AR
CUSHMAN

HAULSTERS and
TURF-TRUCKSTERS"

CUSHMAN 327 and KAWASAKI
LIQUID-COOLED - GASOLINE ENGINE

MODELS:

898438 -3 WHEEL INDUSTRIAL
898439 -3 WHEEL FULL TON
898445 -4 WHEEL INDUSTRIAL
898449 -4 WHEEL FULL TON
8984a62C -4 WHEEL FLATBED
8984658 -3 WHEEL FLATBED
898469B -4 WHEEL FULL TON
898536 -3 WHEEL TURF
898537 -4 WHEEL TURF
898630A -3 WHEEL TURF
898632B -4 WHEEL TURF
898635A -4 WHEEL TURF SPRAYER

PERKINS
LIQUID-COOLED - DIESEL ENGINE

MODELS:
898636 -3 WHEEL TURF
898637 -4 WHEEL TURF

PARTS MMANUAL

BOB-CAT « BUNTON » CUSHMAN ¢ JACOBSEN ¢ RANSOMES « RYAN m

TURF CARE AND SPECIALTY PRODUCTS

Part No. 842584 Rev. 3



A WARNING

e When replacement parts are required, use genu-
ine CUSHMAN parts or parts with equivalent
characteristics including type, strength and ma-
terial. Failure to do so may result in product mal-
function and possible injury to the operator and/
or bystanders.

¢ lllustrations in this manual are a reference guide
for parts identification only. Since these illustra-
tions may not depict actual positioning of com-
ponent parts, they should not be used as an as-
sembly diagram. Doing so may result in improp-
er assembly leading to sudden failure.

Cushman Inc., A Ransomes Company, reserves the right
to make changes at any time, without notice, in specifica-
tions and models and also to discontinue models and the
accessories designed to be used on these models. The
right is also reserved to change specifications or parts at
any time without incurring any obligation to equip same on
models manufactured prior to date of such change.

While the information contained in this parts manual is
based on the latest product information available at the
time of publication, the continuing accuracy of this parts
manual cannot be guaranteed.

VEHICLE IDENTIFICATION NUMBERS

THE MODEL AND SERIAL NUMBERS MUST AP-
PEAR ON ALL CORRESPONDENCE CONCERNING
THE VEHICLE.

The model number, serial number and vehicle identifica-
tion number are stamped on the decal located on upper
left portion of the kick panel (See Fig 1).

Figure 1
Identification Decal

MODEL AND SERIAL NUMBERS

The vehicle model number and serial number are
stamped on the RIGHT side of the FRONT frame mem-
ber just ahead of the kick panel (See Fig 2).

500-08-98-CU

Figure 2
Model and Serial Numbers

IMPORTANT!
THIS EQUIPMENT SHOULD NOT BE MODIFIED OR
ADDED TO WITHOUT THE MANUFACTURER'S AU-
THORIZATION.

A WARNING

e Altering this equipment in any manner which ad-
versely affects the equipments operation, per-
formance, durability or use, may cause hazard-
ous conditions.

MODIFICATIONS AND ACCESSORIES

Factory installed modifications and accessories ‘are
available for use on this vehicle.

Read and understand all literature before attempting to
operate this vehicle or any attached equipment.

NOTICE

¢ Some vehicles may be equipped with special options
that are not serviced by Cushman Inc.
¢ The addition of accessories not of manufacturer’s
design may result in erratic vehicle operation, im-
proper battery charging and discharging, and failure
of vehicle components.
Direct any inquiries to:
Ransomes America Corporation
Attn: Chief Engineer
P.O. Box 82409
Lincoin, NE 68501-2409 USA

SPECIFICATION INFORMATION

All information contained in this manual is the latest avail-
able at the time of printing. Ransomes America Corp. re-
serves the right to make changes at any time without
notice.

NOTICE

e Afteryou identify a part by the reference number and
the six digit cushman part number, always read the
description of the part to be sure it is what you
want.

©1998 Ransomes Textron. All Rights Reserved.
Printed in U.S.A.



INDEX
Page Page
A Cooling System
Air Cleaner Kawasaki engine ...........ccooverneenes 21
Kawasaki ENGINE . .. vvrreereemmn e 17 Perkins dieselengine ........ ... .o 21
Perkins diesel engine . .......c..ooeiiaeens 17 327 @NQINE . .vvve e 14
327 @NGINE . vvvenvnreeernnareeeeeees 112 Components, Electrical .......cooovienienns 16, 79
Alternator and Bracket CONNECIONS - .o veeeeeeeneeaane e 79
Kawasaki eNgINE .. ... wvrreeronnsse 18, 20 Cover, ENgINe .. ..vnvnvniniin e 12
Perkins dieselengine . ..............00n 19, 20 D
327 @NGINE .. vvovner e 99 DS o e et 3
Axle, Front DECAIS v v voe e ee e 80, 116
Models 898438, 898439, 898465B, 898630A . 47 Differential (two-speed hypoid 11.16:1) ........... 64
Models 898445, 898449, 8984698, 898462C 6.5:1and 10.25:1 .o evvvevnnaenaee e 70
898537, 898632B, 898635A, 898637 ...... 40 DIVE SNAM v v e eeeeeeeee e 64
Models 898536, 898636 .............. ... 44 E
2’;:2' gf;’d """"""""""""""""" '4_‘153 EG Compliant Parts (Perkins diesel) ............. 81
""""""""""""""""" Element, AirCleaner ...........ooveeerees 17,112
B Engine (327 engine)
BACKIEST + v v v e e eeeneeeee e eenneeeee e 12 Block, ShOrt ....vvvv e 83
Battery Carrier and Hold DOWNS ................ 113 Camshaft and valves ...............coocoeees 88
Battery SWING-OUL . ... ...« wceernroreanesesses 113 Carburetor, California .......c.cooovveeaiens 104
Belts, Engine Carburetor (49 state) ... ..o 102
KawasaKi @NGINE . ..« «vvrvsrnneemmereesee: 18 Carburetor, California on-road fuel system
Perkins diesel engine ............oooeiaees 19 Model 898465B .. .......covviiiiiiie 122
327 @NGINE .oorveenrrrnee e 99 Carburetor gasket kit ... 96
Belt, Timing, 327 engine ...........cocoeevenrs 90 Carburetor kit . ...coovvvere e 106
Body, FIONt ... vvvverien e 3 Crankshaftand piston ...........ccoieeeennns 84
Brake Cylinder block and oilpan ...........cco...eeee 86
; Controls (rod, eC.) ......ooverrnieinennns 61 Cylinderhead ............ooooeeereneneees 87
Disc, Parking Brake ............cooeeneeeenes 52 DIStHADULOr « « v v eveeeeeveeeneaen e 107
Front Exhaust gas plate ...........coorveamreenees 93
Models 898438, 898439, 8984658, 898630A . 47 FUBI PUMP .+ vvvveeeneeeannnaeeneneennees 95
Models 898445, 898449, 898537, 898637 ... 45 GOVEITOT .+ v e e veeeee e eeeaenaanens 100
Hydraulic Brake System Ignition coil and spark plugs ..............o.e 98
Models 898438, 898439, 8984658 .......... 58 Intake & exhaust manifold ...........c.ccoooonns 93
i Models 898445, 898449, 898537, 898637 Ol PUMP «vvevveeveeeieensesneeeeees 92
898469B, 898632B, 8986358 ............ 60 Radiator and wateroutlet ...............0n 114
Models 898536, 898636, 898630A ....... ... 59 (o o 1 () ST 94
Master Cylinder 1” bore & 3/4”bore .......... 61 Switches 112
REArDraKE . ..ovvvverrnnrmneemnennnnsseens 54 Timing b eit """"""""""""""""" 90
Wide turf tire (rear brake) .................- 55 Timing belt cover """""""""""""""" 91
Wheel Cylinder Repair Parts ...... 45, 47, 54, 55 g DeItCOVEr . v
BUMPET, FEAI .. evvvrannsrnee s sseessees 78 Vacuumhoses ..........ocoverrrerrrrrrrs 97
’ WALEr PUMP .o vveveennennenenensnse e s 95
C Engine and Transmission Mounts ............... 14
Cables Exhaust System .........ovveineeninieinaenes 27
Clutch (Perkins diesel) . ..........oooveeess 32 Kawasakiand Perkins .............coovenene 28
GOVEITIOT .+« e eeveeeeeeaanenenananeens 82 327 NQINE . .ovenriree m
PTO. ettt 68 F
THIOWIE . .o v vt 82 Fan, Radiator
CRASSIS + oo vvvvnvenannrnes s 4-10 Kawasakiand Perkins ...........coovvnnnnns 22
Clutch, Clutch Housing and Clutch Linkage 327 ENGINE .« .vuvnvrrreen e 114
Models 898438, 898439, 898445, 898449, Fenders, REar ........c.oeveerurenanemesnenens 77
898536 and 898537 . ... . .e e 30
Models 898636, 898637 .. .........eeneens 32 Filters
Clutch, Clutch Housing and Clutch Linkage (con'’t.) Fuel (Kawasaki engine) ................. 23, 29
Models 898462C, 8984658, 898469B Fuel (Perkins diesel engine) .............. 24,29
898630A, 898632B, 898635A ............. 108 Fuel (327 engiNe) . .....vvnvverenseemeeees 26




Filters (con’t.)

Oil (Kawasakiengine) .................... .. 29
Oil (Perkins diesel engine) ................ .. 29
Oil (327 engine) ....................... ... 87
Flaps,Mud ......................... ... ... . 77

Fork, Front (3-wheel) Models 898536, 898636 ... 46
Models 898438, 898439, 898465A, 898630A . 48
Frame, Main
Models 898438, 898536, 898636, 898630A ... 4

Model 898445, 8984658, 898462C .......... 6
Model 898449, 898439, 8984698 ............ 8
Models 898537, 898637, 898632B, 898635A . 10
Fuel Pipes and Clamps (327 engine) .......... 117
Fuel System ......................... .. 23, 24, 26
Model 8984658 ....................... .. 122
G
Gears, Power Steering ......................... 36
Speedometer .................... .. .. .. 64
Governor Control
Perkins diesel ....................... ... ... 42
327engine ................ .. 100
Glove BOX ..........oooovii i 3
H
Hand-holds ............................... ... 12
Harness, Main (wiring) ................. ... ... 16
Headlight................... ... ... ... ... .. 3,76
HormButton ..................... .. .. .. 16, 36, 38
Hubs, Wheel
Front
Models 898438, 898439, 8984658 . ......... 47
Models 898536, 898636, 898630A . ......... 44
Models 898445, 898449, 898537, 898637
898469B, 898632B, 898635A, 898462C . ... 45
Rear .............. .. . . . . 54
TurfModels ............................ .. 55
Hydraulic Lift ............................. ... 72
|
InstrumentPanel .................. ... .. ... . .. .. 3
L
Linkage, Clutch
Kawasakiengine ..................... .. .. 30
Perkins diesel engine .................. ... 32
327engine ............. .. ... . 120
Shifter, Drive Transmission
Kawasaki and Perkins .................... . 34
327engine ................ ... 110
Throttle and Foot Pedal
Kawasakiand Perkins . ............... ... .. 43
327engine .................. . 118
M
Mounts
Engine ........... ... .. 14
Radiator, Kawasaki and Perkins ............. 22
327engine ............ ... ... 114
Transmission . ........................... .. 15
P
Panels
ACCESS . ..ot 4-10
Dash ... 3

Pedal, Foot

Kawasaki and Perkins .............. ... ... .. 43
327engine ................ ... ... 118
PowerSteering ................... .. ... . ... .. 36
PTO, Cable and Drive Shaft .................... 68
PTOGearBox ......................coii 66
Pulleys (engine)
Kawasakiengine .................. ... ... 18
Perkins diesel engine ................. ... .. 19
327engine ............ 99
Pumps
Power Steering and Pump Bracket . . ......... 36
Hydraulic ........................ ... ... .. 67
Hydraulic Pump Bracket
Kawasakiengine ..................... .. 18
Perkins diesel engine ................ ... 19
R
Radiator, Screen and Shroud
Kawasaki, Perkins ......................... 22
327engine ............. ... 114
Reservoir, Coolant
Kawasaki, Perkins .................... ... .. 21
327engine .................. ... . ... ... 114
S
Seat ... 12
Shackles, Rear Springs and U-bolt .............. 57
Shield, Modesty ....................... ... . .. 4-10
Shock Absorbers ................... ... ... .. 56
SkidPlate ........................ ... ... 4-10
Spindles and Coil Springs .................... .. 40
SplashGuard ........................... ... 77
Steering Wheel
Models 898445, 898449, 898537, 898637
898462C, 898469B, 898632B, 898635A . ... 36
Models 898438, 898439, 898536, 898636
898465B,898630A ..................... .. 38
Stoplamp ................... 76
Supports, Platform ................ .. ... . ... 4-10
T
Taillight ........ ... ... ... ... ... . 76
Throttle Control (Perkins diesel) ................. 42
Throttle Control, Hand .................... ... .. 82
Throttle, Foot Pedal, Kawasaki, Perkins . . ........ 43
327engine ............. ... .. ... ... 118
TieRods ................................... . 40
Tires, Front, TurfModels ..................... .. 49
Off-RoadModels ..................... ... 51
Rear, TurfModels ....................... ... 50
Off-RoadModels ........................ 51
TowHitch ........... ... ... ... ... . ... ... 78
Transmission
Auxiliary ............. ... ... 70
Drive ... 62
TunSignal ............. ... ... 74
w
Wiring diagram, Kawasaki ................. 126-127
Perkinsdiesel ..................... ... 128-129
327engine ............... ... . ... 130-131
Wiring schematic, Kawasaki & Perkins . . . . .. 132-133
327engine ............. ... ... 134



PANELS: DASH, INSTRUMENT, FRONT BODY, GLOVE BOX AND HEADLIGHT

@)/27

19
\

Ref. | Part No. Ref. Part No.
No. No. Description Req'd No. No. Description Req'd
1 300646 Screw, 1/4-20x3/4" ......... 10 18 | 830908 Seal, push on,
2 306375 Nut,1/4-20 ................. 13 25 (76M) ............. As Req'd.
3 306396 Lockwasher, 1/4” ............ 17 19 | 840907 Panel,instrument .............. 1
4 | 308090 Washer, 1/4” ................ 25 20 | 833830 Screw, 1/4-20 x 3/4”, shoulder . 16
5 | 800169 Nut, 1/4-20,speed ............. 9 21 | 834083 Panel, glove box (4 wheel) ...... 1
6 | 800279 Nut, 1/4—20,speed........... 15 - gggggg Eaﬂe:’ 9'<t>V_e box (3 wheel) ...... :12
7 Nut, 1/4-20, s d........... 14 anel, retainer.................
8 gggigg Nﬂ: V420 ehon 23 | 836833 Panel, headlight ............... 2
, ,speed........... 10 !
. . 24 | 837303 Headlight, rectangular .......... 2

9 800580 Plug, hole (light switch) ......... 1 25 | 885835 Body, front (4 wheel) y
10 | 800582 Screw, 1/4-20 x 3/4”, PTH. ... 19 885833 Bo dy’ front (3 wheel) ........... 1
11| 800739 Screw, 1/4-20x 11/2".......... 6 26 | 889160 Panel, dash (4 wheel) .......... 1
12 811650 Plug, hole (heater switch) ....... 1 889159 Panel, dash (3wheel) .......... 1
13 | 824438 Plug, hole (tachometer) ......... 1 27 | 829101 ePlug, hole, defroster ........... 1
14 | 825919 Plug, hole (hazard & highbeam) .2 28 | 833943 Bracket, clamping .............. 2
15 | 828623 Panel, frontbody .............. 1 29 | 302288 Screw, 1/4-20x1" ............. 3
16 | 830083 Plug, hole (speedometer) ....... 1 30 | 800026 Screw, 1/4-20x3/4”, PTH. .....4
17 | 830355 Seal, weather, 1/4” x 1/2" x 35’ 31 | 833371 Brace, dash (3-wheel models) ... 1

(103M) .........evtt As Req’d. 32 | 842863 Plug,access .................. 1

o INDENTED PART NAMES INDICATE THESE PARTS ARE INCLUDED IN PRECEDING ASSEMBLY.

P892156




FOOT PEDAL COVERS, MAIN FRAME, CHASSIS, ACCESS PANEL,
ENGINE MOUNT SUPPORTS AND UPRIGHT DECK SUPPORTS
MODELS 898536, 898636, 898630A and 898438+

t NOTE:

(REF. NO. 34) ON THIS PAGE AND THE
REAR PLATFORM FRAME PART NO. 888311

MODEL 898438 USES THE MAIN FRAME
SHOWN ON PAGES 6-7.




FOOT PEDAL COVERS, MAIN FRAME, CHASSIS, ACCESS PANEL,
ENGINE MOUNT SUPPORTS AND UPRIGHT DECK SUPPORTS
MODELS 898536, 898636, 898630A and 898438+

Part No. Ref. Part No.
No. Description Req'd No. No. Description Req'd
103867 Washer, 5/16” ............... 16 24 | 838478 Guard, throttle ................. 1
120177 Lockwasher, 3/8” .............. 8 25 | 882971 Pin,pivot ................hes 2
300646 Screw, 1/4-20x3/4" ........... 6 26 | 890208 Frame, platform ............... 1
306322 Screw, 5/16—-18x7/8" .......... 7 27 | 805196 eBushing .............covvvenne 2
306325 Lockwasher, 516" ........... 14 28 | 837406 eDecal,safety ................. 1
306414 Screw, 3/8-16x1" ............. 8 29 | 892795 eDrawbar ..................--- 1
306450 Screw, 5/16-18x3/4” .......... 4 30 | 103867 eWasher, 516" ................ 4
306464 Screw, 5/16-18x21/2"......... 8 31 | 306322 eScrew, 5/16-18x7/8" ......... 4
306562 Nut,3/8-16 ................... 8 32 | 306325 eLockwasher, 516" ............ 4
gggggf \';lvuatsr?é 16;/",? ---------------- 1 33 | 306932 eNut, 5/16-18 ...........c.u.... 4
308090 Washer’ b 6 34 | 890081 Frame, mainw/decals .......... 1
800279 Nut spé ed. 1 /4_20 """"""" 6 * 807439 eFitting, lubrication, straight . .... 2
800290 Nut lock, 5/16-18 .............4 * | 807443 oFitting, lubrication, 45° ......... .. !
810149 BUMPET, UDDET ... .'eeeeee - > || * | 816991 eDecal, battery warning ......... 1
810152 Pad, pedal COVEr . .............. 2 * 821071 eDecal, identification plate ...... 1
821893 Trim, 12’ (3.6M)......... As Req'd * 822819 eDecal, parking brake .......... 1
830355 Seal, weather, 1/4” x1/2” x 35’ * 825622 eDecal, brake fluid warning . . .... 1
10.7M) oo As Rea'd. * 826620 eDecal, operation .............. 1
830762 f’late, e)ngine support . ........ q 2 * 826728 eDecal, throttle, safety warning .. 1
830842 Panel, access ................- 1 * 828081 eDecal, auxiliary transmission,
833029 Plate, platform support ......... 2 safetywarning................ 1
833192 Angle, platform support ......... 2 * 828082 eDecal, governor & throttle ... ... 1
833490 Support,engine ............... 2 35 | 828577 Pad ... 1

« INDENTED PART NAMES INDICATE THESE PARTS ARE INCLUDED IN PRECEDING ASSEMBLY.
* Not lllustrated

1 NOTE:
MODEL 898438 USES THE MAIN FRAME

(REF. NO. 34) ON THIS PAGE AND THE
REAR PLATFORM FRAME PART NO. 888311
SHOWN ON PAGES 6-7.



AXLE GUARD FRAME, FOOT PEDAL COVERS, MAIN FRAME,
PLATFORM FRAME, SHIELD, STOPWALL HOLE COVER,
ENGINE MOUNT SUPPORTS AND ANGLE DECK SUPPORTS
MODELS 898445, 898465B & 898462C

3B =039

P893895, P891057




AXLE GUARD FRAME, FOOT PEDAL COVERS, MAIN FRAME,
PLATFORM FRAME, SHIELD, STOPWALL HOLE COVER,
ENGINE MOUNT SUPPORTS AND ANGLE DECK SUPPORTS
MODELS 898445, 898465B & 898462C

Ref. Part No. Ref Part No.
No. No. Description Req'd No. No. Description Req'd
1 103867 Washer, 5/16” ............... 34 31 | 833029 Plate, platform support ......... 2
2 112050 Screw, 1/4-20 x 5/8”, tapping . ... 5 32 | 833031 Panel, acess, filler ............. 1
3 120052 Lockwasher, #10............... 2 33 | 833192 Angle, platform support ......... 2
4 120177 Lockwasher, 3/8" .............. 8 34 | 833490 Support,engine ............... 2
5 300646 Screw, 1/4-20x3/4" ........... 8 35 | 885476 Frame,axleguard ............. 1
6 306322 Screw, 5/16-18x7/8" ........ 10 36 | 888311 Frame, platform ............... 1
7 306325 Lockwasher, 5/16” ........... 28 37 | 892447 Frame, main w/decals &
8 306375 Nut, 1/4-20 ................. 24 clutch pedal pivot shaft ......... 1
9 306396 Lockwasher, 1/4” ............ 24 38 | 306325 eLockwasher, 5/16” ............ 1
10 | 306414 Screw, 3/8—16x1" ............. 8 39 | 306450 eScrew, 5/16-18x3/4” ......... 1
11 | 306416 Screw, 5/16-18x 1" .......... 12 40 | 306932 eNut,5/16-18 ................. 1
12 | 306464 Screw, 5/16-18x21/2"......... 8 * 807439 eFitting, lubrication, straight .. ... 2
13 | 306531 Nut, #1024 ................... 2 * 816991 eDecal, battery warning ......... 1
14 | 306562 Nut,3/8-16 ................... 8 * 821071 eDecal, identification plate ...... 1
15 | 306932 Nut,5/16-18 ................ 24 * 822819 eDecal, parking brake .......... 1
16 | 306981 Washer, 3/8" ................ 12 * 825622 eDecal, brake fluid warning . ... .. 1
17 | 308089 Washer, #10 .................. 2 * 826307 eDecal, safetywarning.......... 1
18 | 308090 Washer, 1/4” ................ 32 * 826728 eDecal, throttle, safety warning .. 1
19 | 548911 Nut, 5/16-18, flangelock ........ 8 * 828082 eDecal, governor & throttle ... ... 1
20 | 800019 Screw, 1/4-20x 1/2", PTH. .....2 * 828913 eDecal, parking brake release ... 1
21 | 800271 Screw, #1024 x 1/2",PTH. ....2 * 834748 eDecal,safety ................. 1
22 | 800279 Nut, speed, 1/4-20............. 6 * 838695 eDecal, auxiliary transmission ... 1
23 | 810149 Bumper, rubber ................ 2 * 838696 eDecal, power take—off ......... 1
24 | 810152 Pad, pedalcover............... 2 * 838700 eDecal, auxiliary transmission ... 1
25 | 821893 Trim, 12 (3.6M)......... As Req'd 41 | 888599 eShaft, clutch pedal pivot ....... 1
26 | 826687 Shield, fillerneck .............. 1 42 | 800026 Screw, 1/4-20x3/4 .......... 14
27 | 828107 Cover, stopwallholes ........... 1 43 | 837762 Platform,rear ................. 1
28 | 828609 Shield, modesty ............... 1 44 | 809231 Grommet ........ ...t 1
29 | 830355 Seal, weather, 1/4” x 45 | 828577 Pad ........ciiiiiiie 1
1/2” x 35’ (10.7M) ...... As Req'd. 46 | 838477 Guard, throttle pedal ........... 1
30 | 830762 Plate, engine support ........... 2 47 | 306450 Screw, 5/16-18x3/4 ........... 1

« INDENTED PART NAMES INDICATE THESE PARTS ARE INCLUDED IN PRECEDING ASSEMBLY.
* Not lllustrated




FOOT PEDAL COVERS, ENGINE MOUNT SUPPORTS, MODESTY SHIELD,
AXLE GUARD FRAME, MAIN FRAME, ANGLE DECK SUPPORTS and
PLATFORM (REAR DECK) STOPWALL HOLE COVER
MODELS 898439, 898449 & 898469B

P893894, P893906, P892721




FOOT PEDAL COVERS, ENGINE MOUNT SUPPORTS, MODESTY SHIELD,
AXLE GUARD FRAME, MAIN FRAME, ANGLE DECK SUPPORTS and

PLATFORM (REAR DECK) STOPWALL HOLE COVER
MODELS898439, 898449 & 898469B

Ref. Part No. Ref. Part No.
No. No. Description Reqg'd No. No. Description Req'd
103867 Washer, 5/16” ............... 26 32 | 306932 eNut,5/16-18 ................. 1
112050 Screw, 1/4—20 x 5/8”, tapping . ... 9 * 807439 eFitting, lubrication, straight ..... 2
120052 Lockwasher, #10............... 2 * 816991 eDecal, battery warning ......... 1
120177 Lockwasher, 3/8” .............. 8 * 821071 eDecal, identification plate ...... 1
306322 Screw, 5/16—18 X,7/8” .......... 6 * 822819 eDecal, parking brake .......... 1
306325 Lockwasher, 5/16" ........... 34 * 825622 eDecal, brake fluid warning . .. ... 1
306375 Nut, 1/4-20 ... R 2 * 826307 eDecal, safety Warning __________ 1
306396 LOCkwaShel', 14" ... . 2 * 826728 .DecaL throt’tle, safety warnin 1
» g
306416 Screw,5/16-18x 17 .......... 12 » | 828082 eDecal, governor & throttle ...... 1
1? ggggg‘: ﬁﬁf{e";fo“;;w X21/27 . g » | 828913 eDecal, parking brake release ... 1
) TER e * 834748 eDecal,safety ................. 1
12 306562 Nut, 3/8-16 ........ AR 8 * 838695 eDecal, auxiliary transmission ... 1
13 | 306835 Screw, 3/8-16x11/4" .......... 8 * 838696 eDecal, power take—off ......... 1
1; gggggﬁ \';IVUt’ :/ 1 6;? """""""" ?g * 838700 eDecal, auxiliary transmission ... 1
asher, /8 «vorereeeer 33 |888599 eShaft, clutch pedal pivot ....... 1
16 | 308089 Washer, #10 .................. 2 .
" 34 |869099 eCover, steeringgear........... 1
17 | 308090 Washer, 1/4” ................t. 2
18 | 548911 N 35 |890098 Support, flatbed (left) ........... 1
ut, 5/16-18, flangelock ........ 8 .
19 | 800019 S " 36 | 890099 Support, flatbed (right) .......... 1
crew, 1/4-20 x 1/2" PTH ....... 2 37 |891384 Platf deck) 1
20 | 800271 Screw, 10-24x 1/2"PTH ........ 2 Pa glfgt‘e(’ea’ eck) 1 ton, ]
21 810149 Bumper, rubber ................ I | T e
22 810152 Pad, pedalcover............... 2 38 891226 Platformonly ............. ... 1
23 828107 Cover, stopwall holes ........... 1 39 829101 Plug,hole .............ccoovnnn 1
o4 | 828609 Shield, modesty ............... 1 40 |836389 Gasket,horn .................. 1
25 830355 Sea|, Weather, 35’ (107M) As Req’d. 41 828577 Pad ........ciiiiiiiiiiinns 1
26 830762 Plate, engine support . ........ .. 2 42 838478 Guard, throttle ................. 1
27 | 839902 Support,engine ............... 2 43 |800290 Nut, lock5/16-18 .............. 4
o8 | 885476 Frame,axleguard ............. 1 44 |306450 Screw, 5/16-18x3/4 ........... 4
290 | 892447 Frame, main w/decals & 45 .|306435 Screw, 5/16-18x11/4.......... 2
clutch pedal pivot shaft ......... 1 46 | 822474 SPACEr .....ciiiiiiiaiiaes 2
30 | 306322 eScrew, 5/16-18 x3/4" ......... 1 47 |833192 Support, platform .............. 1
31 | 306325 eLockwasher, 5/16” ............ 1 48 |833376 Bracket, bottle ................. 1

« INDENTED PART NAMES INDICATE THESE PARTS ARE INCLUDED IN PRECEDING ASSEMBLY.
0 Remove and discard decals that DO NOT apply to your vehicle
* Not lllustrated




P893819

PLATFORM SUPPORTS
MODELS 898537, 898632B, 898635A and 898637

MAIN FRAME, TURF CHASSIS, ACCESS PANEL, FOOT PEDAL COVERS,
ENGINE MOUNT SUPPORTS, MODESTY SHIELD, AXLE GUARD AND

10




MAIN FRAME, TURF CHASSIS, ACCESS PANEL, FOOT PEDAL COVERS,
ENGINE MOUNT SUPPORTS, MODESTY SHIELD, AXLE GUARD AND

PLATFORM SUPPORTS

MODELS 898537, 898632B, 898635A and 898637

Ref. Part No. Ref. Part No.
No. No. Description Req'd No. No. Description Reqg'd
1 103867 Washer, 5/16” ................. 8 29 |306325 eLockwasher, 5/16” ............ 1
2 112050 Screw, 1/4-20 x 5/8”, tapping .. .. 9 30 |306322 eScrew, 5/16-18x3/4" ......... 1
3 120177 Lockwasher, 3/8" .............. 8 31 |306932 eNut,5/16-18 ................. 1
4 306322 Screw, 5/16-18 x7/8" .......... 4 * 807439 eFitting, lubrication, straight ..... 2
5 306325 Lockwasher, 5/16" ........... 10 * 816991 eDecal, battery warning ......... 1
6 |306414 Screw, 3/8-16Xx1" ............. 8 * 821071 eDecal, identification plate ...... 1
7 | 306416 Screw,5/16-18x1" .......... 10 ~ | 822819 eDecal, parking brake .......... 1
8 |306464 Screw,5/16-18x21/2"......... 8 + | 825622 eDecal, brake fluid warning ... ... 1
9 306487 Screw, 1/4-20x5/8" ........... 6 * 826307 eDecal, safety warning.......... 1
10 306562 Nut, 3/8-16 ... 8 * 826728 eDecal, throttle, safety warning 1
11306932 Nut, 5/16-18 ................ 15 « | 828082 eDecal. governor & throttle .. ... 1
12 306981 Washer, 3/8” ................ 16 * 828913 .Decal, pal’king brake release ... 1
13 | 308090 Washer, 1/4” .................. 6 * 834748 eDecal, safety ................. 1
14 | 548911 Nut, 5/16-18, flangelock ........ 8 * 838695 eDecal, auxiliary transmission ... 1
15 800219 gut, speed,b:)/ 4-20..0ncenenennn g * 838696 oDecaI: power take—off ......... 1
}g g}g} 52 Pumper, FUDDET ....ovvvveenee * 838700 eDecal, auxiliary transmission ... 1
ad, pedal COVer ... - - 2 32 | 888599 eShaft, clutch pedal pivot 1
18 | 821893 Trim, 12’ (3.6M)......... As Req'd e | 869099 sGove,  pedalpivot ... ]
19 | 828609 Shield, modesty ............... 1 «Cover, steeringgear...........
20 | 830355 Seal, weather, 1/4” x 34 |890208 Frame, pIatfoan chassis ........ 1
1/2" x 35’ (10.7M) ______ As Req'd. 35 103867 eWasher, 5/16” ..... REEEELEAEE 4
o1 | 830762 Plate, engine support ........... 2 36 |306322 eScrew, 5/16-18x7/8" ......... 4
20 | 830842 Panel,access ..............--- 1 37 |306325 eLockwasher, 5/16" ............ 4
23 833029 Plate, p|atform support _________ 2 38 306932 .Nut, 5/1 6-18 ..... . 4
24 833192 Angle, platform support ......... 2 39 805196 eBushing . R RCRRELEEEEL 2
25 |839902 Support, engine ............... 2 40 |840858 eDecal,waming ............... 1
840379 Support,engine ............... 2 41 1892795 eDrawbar ...............cnns 1
26 | 882971 Pin,pivot ... 2 42 |829101 Plug,hole ...................t. 1
27 |885476 Frame,axleguard ............. 1 43 1836389 Gasket,horn .................. 1
28 | 892447 Frame, main w/decals & 44 1800603 Nut,5/8.........ccvvviinvnnn. 1
clutch pedal pivot shaft ......... 1 45 1316914 Screw, 5/8-11x2 .............. 1

« INDENTED PART NAMES INDICATE THESE PARTS ARE INCLUDED IN PRECEDING ASSEMBLY.
0 Remove and discard decals that DO NOT apply to your vehicle
* Not lllustrated

11




12

ENGINE COVER, SEAT, BACKREST, HANDHOLDS
AND SKID PLATE

P890615

34
A



ENGINE COVER, SEAT, BACKREST, HANDHOLDS

AND SKID PLATE
Ref. Part No. Ref. Part No.
No. No. Description Req'd No. No. Description Req'd
1 103867 Washer, 5/16” ............... 16 o5* | 829405 eDecal, clutch, centrifugal ....... 1
2 112050 Screw, 1/4—20 x 5/8”, tapping . ... 6 26* | 831136 eDecal, engine coverlatch ...... 1
3 300646 Screw, 1/4-20x3/4 ............ 1 27 | 887443 Latch, enginecover ............ 1
4 306325 Lockwasher, 5/16” ........... 10 o8 | 316935 ePin, spirol, 5/32” x5/8" ......... 1
5 306375 Nut,1/4-20 ...........ccoiinnnns 1 o9 | 830658 eSpring,latch.................. 1
6 306396 Lockwasher, 1/4” .............. 4 30 | 833877 Pan,skid ..............0heeenn 1
7 306416 Screw, 5/16-18x 1" .......... 10 31 | 120052 Lockwasher, #10............... 3
8 308090 Washer, 1/4” .............cnn 4 32 | 306409 Screw, 1/4-20x7/8" ........... 4
9 800279 Nut, speed, 1/4-20 ............. 6 33 | 306531 Nut, #1024 ............c.oovnnn 3
10 | 800390 Rivet,pop .......oovvvrrennens 2 34 | 306932 Nut,5/16-18 ................ 16
11 | 825922 Plug,hole ...........covvnnennn 2 35 | 308089 Washer, 3/16” ................. 3
12 | 826538 Decal,warmning ................ 1 36 | 800271 Screw, #10-24 x 1/2",P.TH. ....3
13 | 828378 Weatherstrip, 1/8” x 3/8” x 50’ 37 | 884819 Handhold, LEFT ............... 1
(15.2M) ...t As Reqg'd 38 | 884820 Handhold, RIGHT .............. 1
14 | 829880 Pad,panel ..............ohnnn 3 39 | 892974 Seatw/hinge, GRAY ........... 1
15 | 830777 Bracket, panel (inner) .......... 1 40 | 800215 eScrew, #10—24 x5/8, PTH. ....5
16 | 830778 Bracket, panel (outer) .......... 1 41 | 800299 eScrew, #1024 x 1, P.T.H. e 2
17 | 830780 Catch, enginecover ............ 1 42 | 812208 eHinge .......... ..o 1
18 | 830781 Retainer, engine cover latch ..... 1 43* | 817606 eNut, tee, #10-24 .............. 7
19 | 830885 Panel, engine cover, LEFT ...... 1 44 | 825357 eBumper, seatlocator .......... 2
20 | 830908 Seal, push on, 25 45 | 837581 eBag, literature ................ 1
(7BM) .. As Req'd 46 | 886995 eCover, seat, GRAY ............ 1
21 | 831004 Weatherstrip, 25’ 47 | 888361 Backrest, GRAY ............... 1
(76M) ..o As Req'd 48* | 810386 eNut,tee, 1/4-20 .............. 4
200 | 889130 Cover, engine, w/decals ........ 1 49 | 888360 eCover, backrest, GRAY ........ 1
o3+ | 825912 eDecal, shiftpattern ............ 1 50* | 827769 Insulation, engine cover ........ 2
24* | 828516 eDecal,clutch ................. 1 51* | 833745 Insulation, engine cover ........ 1

« INDENTED PART NAMES INDICATE THES

0 Remove and discard decals not required for your vehicle.
* Not illustrated.

E PARTS ARE INCLUDED IN PRECEDING ASSEMBLY

13




14

TRANSMISSION and ENGINE MOUNTS

22

KAWASAKI
ENGINE MOUNTS

DIESEL
ENGINE MOUNTS

P893362, P893827, 893778, 893361



TRANSMISSION and ENGINE MOUNTS

TRANSMISSION MOUNTING IS THE SAME
FOR ALL THREE ENGINE MODELS
EXCEPT AS NOTED IN THE ILLUSTRATION

REFERENCE
CLUTCH CABLE BRACKET
(DIESEL ONLY)

TRANSMISSION
MOUNTS Reference No. 17 is a tapered mount,
the tapered-side must be facing
towards the washer
S,
LSS - 390
_ ~
@\ _ - Reference No. 33 is a flat rubber mount, it is
> - used only on the bottom of the crossmember
-z (Models 898630 & 898632)

Ref. Part No. Ref. Part No.
No. No. Description Req'd No. No. Description Req'd
1 103867 Washer, 5/16 (Kaw. and 327) .... 4 16 809242 Retainer ...................... 2
103867 Washer, 5/16 (Perkins) ......... 8 17 | 823765 Mount, rubber ................. 4
2 | 120177 Lockwasher, 3/8 (Kaw. and 327) . 4 18 |822419 Washer (Kaw.)................. 2
120177 Lockwasher, 3/8 (Perkins)....... 6 19 |826218 Mount, engine (Kaw.) ........... 2
3 | 130167 Screw, 5/16-18 x 2 1/4 841885 Mount, engine (Perkins) ........ 2
(Kaw. & Perkins) ............... 4 834078 Mount motor .................. 2
4 | 306836 Screw, 3/8-16x21/4(327)...... 4 20 |830762 Plate, reinforcement mounting ... 2
306836 Screw, 3/8-16x 2 1/4 21 |839902 Support, engine mounting ....... 2
(Kaw. & Perkins) ............... 2 22 |892380 Member, engine mounting (Kaw.) 1

5 306325 Lockwasher, 5/16 (Kaw.) ........ 6 893726 Member, engine mounting

306325 Lockwasher, 5/16 Perkin s’) 1
(Perkins &327) ................ 8 8514 ﬁﬂ b R i . 327 . 1
6 | 306375 Nut, 1/4-20 (Kaw.&327) ....... 4 s | oo B Meg’_fggs"zgcf)”" ng (327) -1
7 306396 Lockwasher, 1/4 (Kaw. & 327) ... 4 o4 | 120166 Locl;washér 1/2 Vo 8

8 306487 Screw, 1/4-20 x 5/8 (Kaw. & 327) 4 ’ gy
9 306562 Nut, 3/8-16 (Kaw. & 327) ....... 5 25 |[800291 Screw, 3/8-16 x 1 SORRELIREEEE 8
306562 Nut, 3/8-16 (PerkinS) ........... 6 26 306322 ScreW, 5/16-18x7/8" ........... 4
10 | 306932 Nut, 5/16-18 (Kaw. & 327) ...... 4 27 306835 Screw, 5/16-18x11/47 ........ 4

306932 Nut, 5/16-18 (Perkins) ......... 8 28 | 841884 Mount, engine and hydraulic pump
11 | 306981 Washer, 3/8 (Kaw. & 327) ....... 2 (Perkins) .............ooooin 1
306981 Washer, 3/8 (Perkins) ........ 10 29 |306464 Screw, 5/16-18x21/2 ......... 4
12 | 308090 Washer, 1/4 (Kaw.) ............. 4 30 |800488 Lockwasher,10mm............ 1
13 | 311213 Screw, 3/8-16 x3 (Kaw.) ........ 2 31 | 800546 Screw, M12-1.25x35mm ...... 1
14 |808959 Bushing ...................... 2 32 | 800548 Screw, M8-1.25x20mm ....... 4
15 | 809174 Washer, special (Kaw. & 327) ....4 3390 | 806493 Mount, rubber (327) ............ 2
809174 Washer, special (Perkins) ....... 6 34 |841883 Mount, engine (Perkins) ........ 1

¢ Turf Models 898630 and 898632 (with 327 engine). These mounts are used only on the bottom-side of the
crossmember with these models.

15




INSTRUMENT PANEL ELECTRICAL COMPONENTS

USE WITH
KAWASAKI ENGINE TURF ONLY
ONLY

/‘"”\\i14

%
PR
S }‘)'"/
R ONAN
Ref. | Part No. Ref. Part No.
No. No. Description Req'd No. No. Description Req'd
1 130152 Screw, #6-32x 1/2rd. hd. ....... 2 18 f *Nut, special .................. 1
2 302437 Nut, #6-32 .................... 1 19 | 828772 eLockwasher .................. 1
3 | 306990 Lockwasher, #6 shakeproof ..... 1 20 |886802 Hourmeter.................... 1
‘510 g:gg;g ::ight, fl?l‘sl'h?wt[ indicator (red) ..... ; 21 | 888455 Buzzer, water temperature . .. ... 1
ens, ot light .................. 22 | 888502 Holder,lamp .................. 4
O | 5284rs Bulb, miniature (No. 1873) ... 21| 23 |811953 «Bulb,#53 .................... 1
7 830366 Button, horn................... 1 24 | 888186 Harness,assembly............. 1
8 833279 Gauge, fuel ................... 1 N :
25" | 886709 Harness, main ................. 1
9 833280 Gauge, ammeter............... 1 26 | 893789 Tach t 1
10 [ 890154 Ignition switchset .............. 1 Gac OMELEr .......vvvnn
11 | 837295 eSwitch, ignition ............... 1 27| 894200 Gauge, water temperature ... !
12 | 837299 «Spacer ...................... 2 28 | 829787 eTerminal, 45°, 1/4” male ....... 1
13 | 837300 sWasher ...................... 1 29 | 833615 eSender, water temperature . ... 1
14 | 890158 eConnector and wire ........... 1 30 | 843258 eAdapter, M16to 1/8” NPT ...... 1
15 | 885848 Switch, light ................... 1 31 1885022 eHolder assembly, lamp......... 1
16 | 885999 Socket, light (oil) ............... 1 32 | 811953 eeBulb,#53 ................... 1
17 | 826726 <Connector.................... 2 33 | 889022 <Gauge, water temperature .. ... 1

« INDENTED PART NAMES INDICATE THESE PARTS ARE INCLUDED IN THE PRECEDING ASSEMBLY
0 Included with Turn Signal Accessory Kit, Part No. 897132.
* Not lllustrated P89378s

16




AIR CLEANER and ELEMENT
KAWASAKI and PERKINS

DIESEL
ENGINES

ENGINES
DIESEL
ENGINES
TO
ENGINE
/<GAS
ENGINES
Ref. Part No. Ref. Part No.
No. No. Description Req'd No. No. Description Req'd
1 306396 Lockwasher,1/4 ............... 3 10 | 841499 Plate, airintake ................ 1
2 800146 Screw, tap, #10x3/4” .......... 2 11 888549 Connector, hose
3 300646 Screw, 1/4-20x3/4 ............ 3 (used on gas and diesel) ........ 1
4 842001 Bracket, air filter (diesel) ........ 1 12 | 842018 Hose, air intake (diesel) ......... 1
5 825358 Clamp (gas) ...« v vvvvvvnnennn. 4 13 | 842019 Hose, air intake (diesel) ......... 1
825358 Clamp (diesel) ................. 4 14 | 842915 Bracket assembly, filter (diesel) .. 1
6 841504 Hose,air(gas) ................ 1 15 | 306416 Screw, 5/16-18 x1” ............ 2
7 893182 Air cleaner, complete 16 | 800697 Nut, crownlock, 5/16-18......... 2
(used on gas and diesel) ......... 1 17 | 308090 Washer,1/4 ................... 2
8 840352 eElement, aircleaner ........... 1 18 | 103867 Washer,5/16 .................. 2
9 841326 Hose, air cleaner (gas) ......... 1

« INDENTED PART NAMES INDICATE THESE PARTS ARE INCLUDED IN THE PRECEDING ASSEMBLY.
P893362, P893827

17




BELTS, PULLEYS, ALTERNATOR and BRACKET
HYDRAULIC PUMP and BRACKET (KAWASAKI)

PLASTIC

ON ENGINE

SHIELD

18
10

REFERENCE
POWER STEERING
BRACKET

21 REFERENCE
- _—3 HYDRAULIC PUMP
\ 6—
/
3 !@
26" 20
10 RN
/18 23 / L
7 2\
Sl
v 12
31 B~
—
27/ 13 ON ENGINE
—14
— . TO
17 (\ ENGINE
5 <«
TO >
ENGINE /3 "
' TO
ENGINE
TO
ENGINE 33
PN
/
32 REFERENCE
TO TRANSMISSION and ENGINE MOUNTS
ENGINE (ENGINE MOUNT MEMBER) BELT ROUTING DIAGRAM
(FRONT VIEW)
Ref. | Part No. Ref. Part No.
No. No. Description Req'd No. No. Description Req'd
1 103867 Washer, 5/16flat............... 5 18 | 800698 Nut, 3/8-16 crownlock .......... 2
2 120177 Lockwasher, 3/8 ............... 5 19 [ 827395 Adapter,90° .................. 1
3 306325 Lockwasher,5/16 ............ 10 20 | 828100 Pulley,51/2"dia. .............. 1
4 306416 Screw, 5/16-18x1 ............. 1 21 828159 Bolt,4T8x80 .................. 3
5 306450 Screw, 5/16-18x3/4” ........... 4 22 | 832478 Fitting, hydraulic ............... 1
6 306560 Key, woodruff.................. 1 23 1836447 Pulley ...............coiua.... 2
7 306562 Nut,3/8-16 .................... 3 24 | 839958 Bolt, carriage, 3/8-16 x 1 3/4” ....2
8 306834 Screw, 3/8-16 x3/4” ............ 2 25 |840973 Angle, pump bracket ........... 1
9 306932 Nut, 5/16-18................... 4 26 | 840974 Spacer,pulley ................. 1
10 | 306981 Washer, 3/8flat................ 4 27 | 840975 Spacer,pulley ................. 1
11 | 307776 Screw, 3/8-16 x23/4” .......... 1 28 | 840978 Bracket, pump support ......... 1
12 | 515390 Retainer ...................... 2 29 | 840979 Bracket, alternator brace ........ 1
13 | 523100 Bushing ...................... 2 30 | 842466 Mount, pump and alternator .. ... 1
14 | 800073 Bolt, carriage, 3/8-16 x 1 1/4” ....2 31 | 883825 Pulley,51/2"dia. .............. 1
15 | 800414 Bolt, M8-125x30 ............. 1 320 (893633 Alternator ..................... 1
16 | 450453 Nut,M8-1.25 .................. 2 33 | 841027 Belt,V,.440 ................... 1
17 | 800548 Bolt, M8-1.25x20 ............. 2 34 1816864 Belt,V,.380 ................... 1

18

0 Refer to the alternator parts page for servicable items.

893361




BELTS, PULLEYS, ALTERNATOR and BRACKETS
DIESEL MODELS 898636 & 898637

REFERENCE
HYDRAULIC PUMP

Ref. Part No. Ref. Part No.
No. No. Description Reqd No. No. Description Reqg'd
1 103867 Washer, 5/16flat............... 1 14 | 839911 Pulley,43/4"dia. .............. 1
2 120177 Lockwasher,3/8 ............... 3 15 | 548201 eSetscrew ...........covuvennn 2
3 302600 Screw, 3/8-16x11/2" .......... 1 16 | 841884 Mount, hydraulicpump ......... 1
4 306325 Lockwasher,5/16 .............. 7 17 | 841918 Bracket, alternator ............. 1
5 306450 Screw, 5/16-18 x3/4” ........... 1 18 | 841966 Belt,V, 440 ...........ccoovhtn 1
6 306562 Nut, 3/8-16 .........ccvvvnnn. 2 19 | 841967 Belt, V, .440(3425) ............ 1
7 306396 Lockwasher,1/4 ............... 2 20 | 841920 Mount, alternator .............. 1
8 306981 Washer,3/8flat ................ 3 21¢]893633 Alternator ..................... 1
9 311213 Screw, 3/8-16x3" ............. 1 22 | 306560 Key, woodruff, 1/8 x5/8 ......... 1
10 | 548804 Nut,3/8-16 .............cvvnnn 1 23 | 306932 Nut,5/16-18 ...............c.ts 2
11 | 800073 Bolt, carriage, 3/8-16 x 1 1/4” ... . 1 24 | 843221 Angle, mount, alternator ........ 1
12 | 800425 Bolt, M6-1.00x12 ............. 2 25 | 800085 Bolt, carriage 5/16-18x1 ....... 2

13 | 828153 Bolt, M8-1.25x16 ............. 4

« INDENTED PART NAMES INDICATE THESE PARTS ARE INCLUDED IN THE PRECEEDING ASSEMBLY.

0 Refer to the alternator parts page for servicable items.
893778

19




ALTERNATOR

Ref. | Part No. Ref. Part No.
No. No. Description Req'd No. No. Description Reqg'd
1 893633 Alternator ..................... 1 19* [ 842570 eeMold ........................ 1
2 842558 eNut.......................... 1 20* | 842571 eeNut,flange .................. 2
3 842559 eLockwasher .................. 1 21 | 893854 esCondenserassembly ......... 1
4 842560 <Pulley ....................... 1 22* 1842572 eeMold-B...................... 1
5 | 842561 eSpacer ...................... 1 23* | 842573 eeNut, flange .................. 1
o | 55e2 °§§ZCL= ------------------------ 1 24* | 842574 esThroughbolt................. 4
. .

"""""""" 25* | 893855 eRegulator assembly ...........1

8" | 893849 eBracket assembly (front) ....... 1 " d oty
26 | 842575 eeBrush ....................... 1

9 842564 eeBracket, front ................ 1 . .

. 27* | 842576 eeSpring,brush ................ 1
10* | 842565 eeScrew, flange ................ 3 08" | 842577 Set 1
11* | 842566 *eBearing ..................... 1 . C SCIBW v
1o* 842567 .‘Retainer ................... 1 29 842578 'Tel’mlnal-L ................... 1
13* | 893850 eRotor assembly ............... 1 30* 842579 eCover ...........ouuuiinn... 1
14* | 893851 eeStatorassenbly .............. 1 317 | 842580 +Set,screw ................... 1
15* | 893852 eBracket assembly (rear) ....... 1 32" | 842581 Wire,lead (A)................. 1
16 | 842568 eeBracket,rear ................ 1 33" | 842582 Wire,lead (B)................. 1
17* | 893853 eeRectifierassembly............ 1 34* | 842571 eNut,flange ................... 2
18* | 842569 eeScrewset ................... 1 35" 1842570 eMold ........................ 1

* INDENTED PART NAMES INDICATE THESE PARTS ARE INCLUDED IN THE PRECEDING ASSEMBLY.
* Not lllustrated

20




COOLING SYSTEM HOSES, CLAMPS, ADAPTER and COOLANT RESERVOIR
KAWASAKI AND PERKINS ENGINES MODELS
898438, 898439,

REFERENCE 898445, 898449

/ RADIATOR

TURF
MODELS

REFERENCE

CLUTCH
MODELS CABLE BRACKET
898438, 898439,
898445, 898449

Ref. Part No. Ref. Part No.
No. No. Description Req'd No. No. Description Req'd
1 820889 Clamp, hose (gas) ............. 7 14 |841325 Hose, radiator (upper) .......... 1
820889 Clamp, hose (diesel) ........... 4 15 |303487 Screw, 1/4-20x5/8 ............ 4
2 | 888566 Switchassembly ............... 1 16 |306396 Lockwasher, 1/4 ............... 5
3 833376 Bracket, coolant reservoir ....... 1 17 1831225 Clamp ...ooovviiiieiiiin 2
4 | 306450 Screw,5/16-18x3/4 ........... 4 18 |308090 Washer, flat 1/4 ................ 2
5 | 835805 Hose, overflow 5/161.D. 19 |306375 Nut, 1/4-20 ........covveinnns 3
A2M) .o UseAsReqd || 55 |gao451 Hose, coupler ................. 1
6 841327 Hose, radiator (lower) .......... 1 o1 | 842003 Tube, lower radiator 1

7 833889 Hose, radiator ................. 1 ’ ) Tttt
8 | 306932 Nut,5/16-18 .. .. ..oovvrennnn 4 || 22 |841971 Hose, radiator upper (diesel) ... 1
9 888767 Tee, SWItC « .o enrreeeeeenns 1 23 | 841972 Hose, radiator lower (diesel) ... .. 1
10 | 889050 Reservoir,coolant.............. 1 24 |842782 Bracket, coolant reservoir ... .... 1
11 | 889051 Cap, reservoir whoses ......... 1 25 |800146 Screw, #10 x 3/4, tapping ....... 2
12 | 306325 Lockwasher,5/16 .............. 4 26 |842864 Support,hose ................. 1
13 | 103867 Washer,5/16 .................. 2 27 1800026 Screw, 1/4-20x3/4 ............ 1

P894043, P893677, 893774

21




RADIATOR, SCREEN, MOUNT, SHROUD
and FAN RELAY

Ref Part No. Ref. Part No.

No No. Description Reqg’d No. No. Description Reqg'd
1 306932 Nut,5/16-18 ................... 2 14 | 833512 Seal,foam .................... 1
2 800177 Screw, 5/16-18 x 3/4, PTH ...... 4 15 | 835480 Relay, fan (30 amp) ............ 1
3 300646 Screw, 5/16-18x3/4 ........... 2 16 | 888449 Screen ....................... 1
4 306325 Lockwasher,5/16 .............. 2 17 | 888497 Mount, radiator ................ 1
5 306375 Nut,1/4-20 .................... 2 18 | 889048 Radiator, complete ............. 1
6 306396 Lockwasher,1/4 ............. 10 19 | 833442 &O'ring ........oovvvii 1
7 306450 Screw, 5/16-18x3/4 ........... 2 20 833443 ePlug............oi 1
8 800146 Screw, #10 x 3/4, tapping ....... 2 21 | 889049 eCap, radiator ................. 1
9 308090 Washer, 1/4 ................... 4 22 | 892905 Fan,complete ................. 1
10 | 600014 Screw, 1/4-20x13/4, .......... 4 23 | 897169 Shroud,w/decals .............. 1
11 | 800120 Plug, 3/8 pipe ................. 1 24 | 840754 eDecal, pressure warning ....... 1
12 | 828162 Bolt, M6-1.0x16 Gr.88 ....... 4 25 | 009034880 eDecal, fan warning ......... 1
13 | 831846 Nut,isolation .................. 4

22

* INDENTED PART NAMES INDICATE THESE PARTS ARE INCLUDED IN THE PRECEDING ASSEMBLY.

893774




FUEL SYSTEM

MODELS 898536, 898537, 898630A, 898632B & 898635A

* INDICATES CABLE TIE
LOCATIONS

Ref. | Part No. Ref. | Part No.
No. No. Description Req'd No. No. Description Req'd
1 103867 Washer, 5/16flat ............... 1 14 | 120052 eLockwasher, #10............ 13
2 300646 Screw, 1/4-20x3/4 ............ 2 15 | 800021 eScrew, #10-32x1/2,PTH .... 13
3 306320 Nut, 5/16-24 .................. 1 16 | 829787 eTerminal, 45° ................ 2
4 306375 Nut, 1/4-20 ................... 4 17 | 833057 eSender, fuellevel ............. 1
5 306396 Lockwasher,1/4 ............... 4 18 | 829954 eeGasket ..................... 1
6 308090 Washer,1/4 ................... 2 19 |833790 eCap,fueltank ................ 1
7 825884 Clamp, fuelfilter ............... 1 20 |833953 eCover, fuelsender ............ 1
8 826590 Hose, fuel, 5/16” I.D. (7.94mm) 21 |835808 eGasket, pickupplate........... 1
25 (7.62M) ........... As Req'd. 22 | 889470 ePickup,fuel .................. 1
9 830425 Hose, fuel, 1/4” 1.D. (6.35mm) 23 | 800019 Screw, 1/4-20x1/2 ............ 2
25" (7.62M) ........... As Req’d. 24 | 842501 Bracket, fuelpump ............. 1
10 | 825619 Filter,fuel ............. ...t 1 25 |831026 Cap,vaporline ................ 1
11 | 888755 Strap, tank holddown .......... 1 26 |834005 Seal,foam .................... 1
12 | 842530 Pump, fuelelectric ............. 1 27 1320107 Tie,cable71/2” ............... 6
13 | 889608 Tank, fuel, complete ............ 1 28 1814924 Clamp,hose .................. 1

« INDENTED PART NAMES INDICATE THESE PARTS ARE INCLUDED IN THE PRECEDING ASSEMBLY.

P897172, P893885

23



FUEL SYSTEM
PERKINS DIESEL

GROUND SCREW

/ﬁ\ 7 FOR FUEL FILTER
E _28 / 4

WATER TRAP
DETROIT DIESEL
PART NO. ZZ7B901

* INDICATES CABLE TIE
LOCATIONS /M

T R 36
REFERENCE
VENT CONNECTION
ON ENGINE
REFERENCE 3\
ENGINE INJECTOR PUMP 1 %

P893870

24




FUEL SYSTEM

PERKINS DIESEL

Ref. Part No. Ref. | Part No.
No. No. Description Req'd No. No. Description Reqd
1 103867 Washer,5/16flat ............... 7 19 |833790 eCap, fueltank ................ 1
2 112050 Screw, tapping, 1/4-20 x5/8 .. ... 1 20 |833953 eCover, fuelsender ............ 1
3 306320 Nut, 5/16-24 .................. 1 21 |835808 eGasket, pickupplate........... 1
4 | 306325 Lockwasher,5/16 ............. 3 22 | 889470 ePickup, fuel .................. 1
5 |306322 Screw, 5/16-18x7/8 ........... 3 23 | 800697 Nut, 5/16-18 crownlock ......... 2
6 |306823 Screw, 5/16-18x23/4 ......... 1 24 |841917 Bracket, fuelpump ............. 1
7 |306835 Screw, 3/8-16x11/4 .......... 2 25 306932 Nut,5/16-18 .. ...oveneennnnn. 3
8 | 826590 Hose, fuel, 5/16”1.D. (7.94 mm) 26 | 834005 Seal,foam ...............cc.... 1
25 (7.62M) ... .. As Reg'd. 27 |320107 Tie, cable 7 1/2" ....ovevennen 2
9 |830425 Hé)s(e7, ;L;ell\,ﬂ )1/4 I.D. (6.35 ?ml)q ; 08 | 306981 Washer, 3/8 >
05 (7,62 M) «oooen s Req'd. B8
10 | 2208175 Filter, fuel, Perkins ............ 1 29 |800698 Nut, 3/8-16, crownlock .......... 2
11 | 888755 Strap, tank holddown .......... 1 || 30 800794 Screw,5/16-18x3/4 ........... !
12 | 891476 Pump, fuel electric ............. 1 31 |825624 Clamp, hose .................. 8
13 | 889608 Tank, fuel, complete ............ 1 32 |306488 Lockwasher,1/4,star........... 1
14 | 120052 eLockwasher, #10............ 13 33 | 838154 Bracket, fuel pump mounting ....1
15 | 800021 eScrew, #10-32x 1/2,PTH .... 13 34 817320 Clamp ......ovvviiiiinianeens 1
16 | 829787 eTerminal, 45° ................ 2 35 |834036 Connector,hose ............... 1
17 | 833057 eSender, fuellevel ............. 1 36 |831039 Hose, fuel, 5/32 I.D. (3.97 mm)
18 | 829954 eeGasket ..................... 1 25" (7.62M) ........... As Req'd.

« INDENTED PART NAMES INDICATE THESE PARTS ARE INCLUDED IN THE PRECEDING ASSEMBLY.

25




FUEL SYSTEM
MODELS 898438, 898439, 898445,
898469B, 898462C and 898449

* INDICATES
WIRE TIE LOCATIONS

MODELS
898438, 898439,
898445 & 898449

@

MODELS

898465B & 898469B

P893905, P893895, P893885, P893886, P890723, P890795

26




FUEL SYSTEM
MODELS 898438, 898439, 898445,
898469B, 898462C and 898449

Part No. Ref.| Part No.
No. No. Description Req'd. No. No. Description Req'd.
1 |306325 Lockwasher,5/16 ............ 16 oo |830425 Hose, fuel, 1/4” 1.D. (6.35 mm)
o |306450 screw,5/16-18x3/4 ........... 2 25'(7.62M) ........... As Req'd.
3 1306932 Nut,516-18 ................ 16 23 |826590 Hose, fuel, 5/16” I.D. (7.94 mm)
4 |800029 Screw,5/16-18x2............. 2 25" (7.62M) ...ooonnnn. As Req'd.
5 |837012 Strap, fueltank,long ........... 1 24 |837796 Plate, skid
6 |838579 Strap, fuel tank,short........... 1 Models 898439 and 898449 . . ... 1
! ?283?,‘2‘ ngéafghcgmﬂgte s ; o5 |306396 Lockwasher, 1/4 ............... 6
* AL 26 |103867 Washer,5/16 ..........cc.. .. 2
% gggg% ogcreva, #|1 to'iz X2 12 57 |306322 Screw, 5/16-18 X7/8 ..........- 2
k «Cap, fueltank ......-....-.-- o8 |300646 Screw, 1/4-20x3/4 ............ 2
829787 eTerminal, 45°, 1/4male ........ 2 o0 |308090 Washer, 1/4 5
11 | 829954 eGasKet .....viiiiiiaiiieen 1 Sher, 1/4 . .ovvereeeeeene
12 | 825358 oCIAMP .. vrovriiiiaeien 1 30 |306375 Nut,1/4-20 .............cnnnnn 4
13 | 834308 eSender, fuellevel ............. 1 31 |800019 Screw, 1/4-20 X 11/2............. 2
14 | 835808 @GASKE .. ..oiriiiiiaiiieens 1 32 (800646 Screw, 1/4-20X3/4 ............ 2
15 | 837283 elnsert, fuel ..o 1 33 825619 Filter, fuel ... 1
16 | 837284 eHose, fuel fillerneck ........... 1 34 |834036 Connector,hose ............... 1
17 0 oFUEItANK .« vv v 1 834037 Connector,hose ............... 1
18 | 889902 ePickup,fuel .................. 1 35 |842501 Bracket, fuelpump ............. 1
19 |320107 Tie,Wire ......ccovivmveeennnen 3 36 |825884 Clamp, fuelfilter ............... 1
20 |809231 Grommet ............oinn 2 37 842530 Pump, fule electric ............. 1
21 1825624 Clamp .....ccvvvveineraeinns 1 38 |831026 Cap,vaporline ................ 1

« INDENTED PART NAMES INDICATE THESE PARTS ARE INCLUDED IN PRECEDING ASSEMBLY.

* Not illustrated.
0 Not offered separately.

27




EXHAUST SYSTEM
KAWASAKI AND PERKINS

N
) 0
GAS
ENGINES 15
DIESEL
ENGINES

REFERENCE
PARK BRAKE
SUPPORT BRACKET
Ref. Part No. Ref. Part No.
No. No. Description Reqg'd No. No. Description Reqg'd
1 548604 Screw, flange lock 5/16-18 x 3/4 .2 9 842555 Gasket, exhaust (diesel) ........ 1
2 548911 Nut, whizlock 5/16-18 .......... 2 10 | 893062 Tube assembly (header gas) .... 1
3 800821 Nut,M10-1.25 ................. 3 11 | 842529 Gasket, exhaust (gas) .......... 2
4 813688 Clamp, muffler................. 1 12 1450323 Nut, M6....................... 4
5 833188 Tailpipe ....................... 1 13 | 450421 Lockwasher, M6 ............... 4
6 833208 Gasket, exhaust ............... 1 14 | 828153 Screw, M8-1.25x16 ........... 4
7 888332 Mufflerassembly .............. 1 15 | 306325 Lockwasher,5/16 .............. 4
8 894349 Tube assembly (header diesel) .. 1 16 | 800423 Screw, M10-1.25x30 .......... 3

P893366, 893778, 893361

28




SERVICABLE PARTS
FOR THE
KAWASAKI ENGINE, MODELS 898438, 898439, 898445, 898449, 898536 and 898537
and
FOR THE
PERKINS DIESEL ENGINE, MODELS 898636 and 898637

KAWASAKI ENGINE, MODEL FD620D SPEC. AS14

Ref. Part No. Ref. Part No.
No. No. Description Reqg'd || No. No. Description Req'd
1 825619 Filter,fuel ..................... 1 3 842531 Filter,oil ...................... 1
2 840352 Element, airfilter............... 1 4 0 Sparkplug ...........oooi, 1

¢ Obtain from your local dealer or auto parts store
Spark Plug NGK - BMR 4A, gap setting .024 -.028 (.6mm - .8mm)

* Not lllustrated.

PERKINS DIESEL ENGINE, 103-10 Spec. KD30241

Ref. Part No. Ref. Part No.
No. No. Description Req'd || No. No. Description Req'd
1 840352 Element, airfilter............... 1 4 842555 Gasket, manifold............... 1
2 842553 Filter,0il ...................... 1 5 842235 Gasket, airinlet ................ 1

3 2208175 Filter,fuel .................... 1

* Not lllustrated.

893363, 893532

29




30

CLUTCH HOUSING, CLUTCH and CLUTCH LINKAGE,
MODELS 898438, 898439, 898445, 898449, 898536, & 898537

REFERENCE LoDy

& TRANSMISSION PO
\ (DRIVE) ASSEMBLY ~ > B 5
61 %)
39 ge

REFERENCE DRIVE SHAFT
and
BRAKE DISC

P890492, 893361



CLUTCH HOUSING, CLUTCH and CLUTCH LINKAGE,
MODELS 898438, 898439, 898445, 898449, 898536, & 898537

Ref. | Part No. Ref.| Part No.
No. No. Description Req'd. No. No. Description Req'd.
1 103867 Washer,5/16 .................. 1 40 | 842002 Shield, clutch splash ............ 1
2 120052 Lockwasher, #10 ............... 1 41 | 831297 Yoke ......ooiiiiiiiii e 1
3 131590 Screw, 5/16-18x3" ............ 1 42 | 878854 Yoke, clutchrelease ............ 1
4 450413 Lockwasher, M12 .............. 8 43 | 878856 Liningset ..................... 1
5 306319 Nut, 3/824 ............ccvnnnn 1 44 | 800222 eRivet..........cciiiiiiinn 8
6 306325 Lockwasher, 5/16” ............. 21 45 | 885710 Bracket ...l 1
7 306328 Pin, cotter, 3/32x3/4"........... 2 46 | 887044 Housing,clutch ................ 1
8 306396 Lockwasher,1/4................ 4 47 | 807442 eFitting, lubrication, 90° ......... 2
9 306416 Screw, 5/16—18x1” ............ 4 48 | 831000 eBushing ..............cviinn. 2
10 | 306460 Screw, #10-24 x3/8” ........... 1 49 | 888761 Rod,control ................... 1
11 | 306555 Screw, 5/16—18x5/8"........... 6 50 | 890809 Kit, clutchswitch ............... 1
12 | 306487 Screw, 1/4-20x5/8” ............ 4 51 | 308404 eWasher, 1/8” .................. 2
13 | 306932 Nut,5/16—-18 ..............ccut 1 52 | 320107 oTie, 7 (178 mm) .............. 2
14 | 306971 Pin,roll, 3/16x11/8” ........... 2 53 | 800144 eScrew, #10—16 x 5/8”, tapping . .. 1
15 | 307662 Key, #15, woodruff ............. 1 54 | 800225 eScrew, #1024 x 1/4”, set ...... 1
16 | 308089 Washer, #10 ................... 1 55 | 837531 eCam ... 1
17 | 130538 Screw, 7/16-14x11/4" ......... 2 56 | 837533 ePlate, mounting ............... 1

18 | 800254 Washer, 3/8wavy .............. 1 57 | 888503 eService screw kit, (includes two

19 | 308090 Washer, 1/4flat ................ 4 #4-40x 1 3/4” screws) ......... 1
20 | 840976 Adapter ......... ...t 1 58 | 800587 eeNut, #4—40 w/washer ......... 2
21 | 878853 Plate, clutch mounting .......... 1 59 | 890808 eSwitch ...............cinn 1
22 | 809260 eRiNg,SNaP .....ccvvvvrrrereens 1 60 | 800548 Bolt, M8-1.25 .................. 2
23 | 812899 eBearing, pilot ................. 1 61 | 814079 Pin,clevis ...............von 1
24 | 812902 Spring ........ooeeriiaaiienn 1 62 | 869141 Adapter, clutch toengine ........ 1
25 | 812903 Spring .......ccevvniiinannenns 1 63 | 893765 Bracket, clutchcable............ 1
26 | 812904 Lever, clutch throwout........... 1 64 | 815180 Spacer ..........coovunnnennns 1
27 | 812906 Disc,driven.............ooonnt. 1 65 | 809180 Washer,1/2 ............coonnen 1
28 | 812907 Plate, pressure, complete ....... 1 66 | 800198 Nut, 1/2-20 crownlock ........... 1
29 | 812911 ePlate,pressure ................ 1 67 | 450241 Bolt, M12-30 ..............cte 4
30 | 812912 ePin ....ciiiiiiii e 3 68 | 311395 Screw, 7/16-14x13/4" ......... 2
31 | 812913 eBracket ........ ... 3 69 | 306504 Screw, 3/8-24x1” .............. 4
32 | 812916 elever ...t 3 70 | 304364 Nut, 7/16-14 ............connt. 2
33 | 812917 oSCrEW ......ovvvvreerrrurennns 3 71 | 833318 Support ...t 1
34 | 879552 eSpring set (contains 3) ......... 1 72 | 120177 Lockwasher, 3/8 ................ 1
35 | 883705 ePinset ... 1 73 | 301431 Screw, 3/8-16x21/2 ........... 1
36 | 823602 eeRing, retaining ............... 3 74 | 306435 Screw, 5/16-18x11/4 .......... 2
37 | 812908 Bearing, throwout .............. 1 75 | 306562 Nut, 3/8-16 .................... 1
38 | 812988 Cover,clutch .................. 1 76 | 306981 Washer,3/8 ................... 1
39 | 825918 Spring ........ i 1 77 | 800292 Nut, 3/8-16, crownlock .......... 1

« INDENTED PART NAMES INDICATE THESE PARTS ARE INCLUDED IN PRECEDING ASSEMBLY

31




CLUTCH and CLUTCH LINKAGE
DIESEL MODELS 898636 and 898637

REFERENCE
FLOORBOARD

REFERENCE
DRIVE SHAFT
and
PARK BRAKE DISC

REFERENCE
TRANSMISSION
(DRIVE) ASSEMBLY

WIT|
CLUTCH CABLE

P893833, P893827, 893778

32




CLUTCH HOUSING, CLUTCH and CLUTCH LINKAGE
DIESEL MODELS 898636 and 898637

Ref. Part No. Ref. Part No.
No. No. Description Req'd. No. No. Description Req'd
1 103867 Washer,5/16 ..........cc.couvnn. 1 26 | 815180 Spacer..........ocovvuiininnn. 1
2 120052 Lockwasher, #10 ............... 1 27 | 819337 Bushing .......... ... 1
3 120166 Lockwasher, 1/2................ 2 28 | 825743 Switch, starting ................ 1
g

4 | 130538 Screw, 7/16-14x11/4" ......... 4 29 | 828153 Screw, M8-1.25x16 ............ 6
5 | 303269 Lockwasher,7/16 .............. 7 30 | 841370 Bracket, clutchcable............ 1
6 | 306325 Lockwasher, 516" ............. 1 31 | 841806 Housing, clutch ................ 1
7 | 306328 Pin, cotter, 3/32x3/4"........... 1 32 | 841859 Cable,clutch .................. 1
8 | 306375 Nut, 1/4-20 ...............ooon. 2 33 | 842399 Bracket, clutchcable............ 1
9 306396 LOCkwaSher, 14 ................ 2 34 842454 Bearing DIONZE o 1
1? ggggg? ﬁcrtemg/ 16-18x13/4" ......... 1 35 | 842467 Spring, extension............... 1
12 | 306982 Wuaéher e 2 36 | 869144 Bracket,Spring ................. 1
13 | 308090 Washer, 1/4 «....ovveeeenennn.. 3 gg ggggig gf’e‘;i;assemb'y’ clutch ......... 1
14 | 450193 Screw, M8-1.25x30 ............ 2 OOVE wve e

15 | 450325 Nut, M10 ... ) ) 3 39 | 889793 Disc assembly, clutch ........... 1
16 | 518476 Spring, extension ............... 1 40 | 893710 Lever, clutchrelease ............ 1
17 | 800582 Screw, 1/4-20 x 3/4" ... 5 41 | 800356 Plug, 1/2-14NPTF ............. 1
18 | 800198 Nut, crownlock, 1/2-20 .......... 1 42 | 120177 Lockwasher, 3/8................ 1
19 | 800290 Nut, 5/16-18 centerlock ......... 1 43 | 301431 Screw, 3/8-16x21/2 ........... 1
20 | 800296 Screw, #10-24x3/4 ............ 1 44 | 306416 Screw, 5/16-18x1 ............. 1
21 | 800921 Screw, M12-1.25x12........... 2 45 | 306435 Screw, 5/16-18x11/4 .......... 2
22 | 806703 Pin,clevis ........coiviiiiinntn 1 46 | 306562 Nut,3/8-16 .................... 1
23 | 809152 Washer ........covvveenienen.. 2 47 | 306981 Washer,3/8 ................... 1
24 | 809180 Washer,7/16 ........c.covounn. 1 48 | 800292 Nut, 3/8-16 crownlockK ........... 1
25 | 814924 Clamp .......vevirerenieninnn. 1 49 | 833318 SUPPOM ...ovvvveenenaanannnns 1

33



SHIFTER LINKAGE, DRIVE TRANSMISSION

15 -8
/

12

P890259




SHIFTER LINKAGE, DRIVE TRANSMISSION

Ref. Part No. Ref. Part No.
No. No. Description Req'd No. No. Description Req'd
1 120166 Lockwasher, 1/2 ............... 2 18 | 838900 eBushing ...............connn 2
2 301988 Nut, 1/2—20 ..........ccovvvvnnn 2 19 838909 eBall ..........covviiiiiinnn. 1
3 306328 Pin, cotter, 3/32x3/4 ........... 4 20 | 839181 ePin, rod connecting............ 2
4 306981 Washer,3/8 ................... 8 21 | 891951 eSelector, gear, complete ....... 1
5 833743 Link, shifter ................ ... 2 22 | 303269 eelLockwasher,7/16 ............ 1
6 888694 Link, shifter, Low & Reverse .. ... 2 23 | 304364 eeNut, 7/16-14 ................ 1
7 888697 Plate, shifterpivot .............. 1 24 | 315627 eeScrew, 7/16—-14x21/2 ....... 1
8 800254 Washer,spring ................ 2 25 | 800801 eePin, roll3/8x13/8 ........... 1
9 892463 Shifter Assy. Complete ......... 1 26 | 825538 eeSpring ...........ciinanns 1
10 | 103867 eWasher,5/16 ................. 2 27 | 825831 eePlate,slide .................. 1
11 | 306319 eNut,3/8-16 .................. 2 28 | 838900 eeBushing..................... 1
12 | 306325 eLockwasher,5/16 ............. 2 29 | 838901 eelLever shifter ................ 1
13 | 306328 ePin, cotter, 3/32x3/4 .......... 4 30 | 838902 eePlate, shifter................. 2
14 | 306464 eScrew, 5/16-18x21/2 ........ 2 31 | 838903 eeArm, shifter ................. 2
15 | 306932 eNut,5/16-18 ................. 2 32 | 891949 eeHousing, shifter .............. 1
16 | 306981 eWasher,3/8 ................. 2 33 | 892116 eRod, shifter, Low & Reverse . ... 1
17 | 800254 eWasher, wave,3/8 ............ 4 34 | 892117 eRod, shifter, Second & High ....1

« INDENTED PART NAMES INDICATE THESE PARTS ARE INCLUDED IN THE PRECEDING ASSEMBLY.

35




STEERING GEAR, HORN BUTTON, STEERING WHEEL,
POWER STEERING PUMP and SUPPORT
MODELS 898445, 898449, 898462C, 898469B, 898537,
898632B, 898635A and 898637

INCLUDED
WITH
27

P893830, P893823

36




STEERING GEAR, HORN BUTTON, STEERING WHEEL,
POWER STEERING PUMP and SUPPORT
MODELS 898445, 898449, 898462C, 898469B, 898537,
8986328, 898635A and 898637

Ref. | Part No. Ref. Part No.
No. No. Description Reg'd No. No. Description Reqd
1 112050 Screw, 1/4—20 x 5/8, tapping ....5 32 839538 Tube .........covvivuniiiaiinns 1
2 548958 Screw, 5/16-18x31/2 ......... 2 33 | 869099 Cover, steeringgear............ 1
3 303269 Washer,7/16 .................. 5 34 | 887516 Set, steering support ........... 1
4 302288 Screw, 1/4-20x1.............. 3 35 |120177 eWasher,3/8 ........ ..ot 2
5 306325 Lockwasher,5/16 .............. 6 36 | 306562 eNut,3/8-16 .................. 2
6 306375 Nut, 1/4-20 ................... 4 37 | 306834 eScrew, 3/8-16x3/4 ........... 2
7 306396 Lockwasher,1/4 ............... 4 38 |306932 eNut,5/16-18 ................. 2
8 306450 Screw, 5/16-18x3/4 ........... 2 39 |306981 eWasher,3/8 .................. 4
9 306932 Nut,5/16-18 .................. 2 40 | 831301 eBracket, steering, adjustable ... 1
10 | 308090 Washer,1/4 ................... 3 41 | 831402 eSupport, steering column ...... 1
11 | 311395 Screw, 7/16-14x13/4 ......... 3 42 831417 eU-bolt ...t 1
12 | 311496 Washer,11/16 ................. 1 43 |831421 ePlate ...t 1
13 | 548201 Screw, 5/16-18x5/16 .......... 1 44 |892184 Shaft, steering................. 1
14 | 800279 Nut, 1/4-20,speed ............. 3 45 | 892228 Wheel, steering ................ 1
15 | 800697 Nut, 5/16—18,crown ............ 2 46 | 892353 Bracket, power steering pump
16 | 810666 COVEr .......covvvvrnnnennnns 1 (gasengines) .................
17 | 304104 Nut, jam, 5/16-18 ............. 1 47 | 892486 Cover, center steering wheel ... 1
18 | 819923 Collar,foam ................... 1 48 839862 eDecal, ..............coiinn 1
19 831135 Bearing ....... oo 1 490 | 892534 Pump, power steering .......... 1
20 | 825779 Grommet ... 1 50 | 839907 ePulley, steeringpump .......... 1
21 | 826311 Bracket, steeringgear .......... 1 51 |830366 Hornswitch ................... 1
2o | 828590 Housing, needle bearing ........ 1 52 | 306325 Lockwasher ................... 2
23 | 833553 Clamp .......ovvirnnnnnnnnnns 1 53 | 800538 Screw, M8-1.25x25 ........... 2
24 |830930 Clamp ......covviiiiinnnns 2 54 | 840222 Hose, .38 1D, 90° elbow ......... 1
25 | 816864 V-belt(gas) ........covvvvennn 1 55 | 300646 Screw, 1/4-20x3/4 ............ 1
26 | 839257 Arm,pitman ......... ..o 1 56 | 308197 Screw, 7/16-14x11/2.......... 1
27 | 839327 Gear, power steering ........... 1 57 | 103867 Washer, 5/16flat............... 1
28 | 839331 Hose, steering pressure ........ 1 58 | 131794 Screw, 5/16-18x2 ............. 1
839330 Hose, steering pressure (diesel) . 1 59 | 306981 Washer, 5/15flat............... 1
29 | 111838 ¢O'ring ....cciiiiiiiiiii 2 60 | 841967 V-belt (diesel) ................. 1
30 | 839332 Hose,return.................. 1 61 | 841921 Bracket, power steering pump
31 | 111838 ¢O'ring ... 1 (diesel engines) ...............

« INDENTED PART NAMES INDICATE THESE PARTS ARE INCLUDED IN THE PRECEDING ASSEMBLY.

0 Pump service parts are available at automotive servic

a 3.8L V6 engine (Saginaw pump #26025515).

e centers. Refer to 1991-92 Buik Regal with

37




STEERING GEAR, HORN BUTTON AND STEERING WHEEL
MODELS 898438, 898439, 898465B, 898536, 898630A and 898636

@——19
@/18

@——-17

@—-10

38




STEERING GEAR, HORN BUTTON AND STEERING WHEEL
MODELS 898438, 898439, 898465B, 898536, 898630A and 898636

Ref.| Part No. Ref. | Part No.

No. No. Description Req'd No. No. Description Req'd
1 120177 Lockwasher,3/8 ............... 5 19 | 816654 Button, horn .................. 1
2 302030 Screw, 1/4-20X11/4 .......... 3 20 | 816659 Key ..........ooovvviiiinnnn, 1
3 305134 Nut, 7/8-14,jam ............... 2 21 | 816660 Shaft, piniongear .............. 1
4 306396 Lockwasher, 1/4 ............... 7 22 | 816674 Support, steering housing, front . . 1
5 306414 Screw, 3/8—16x1 .............. 3 23 | 816675 Support, steering housing, rear .. 1
6 306562 Nut,3/8-16 ................... 2 24 | 825672 Nut, 1/2-20, special ............ 1
7 306832 Screw, 1/4-20x2 .............. 4 25 | 830167 Gear, steering, driven .......... 1
8 306835 Screw, 3/8—-16x11/4 .......... 2 26 | 830168 Gear, steering, idler cluster ...... 1
9 306981 Washer,3/8 ................... 7 27 | 832555 Housing, upper steering gear .... 1
10 | 311496 Washer ....................... 1 28 | 883317 Bolt, idler adjusting ............. 1
11 | 809255 Cover, dustshield .............. 1 29 | 800612 eNut, crown, 7/16-20 .......... 2
12 | 816446 Washer .................... ... 2 30 | 884750 Wire andspringset ............ 1
13 | 816447 Ring, retaining ................. 1 31 | 826491 eSpring ...........iiiiiiaann. 1
14 | 816449 Washer, knurled ............... 2 32 | 880365 eWire and connector ........... 1
15 | 816455 Ring, retaining................. 1 33 | 886883 Housing, lower steering gear ....1
16 | 816456 Bearing,ball .................. 1 34 | 830369 eBushing ..................... 1
17 | 816652 Nut, hornbutton ............... 1 35 | 830370 eBushing ..................... 1
18 | 816653 Plate, horn button contact ....... 1 36 | 888527 Wheel, steering ............... 1

«INDENTED PART NAMES INDICATE THESE PARTS ARE INCLUDED IN PRECEDING ASSEMBLY.

39



FRONT AXLE, SPINDLES, SPRINGS AND TIE RODS
MODELS 898445, 898449, 898462C, 898469B, 898537,
898632B, 898635A and 898637

MODELS
898462C, 898469B,
898632B and 898635A

)

) 7 * o
> o § 898440 & 58449
—x \| 37 RIGHT

USED TO 38 LEFT
REDUCE ENDPLAY
TO .030” MAX.
58 RIGHT
61 LEFT
MODELS
898537 & 898637

12° and 13° SPINDLES ARE
AVAILABLE FOR MODELS
898445, 898449
SEE REF. NO’S. 61-64

P892357, P892357, P892378, P892379

40




FRONT AXLE, SPINDLE
MODELS 898445, 898449, 89846

8986328, 898635A and 898637

S, SPRINGS AND TIE RODS
2C, 898469B, 898537,

Part No. Ref. Part No.
No. Description Reqd No. No. Description Reqd
120177 Lockwasher, 3/8” .............. 6 36 | 816586 eRetainer,grease .............. 1
839422 Washer, brass thrust, ........... 1 37 | 884696 Spindle, (right) .............oonn 1
302944 Nut, 9/16-18, jar(rjl, 38 | 884695 Spindle, (left) ............onns 1
right-hand threads ............. 4 39 | 892188 Bellcrank, steering ............. 1
306562 Nut, 3/8-16 ............covnvens 2 40 | 892190 Axle,front............coovinns 1
306835 Screw, 3/8-16x11/4" .......... 2 41 | 807439 eFitting, lubrication, 1/4-28 ...... 3
306982 Washer, 7/1 6 ................. 2 42 | 818238 eBushing, kingpin ............. 4
307665 Nut, 3/4-16, Jam ...........-- 2 43 | 892212 Arm, steering, (right) ........... 1
307976 Pin, cotter, 5/32x 1 1/4" ........ 1 44 | 892213 Arm, steering, (left) ............. 1
28%%2 mk\gﬁssh% %‘h -------------- 2 45 | 892537 End, tie rod, set w/hardware,
J - 10, , right-hand threads ............. 1
left-hand threads . .............- 4 46 | 304636 ePin, cotter, 1/8x11/8"......... 1
gggggj: ﬁg;e"xoi’gg;ag ’;g/ ------------ g 47 | 800858 eNut, jam, 11/16-18
L P T e right-hand threads ............. 1
g}g;gg &%fgt'g?'rggg é‘:'"t -------------- ; 48 | 800861 ol\?ut, castle, 9/16-20 ........... 1
aier, TWIREL errmmrrmmmrrte 49 | 831405 eFitting, lubrication, 90°, ........ 1
817543 a;’""g’ C‘?:' IR 2 =0 | 840178 Retainer, grease .............-. 1
817889 Washer, thrust, 15/32"1.D. ... 2 51 | 892538 End, tie rod, set w/hardware,
g}gg?g gzilnr'\(?r,‘;h;ijnst """"""""" g left-hand threads . .............. 1
823025 Cap, ball JOiNt ........ocvoeeen 2 || 52 | 304636 «Pin cotter, 1B BT !
823026 Spacer, ball joint ............... 1 53 | 800859 l';‘f‘t’thalnad”;h:;; L“; 18 1
840070 Link, rag - ! || s4 | s00861 oNut, castle, /1620 . ... 1
835279 Rod, radiUs. fie o 1 55 | 831405 eFitting, lubrication, 90° ........ 1
839268 NUt,’CaSt|e,’3/4'16 ............. 1 56 840178 Retainer, grease ............0c- 1
839787 StOp, pitman MM e 1 57 809156 quher, ﬂ_at, 9/16 ...........c.. 1
839098 Bearing, needle ............. .. 2 58 | 891487 Spindle (right)
887512 End, tie rod, set whardware, Models 898537 & 898637 ... . .. - 1
right-hand threads ............. 4 59 | 891488 Spindle (lef)
306328 ePin, cotter, 3/32 x 3/4” ......... 1 Models 898537 & 898637 ... .. 1
306825 eNut, castle, 7/16-20 ........... 1 60 | 306981 Wgsher, B8 e 4
548224 eFitting, lubrication, straight 61 | 892895 Spindle, 13° (left)
tapping, 1/4-28 ..........oonns 1 Models 898445 & 898449 .. ..... 1
816586 eRetainer,grease ............. 1 62 | 892896 Spindle, 13° (right)
887750 End, tie rod, set w/hardware, Models 898445 & 898449 ....... 1
left-handthreads ............... 1 63 | 892897 Spindle, 12° (left)
306328 ePin, cotter, 3/32x3/4" ......... 1 Models 898445 & 898449 ... . ... 1
306825 eNut, castle, 7/16-20 ........... 1 64 | 892898 Spindle, 12° (left)
548224 eFitting, lubrication, straight Models 898445 & 898449 ....... 1
tapping, 1/4-28 . .........oonnen 1 65 | 520231 Washer, thrust ......... As Req'd.
« INDENTED PART NAMES INDICATE THESE PARTS ARE INCLUDED IN PRECEDING ASSEMBLY

41




THROTTLE & GOVERNOR CONTROL
PERKINS DIESEL ENGINE MODELS 898636 and 898637

Ref. Part No. Ref. Part No.
No. No. Description Req'd No. No. Description Reqg'd
1 103867 Washer,5/16 .................. 1 16| 819543 Spring ..............ccoviunnn. 1
2 111898 Clamp,cable .................. 1 17 | 831499 Spring, extension .............. 1
3 | 120052 Lockwasher, #10............... 1 18 | 833273 Bushing ...................... 1
4 | 120166 Lockwasher, 1/2 ............... 2 19 | 841883 Mount, diesel engine . .......... 1
5 | 302288 Screw, 1/4-20x1 .............. 1 20 | 841956 Arm, governor ................. 1
3 gggg;g Z’u"t ‘;‘/’f‘;’d -------------------- g 21| 841957 Lever, throttle ................. 1
8 306396 Lockwasher, 14 ... ... ... ... ... 3 22 | 841958 Arm, throttle ................... 1
9 306514 Screw, #10-24 x 1/2" . ... .. ... 2 23 | 841959 Linkage, throttle ............... 1
10| 308090 Washer, 1/4 ................... 3 || 24| 841960 Tab, cable mounting............ !
11 518476 Spring, extension .............. 1 25 841961 Bracket, cablemount ........... 1
12 [ 800059 Nut, 1/4-20 centerlock .......... 1 26 | 869144 Bracket,spring ................ 1
13| 800921 Screw, M12-1.25x20 .......... 2 27 | 893612 Bracket, governor .............. 1
14| 812444 Pin,clevis..................... 1 28 | 306982 Washer,7/16 .................. 2
15| 842785 Spring,idlereturn............... 29 | 300646 Screw, 1/4-20x3/4 ............ 2

42

893778




WELDED TO BOTTOM
OF FRAME
(BELOW FLOORBOARD)

WELDED TO BOTTOM —/

THROTTLE LINKAGE and FOOT PEDAL

OF FRAME
(BELOW FLOORBOARD)
25
~ »s STOP
Pz (DIESEL)
4
VN |

FOR e
THROTTLE

CABLE
Ref. | Part No. Ref. Part No.
No. No. Description Req'd No. No. Description Reqd
1 103867 Washer,5/16flat............... 2 15 |830165 Bushing ...........coeevenennn
2 303269 Lockwasher,7/16 .............. 1 16 |833428 Pedal throttle .................
3 304364 Nut,7/16-14 ............. ... 1 17 |833600 Tread,pedal ..................
4 306325 Lockwasher,5/16 .............. 2 18 |835270 Pad, pedal (throttle) ............
5 306414 Screw,3/8-16 ................. 3 19 |842452 Bracket, hand throttle . ..........
6 306838 Screw, 7/16-14x1 ............. 1 20 |842598 Spring, extension ..............
7 306932 Nut,5/16-18 ............ccvnn. 3 21 |842615 Bushing ..........ccoveiinnnns
8 306981 Washer, 3/8flat ................ 2 2o |869150 Cable, throttle (Kawasaki) . ... ...
9 306982 Washer, 7/16flat ............... 1 869158 Cable, throttle (Perkins) .........
10 | 521679 Bushing ...........coovivnnnn 1 23 | 893773 Bracket, throttle assembly .......
11 | 548973 Nut, #10-24stop ............... 2 24 |306562 Nut,3/8-16 ......cccvvvnnnnnnn
12 | 800271 Screw, #10-24x1/2 ............ 2 o5 |306450 Screw, 5/16-18x3/4 ...........
13 | 800292 Nut, 3/8-16 centerlock .......... 2 26 810435 Clamp .......covvviiiinnnns
14 | 800750 Screw, 5/16-18x11/4 .......... 1

P893831, P893768

43




THREE WHEEL
FRONT HUB AND AXLE
MODELS 898536, 898630A and 898636

2\
N\ sy
B

10\ /@

Ref. | Part No. Ref. | Part No.
No. No. Description Req'd. No. No. Description Req'd.
1 805860 Nut, wheel retaining ............ 4 8 836621 eSeal,grease ................. 2
889845 Axle & hub, complete ........... 1 9 836719 eNut, bearing adjusting ......... 1
2 304104 eNut, 5/8-18 .................. 2 10 | 889843 eAxle,front.................... 1
3 306494 elLockwasher,5/8 .............. 2 11 | 889844 eHub w/cups, backing rings &
4 307665 eNut, 3/4—16,jam .............. 1 SCreWS ........coevvuenunnnn. 1
5 385174 eCone,bearing ................ 2 12 | 808088 eeCup,bearing ................ 2
6 809156 eWasher, special ............... 4 13 | 809268 eeRing, bearing backing ........ 2
7 809229 eSlingergrease ................ 2 14 | 816320 eeScrew, wheel mounting ....... 4

* INDENTED PART NAMES INDICATE THESE PARTS ARE INCLUDED IN PRECEDING ASSEMBLY.

44




FOUR WHEEL FRONT HUB, FRONT WHEEL BRAKE,
SPACER AND WHEEL CYLINDER
MODELS 898445, 898449, 898462C, 8984698
and TURF 898537, 898632B, 898635A & 898637,

Ref. Part No. Ref. Part No.

No. No. Description O Reqg'd No. No. Description 0 Reqg'd
1 304636 Pin, cotter, 1/8”x11/8” ......... 1 20 | 886292 Shield, dust, complete .......... 1
2 306325 Lockwasher, 5/16” ............. 4 21| 304104 eNut,5/8-18jam............... 1
3 306450 Screw, 5/16-18x3/4” .......... 4 22 | 306319 eNut,3/8-24 .................. 2
4 306932 Nut,5/16-18 .................. 4 23 | 306353 eLockwasher,3/8”.............. 2
5 311537 Nut, 3/4-16,castle ............. 1 24 | 306396 eLockwasher, 1/4”.............. 2
6 385174 Bearing, cone androller ........ 1 25 | 306419 eScrew, 1/420x1/2" .......... 2
7 805030 Drum,brake................... 1 26 | 306494 elLockwasher,5/8".............. 1
8 805860 Nut, wheel retaining ............ 4 27 | 805441 eSpring ..........ccoviiiiinnn. 1
9 806274 Screw, wheel mounting ......... 4 28 | 806761 ePin,adjustment ............... 2
10 | 815403 Cone, bearing, inner ........... 1 29 | 809252 eRing, retaining ................ 1
11 815838 Screw, wheel mounting ......... 4 30| 829348 ePin,heel ............... ... ... 1
12 | 817250 Cover ........cviivinnnnnnnnns 1 31 | 835841 ePlug,hole .................... 1
13| 817928 Seal ........covviiiiiiiiinn 1 32 | 884399 eShield,dust .................. 1
14 | 826010 Spacer ...........ovveuennenns 1 33 | 886371 eCylinder,wheel ............... 1
15 | 878159 Lining set, w/rivets ... .. As Req'd. 34 | 811775 eeRepair kit, wheel cylinder ..... 1
16 | 800318 eRivet ..............ccnnt. 12 35| 811794 eeScrew, bleeder .............. 1
17 | 881109 Hub w/bearingcups ............ 1 36 | 811910 eePiston, wheel cylinder ........ 2
18 | 808088 eCup, bearing, outer ........... 1 37 | 811911 eeSpring, wheel cylinder ........ 1
19 | 814474 oCup, bearing, inner............ 1 38 | 887284 eBrake shoe, w/lining (bonded) . .2

« INDENTED PART NAMES INDICATE THESE PARTS ARE INCLUDED IN PRECEDING ASSEMBLY
0 Indicated quantity is for each wheel brake

P892357

45




FORK
MODELS 898536, 898630A and 898636

Y

Ref. Part No. Ref. Part No.
No. No. Description Reqg'd No. No. Description Reqg'd
1 305134 Nut, 7/8-14,jam ............... 2 15 | 829285 eBushing, upperfork ........... 1
2 800128 Ball, 3/16” (4.8mm)........... 20 16 | 889841 Fork,complete ................ 1
3 800130 Ball, 1/4” (6.4mm) ............ 25 17 | 308090 eWasher,1/4” ................. 2
4 808076 Cone, king pin bearing.......... 1 18 | 311396 eScrew, 7/16-14x21/4" ........ 4
5 809221 Washer, spring, type 6 .......... 2 19 | 316915 eScrew, 5/8-11x21/2" ......... 2
6 809255 Retainer ...................... 1 20 | 548060 eNut, 5/8—11, centerlock ........ 2
7 812167 Seal,dust ..................... 1 21 800294 eNut, 7/16—14, centerlock ....... 2
8 814961 Washer ....................... 1 22 | 800706 eNut, 1/4-20, crownlock flange .. 2
9 815232 Cone, bearing ................. 1 23 | 809949 eBolt,hook .................... 2
10 | 815233 Washer ....................... 1 24 | 836611 ePanel,splash................. 1
11 | 815234 Seal,felt ...................... 1 25 | 836622 eAbsorber,shock .............. 2
12 | 816659 Key .........cviiiiiiivnn.. 1 26| 889840 eFork................. . a... 1
13 | 816951 Cup, lowerbearing ............. 1 27 | 889952 eYoke w/bushings .............. 1
14 | 886600 Cup, upper king pin bearing ..... 1 28 | 836618 eeBushing,flanged ............. 2

¢ INDENTED PART NAMES INDICATE THESE PARTS ARE INCLUDED IN PRECEDING ASSEMBLY.

46




THREE WHEEL FRONT AXLE, HUB AND BRAKE
MODELS 898438, 898439, and 898465B

Ref. Part No. Ref. Part No.
No. No. Description Reqg'd No. No. Description Req'd
1 805860 Nut, wheel retaining ............ 4 19 | 306319 eeNut,3/8-24 ................. 2
2 | 878481 Frontaxle, hub, brake, complete . 1 20 | 306353 eeLockwasher,3/8 ............. 2
3 304104 eNut,5/8-18 .................. 2 21 | 306396 eeLockwasher,1/4 ............. 2
4 306494 eLockwasher,5/8 .............. 1 20 | 306419 eeScrew, 1/420x1/2 .......... 2
5 | 307665 eNut, 3/4-16,jam .............. 1 23 | 306494 esLockwasher,5/8 ............. 2
6 385174 eCone,bearing ................ P 24 805441 eeSpring, brake shoe ........... 1
7 | 805030 eDrum,brake ... .- SSRLERRLERE 1 1| 25| 806758 esPin, heel .................... 1
8 | 806274 eScrew, wheelmounting ... 4 || 26| 806761 eePin, adjustment .............. 2
9 807630 eSeal, grease ................. 2 27 | 809252 esRing, snap 1
10 | 809229 eSlinger,grease ............... 2 o8 | 878483 ooShiel’ 4 dust 1
11 | 813717 eWasher, frontaxle lock ........ 2 oy R
12 | 836674 eWasher, axlethrust............ 2 29 | 886371 eeCylinder, wheel .............. 1
13 | 836719 eNut, bearing adjusting ......... 1 30 | 811775 eeeRepair kit, wheel cylinder ... .. 1
14 876409 eHub W/CUpS & backing rings | 31 811794 “OSF:reW, bleeder . RERREEREEREE 1
15 | 808088 eeCup, roller bearing ........... 2 32 | 811910 eeePiston, wheel cylinder ....... 2
16 | 809268 eeRing, backing................ 2 33 | 811911 eeeSpring, wheel cylinder ....... 1
17 | 878482 eShield w/brake shoes .......... 1 34 | 878484 eeAxle,front................... 1
18 | 130084 eeNut,5/8-18 ................. 1 35 | 887284 eeBrake shoe w/lining(bonded) .. 2

«INDENTED PART NAMES INDICATE THESE PARTS ARE INCLUDED IN PRECEDING ASSEMBLY.

47




FORK
MODELS 898438, 898439
and 898465B

—14
Ref. Part No. Ref. Part No.
No. No. Description Req'd No. No. Description Reqg'd
1 305134 Nut, 7/8-14,jam ............... 2 19 | 306835 eScrew, 3/8—-16x11/4" ......... 4
2 800128 Ball, 3/16” (4.8mm) ........... 20 20| 311396 eScrew, 7/16-14x21/4" ........ 2
3 | 800130 Ball, 1/4” (6.4mm) ............ 28 21| 604174 eWasher ...................... 4
4 | 808076 Cone, king pin bearing.......... 1 22 | 800293 eNut, 7/16-14, jam, centerlock . . . 2
5 | 809221 Washer, spring, type6 .......... 2 23| 808969 eBushing ..................... 2
6 809255 Retainer ...................... 1 24 810149 eBumper, rubber ............... 2
7 812167 Seal,dust..................... 1 25 | 816697 eBUShING ............oovv.. .. 4
8 814961 Washer ....................... 1 :
9 815232 Cone, bearing 1 26 | 825403 eSpring ......... PR REE 2
10 | 815233 Washer .................... .1 27 879423 Tube, axle mounting ............ 1
11 | 815234 Seal,felt ................... .. 1 28 | 805189 eeBushing..................... 2
12 | 816659 Key .......................... 1 [| 29| 807439 eeFitting, lubrication, 1/4-28 ...... 2
13 816951 Cup, lower bearing ............. 1 30 887270 OTUbe, fork ........ i 1
14 886600 Cup’ upper k|ng pin bearing ..... 1 31 306328 P'n, Cotter, 3/32 x 34 ........... 2
15 829285 eBushing, upperfork ........... 1 32 306825 Nut, castle, 7/16-20 ............ 2
16 | 887271 Fork,complete ................ 1 33| 306982 Washer,7/16 .................. 2
17 | 120177 elLockwasher, 3/8".............. 4 34| 825404 Bushing ...................... 2
18 | 306562 eNut,3/8-16 .................. 4 35| 825405 Link, brakeanchor ............. 1

48

* INDENTED PART NAMES INDICATE THESE PARTS ARE INCLUDED IN PRECEDING ASSEMBLY




WHEEL SIZE MEASUREMENT
Wheel size is determined by measuring the wheel at the bead seat.
The first number is the wheel diameter measured at the bead seat.
The second number is the wheel width measured at the bead seat.
ow shows an example if we had a 9.50 x 8.00 tire and mounted it on a 8.00 x 7.00 wheel

The illustration bel

BEAD SEAT

\“\'\_/jﬂ

WHEEL \
8.00” (First Number)
Wheel Diameter

\J

7.00” —>
(Second Number)

Wheel Width

FRONT TIRE, WHEEL AND ACCESSORY SET
MODELS 898536, 898537, 898630A, 898635A and 898637

TIRE, 18 X 9.50-8, 4 PLY RATING
(OBTAIN LOCALLY)

FOR PROPER METHOD OF MEASUREMENT, SEE ILLUSTRATION ABOVE

Ref. Part No. Ref. Part No.
No. No. Description Req'd No. No. Description Req'd
1 889878 Tire and wheel set 3 886735 eStem,valve ................. 1

2 815474 eWheel, 8.00 x 7.00, 4 00 eTire, 18. 9.50-8, 4 ply rating,
fourboltholes ................ 1 ribtread ........... i 1

« INDENTED PART NAMES INDICATE THESE PARTS ARE INCLUDED IN PRECEDING ASSEMBLY

00 Obtain locally P892357
49




REAR TIRE AND WHEEL (TURF)
MODELS 898536, 898537, 898630A, 898635A,
898636 and 898637

Tire - 24-13 x 12
(Obtain Locally)

FOR PROPER METHOD
OF MEASUREMENT SEE PAGE 106.

Ref. Part No. Ref. Part No.
No. No. Description Reqg'd || No. No. Description Req'd
1 890026 Tire and wheelset ............. 2 3 886735 eStem,valve .................. 1
2 837053 eWheel, 12x10.5............. 01 4 00 oTire,24-13x12 .............. 1

50

* INDENTED PART NAMES INDICATE THESE PARTS ARE INCLUDED IN PRECEDING ASSEMBLY
00 Obtain locally

P890270




TIRES, WHEELS AND SPARE TIRES, OFF-ROAD MODELS

MODEL 898438
Ref | Part No.
No. | No. Description Req'd.
1 882930 Tire and wheel
2 824989 <Wheel, 8.00 x 3.75
0 TIRE, 5.70 x 3.75, load range B (fourbolt) ............cvvtt 1
load range C, load range D 3 886735 «Stem,valve ................ 1
(OBTAIN LOCALLY) 4 0 «Tire, 5.70x 8
loadrangeB ................ 1

MODELS 898439, 898445, 898449, 898462C and 8984698

Ref | Part No.
No. | No. Description Req'd.
1 820497 Tire and wheel
2 824989 eWheel, 8.00 x 3.75
(fourbolt) ............counnn 1
3 886735 Stem,valve ................ 1
4 0 *Tire, 5.70x 8
loadrangeC ................ 1
MODELS 898439 and 898449
Ref | Part No.
No. | No. Description Req'd.
1 884021 Tire and wheel
2 824989 eWheel, 8.00 x 3.75
(fourbolt) ............covnt. 1
3 886735 eStem,valve ................ 1
4 0 *Tire, 5.70x 8
loadrangeD ................ 1

« INDENTED PARTS NAMES INDICATE THESE
PARTS ARE INCLUDED IN THE PRECEDING
ASSEMBLY

WHEEL SIZE MEASUREMENT
Wheel size is determined by measuring the wheel at the bead seat.
The first number is the wheel diameter measured at the bead seat.
The second number is the wheel width measured at the bead seat.
The illustration below shows an example if we had a 9.50 x 8.00 tire and mounted it on a 8.00 x 7.00 wheel

BEAD SEAT
~
WHEEL .
\ 8.00” (First Number)
: Wheel Diameter
/A
e 7.00"
(Second Number)

Wheel Width




PARKING BRAKE

P890593, 893361

52




PARKING BRAKE

Ref. Part No. Ref. Part No.

No. No. Description Req'd No. No. Description Req'd
1 103867 Washer, 5/16” ................ 11 29 | 823465 eSpPriNng .........coiihiiinnnnn 2
2 306325 Lockwasher, 5/16” ............. 8 30 | 823466 eNut, 3/8-24,lock.............. 2
3 306328 Pin, cotter, 3/32" x3/4” ......... 1 31 | 829159 eCam,30° ............covinnnnn 1
4 306375 Nut, 1/4-20 ................... 1 32 | 829160 eWasher .............. ...t 1
5 306396 Lockwasher, 1/4” .............. 1 33 | 829161 eBushing ..................... 2
6 306409 Screw, 1/4-20x7/8" ........... 1 34 | 883141 ePlate, ribw/lining.............. 1
7 840830 Collar, park brake release ....... 1 35 | 883487 eLiningsetwr/rivets ............. 1
8 306435 Screw, 5/16-18x13/4"......... 3 36 | 826077 eeRivet .............. ...t 8
9 306450 Screw, 5/16-18x3/4” .......... 4 37 | 884079 ePlate, stud, w/lining ........... 1
10 | 306932 Nut,5/16-18 .................. 7 380 | 886186 eRepair set, parking brake ...... 1
11 | 800178 Screw, #8-32x1/2" PTH. ......1 39 | 306328 eePin, cotter, 3/32" x3/4" ........ 1
12 | 806703 Pin,clevis..................... 1 40 | 814079 eePin,clevis ................... 1
13 | 812368 Spring, brakereturn ............ 1 41 | 884985 Support, parking brake ......... 1
14 | 815058 Clamp .......cvvviiniininennnn 1 42 | 301431 eScrew, 3/8-16x21/2" ......... 1
15 | 817104 Stop,cable.................... 1 43 | 800292 eNut, 3/8—16, centerlock ........ 1
16 | 819195 Screw, #8, self tapping ......... 2 44 | 893099 Cable, parking brake,

17 | 825380 Clip ... .cvvvvieiiiii e 1 78" (1981.2mm) ............... 1
18 | 825590 Bracket, parking brake .......... 1 45 | 885783 Yoke & disc, parking brake . ..... 1
19 | 831008 Cover, park brake lever ......... 1 46 | 891087 Kit, parkbrake ................. 1
20 | 840829 Rod, park brake release ........ 1 47 | 103867 eWasher, 5/16” ................ 6
21 | 306397 Nut,1/4-28 .................... 2 48 | 306325 eLockwasher, 5/16” ............ 6
22 | 840831 Handle, brake release .......... 1 49 | 306416 eScrew, 5/16-18x 1" ........... 2
23 | 882984 Caliper, parking brake .......... 1 50 | 306450 eScrew, 5/16-18x3/4" ......... 1
24 | 823459 eBracket, cam activator ......... 1 51 | 306932 eNut,5/16-18 ................. 3
25 | 823460 eSPriNg .......ovviiiiiiaiann 1 52 | 450324 eNut,8M,grade8 .............. 2
26 | 823461 eWasher ...................... 1 53 | 837745 eBrace, parking brake .......... 1
27 | 823462 eRing, snap, external .......... 1 54 | 888846 elLever, parkbrake ............. 1
28 | 823463 eScrew, 3/8-24x21/2" ......... 2 55 | 830708 Bracket ................ ... 1

« INDENTED PART NAMES INDICATE THESE PARTS ARE INCLUDED IN PRECEDING ASSEMBLY

0 Also includes Ref. Nos. 31, 32, & 33.

53




13/‘?’?
12

6
Fad
7

REAR BRAKE, REAR HUB, SPACER
AND WHEEL CYLINDER W/REPAIR PARTS

/
SC

14 LEFT

27 LEFT
26 RIGHT

15 RIGHT
Ref. Part o No. Ref. Part o No.
No. No. Description Req'd No. No. Description Reqd
1 306325 Lockwasher,5/16 .............. 4 17 | 306319 eNut, 3/8-24 .................. 2
2 306932 Nut, 5/16-18 .................. 4 18 | 306353 eLockwasher,3/8 .............. 2
3 805030 Drum, brake................... 1 19 | 306396 eLockwasher,1/4 .............. 2
4 805860 Nut, wheel retaining ............ 4 20 | 306419 eScrew, 1/4-20x1/2 ........... 2
5 806274 Screw, wheel mounting ......... 4 21 | 306494 elLockwasher,5/8 .............. 1
6 809018 Bushing, speedometer gear ... .. 1 22 1805441 eSpring ................oi..... 1
7 809257 Ring, speedometer gear retaining 1 23 | 806758 ePin,heel ..................... 1
8 821153 Gear, speedometer driven ...... 1 24 | 806761 ePin, adjustment ............... 2
9 821154 Gear, speedometerdrive......... 1 25 | 809252 eRing, retaining ................ 1
10 | 824925 Cover, speedometer shaft ....... 1 26 | 884402 eShield, dust,RIGHT ........... 1
11 | 827019 Hub,wheel .................... 1 OR
12 | 878159 Lining set, w/rivets ..... As Req'd. 27 | 889593 eShield, dust,LEFT ............. 1
13 | 800318 eRivet ...................... 12 28 | 835841 eePlug,hole ................... 1
14 | 881152 Shield, dust w/brake shoes, 29 | 886371 eCylinder,wheel ............... 1
complete, LEFT ............... 1 30 | 811775 eeRepair kit, wheel cylinder ..... 1
OR 31 | 811794 eeScrew, bleeder .............. 1
15 | 883034 Shield, dust w/brake shoes, 32 | 811910 eePiston, wheel cylinder ........ 2
complete, RIGHT .............. 1 33 | 811911 eeSpring, wheel cylinder ........ 1
16 | 130084 eNut,5/8-18 .................. 1 34 | 887284 eBrake shoe, w/lining (bonded) . .2

54

¢ INDENTED PART NAMES INDICATE THESE PARTS ARE INCLUDED IN THE PRECEDING ASSEMBLY.
¢ Indicated quantity is for each wheel brake.

P891524




REAR BRAKE, HUBS AND WHEEL CYLINDER
(WIDE TURF TIRE)

,\16 &

REPAIR KIT

26 L 898156
10 R’\

28
11
@
I\
ud L
22

Ref. Part No. Ref. Part No.

No. No. Description Reg'd No. No. Description Req'd
1 805860 Nut, wheel retaining .......... 10 22 | 824833 eCover, adjusting hole .......... 1

2 809018 Bushing, speedometer.......... 1 23 | 824925 oCap ........iiiiiiiiii 1

3 809257 Ring, retaining................. 1 24 | 833850 eSpring, retainer ............... 1

4 836636 Drum,brake................... 2 25 | 833898 eAdjuster, brake, RIGHT ........ 1

5 836700 Gear, speedometer ............ 1 26 | 892471 eCylinder,wheel ............... 1

6 892608 Shoe & shield, complete, LEFT .. 1 27 | 833901 selLever, brake, RIGHT .......... 1

7 811650 oPlug .................... ..., 1 28 | 833911 eBolt, M6 ..................... 2
8 824833 eCover, adjustinghole .......... 2 29 | 833916 eRetainer,shoe ................ 2
9 833850 eSpring, retainer ............... 1 30 | 888777 eDust shield, RIGHT ........... 1

10 | 892471 eCylinder,wheel ............... 1 31 | 889350 eBrake shoe kit (2 shoes) ....... 1

11 | 833911 eBolt, M6 ..................... 2 32 | 833918 eeSpring, retainer .............. 1

12 | 833912 eDust shield, LEFT ............. 1 33 | 834723 eePin,brake ................... 1

13 | 833916 eRetainer,shoe ................ 2 34 | 839171 eeClip, spring standoff .......... 1

14 | 833917 eAdjuster, brake, LEFT ......... 1 35 | 889874 Hub,wheel, LEFT.............. 1

15 | 833919 selLever, brake, LEFT ............ 1 36 | 806274 eScrew, wheel mounting ........ 5
16 | 889350 eBrake shoe kit (2 shoes) ....... 1 37 | 889875 Hub, wheel, RIGHT (w/gear) ....1

17 | 833918 eeSpring, retainer .............. 1 38 | 806274 eScrew, wheel mounting ........ 5
18 | 834723 eePin,brake ................... 1 39 | 836701 eGear, speedometer ........... 1

19 | 839171 eeClip, spring standoff .......... 1 40*| 889930 Kit, wheel cylinder, includes

20 | 892607 Shoe & shield, complete, RIGHT . 1 1 spring, 2 boots, 1 bleeder

21 ] 811650 ePlug ..............c.oviuin... 1 valve ................. As Req'd.

¢ INDENTED PART NAMES INDICATE THESE PARTS ARE INCLUDED IN PRECEDING ASSEMBLY
* Not illustrated.

P890270

55




56

FRONT AND/OR REAR SHOCK ABSORBER

Ref Part No.
No. No. Description Req'd
1 308091 Washer, 1/2” ................ 1
2 311396 Screw, 7/16-14X21/4" ...... 3
3 800294 Nut,7/16-14 ................ 4
40 | 807332 Absorber,shock ........... 2-4
5 823621 Bushing .................... 4
6 825500 Washer, 7/16”, cupped ....... 8

0 Use mounting hardware required for each model.

Position hardware as needed for front or rear of vehicle.

2\%

fos

1 6/5/%\ @
) ®

3
FRONT OVERLOAD SHOCK ABSORBER
Ref | Part No.
No. No. Description Req'd.
1 306388 Nut, 3/8-24 ................. 4
2 800294 Nut, 7/16-14, centerlock ...... 2
3 810157 Bushing, rubber ............. 4
4 810758 Retainer, bushing ............ 4
5 822770 Shock absorber, w/rubber
bushing..................... 2

6 823621 Bushing,steel ............... 2
7 825500 Washer ..................... 6




REAR SPRING, U-BOLTS, UPSTOP AND SHACKLE

(WITH REF. NO. 17)

4

AN
(WITH REF. NO. 19) 8 Q

20

S ]

9 MODELS: 898536, 898537, 898630A,
898632B, 898636, 898637

11 MODELS: 898438, 898445, 898462C

/m)}ain.s: 898438 15 MODELS: 898439, 898449
>\ 898445, 898462C .
~
~ \X _-17
7 }&, ’
2
Ref. Part No. Ref Part No.
No. No. Description Reqd No. No. Description Reqg'd
1 800294 Nut, 7/16-14,lock ............. 6 11 | 886014 Spring ........covvureernnenns 2
2 807439 Fitting, lubrication, 1/4-28 ....... 6 12 | 821734 eBushing, 7/8" x5/8"x2" ....... 2
3 812218 Plate ..............coiiiiint 2 13 | 886016 Springshackle ................ 2
4 813850 Bumper, rubber ................ 2 14 | 805196 eBushing, bronze .............. 2
5 828946 Bushing ...............cooont. 6 15 | 886084 SPriNg .......ccovveeernrnneennn 2
6 828947 Shackle, spring ................ 2 16 | 821734 eBushing, 7/8"x5/8"x2” ....... 2
7 828948 Screw, shackle ................ 4 17 | 887187 U-bolt, 2" (51mm) w/nuts ....... 2
8 834979 UpStOp .....cvvvennnnininnnn 2 18 | 548061 eNut,7/16-20 ................. 2
9 885465 SPrNG .......cvvvneennnnennns 2 19 | 887188 U-bolt, 2 1/2” (64mm) w/nuts . ... 2
10 | 821734 eBushing, 7/8" x5/8"x2” ....... 2 20 | 548061 eNut,7/16-20 ................. 2

« INDENTED PART NAMES INDICATE THESE PARTS ARE INCLUDED IN PRECEDING ASSEMBLY.

P890270

57




HYDRAULIC BRAKE SYSTEM
MODEL 898438, 898439, and 898465B

—
WL

[e2

1] FRONT OF VEHICLE
LY —

Ref.| Part No. Ref.| Part No.
No. No. Description Req'd No. No. Description Req'd
1 103867 Washer,5/16 .................. 2 16 | 820008 Tee,union ...............v.... 1
2 112050 Screw, 1/4-20 x 5/8, tapping ....2 17 | 824731 Protector,spring ............... 1
3 306325 Lockwasher, 5/16 .............. 1 18 | 826191 Tubing, convoluted, .500 I.D., As
4 306375 Nut, 1/4-20 ................... 2 25' (76 M) .............. Req'd
5 306396 Lockwasher,1/4 ............... 2 19 | 826603 Hose, flexible, 36 1/2” (932 mm) . 1
g gggggg ﬁcie‘g’/’fglfgw’” CARTITITIE 1 20 | 828072 Tube, brake, front ..............
8 | 320107 Tie > (78 mmy ) 21 | 829049 Tube, brake, rightrear .......... 1
9 | 800582 Screw, 1/4-20 x3/4, PTH. ......1 22 | 832584 Clamp, tee mounting ........... !
10 | 809137 Clip -vvuvveveerernanenenninn, 2 || 23 |832585 Bracket brakefitting ........... !
11 [ 810437 Clip oo 1 24 | 832590 Hose, flexible, 18”7 (457mm) ... .. 1
12 | 810439 ClP ovovieiiieieeaanannn. 3 25 | 886173 Cylinder, master,

13 | 812445 Clamp .........coeeieinnnnn, 3 17(25.4 mm) bore ............. 1
14 | 815421 Tube, brake leftrear............ 1 26 | 800227 Plug, pipe, 1/8-27 NPT ......... 1
15 | 817307 Grommet ..................... 1 27 | 888742 Tube, brake,rear .............. 1

58




|

AT
B
S/

/;
=

HYDRAULIC BRAKE SYSTEM
WIDE TIRE (9.50 x 8) TURF
MODELS 898536, 898630A and 898636

o
e

T —

23 FRONT OF VEHICLE

Ref. Part No. Ref. Part No.
No. No. Description Reg'd No. No. Description Req'd
1 103867 Washer, 5/16” .............. 1-3 13 [ 812445 Clamp ..........ivivienennnn. 2
2 112050 Screw, 1/4-20 x 5/8”, tapping . ... 1 14 | 820008 Tee,union .................... 1
3 306325 Lockwasher, 5/16” ............. 3 15 | 832584 Clamp, tee mounting ........... 1
4 306375 Nut,1/4-20 ................... 2 16 | 832585 Bracket, brake fitting ........... 1
5 306396 Lockwasher, 1/4” .............. 2 17 | 832587 Hose, flexible, 18” (457 mm) ....1
6 306435 Screw, 5/16-18x11/4”......... 1 18 | 836727 Tube, brake, leftrear ........... 1
7 306932 Nut,5/16-18 .................. 1 19 | 836728 Tube, brake, rightrear .......... 1
8 800227 Plug, pipe, 1/8-27, NPT ........ 1 20 | 886182 Switch, stoplight ............... 1

9 800277 Screw, 1/4-20 x 5/8”, P.T.H. .3 21 886875 Cylinder, master brake,

10 | 809137 Clip ..ovvvvie i 2 complete ..................... 1
" 809196 Washer ....................... 1 22 | 888742 Tube, brake,rear .............. 1
12 [ 809423 Plug......covvvvviiiiiinaennn 1 23 | 836796 Cylinder,wheel ................ 2




HYDRAULIC BRAKE SYSTEM (FOUR WHEEL BRAKES)
MODELS 898445, 898449, 898469B, 898537,
898632B, 898635B and 898637

2
6 26
2\ \
9 [ N WITH
l IJ MODEL 898449
1 12 7 - 14
_— / 25 13 ~|
4\ / / 27 17
1— 20 [« i ! N\ 7 7
1 "'\ 7"' 18 e ] 15
2‘@“‘“’ 11 10 Z
20
21— ] s o2 T W?gmjg -
1\ ~
WITH
s MODEL 898445 ——/@ HE[ /e
s / 22 5 7
— 2
19 /
a WITH
MODEL 898449
| B,
/
26
2
6
2
9
FRONT OF VEHICLE
—>
Ref. Part No. Ref. Part No.
No. No. Description Reg'd No. No. Description Reg’d
1 103867 Washer,5/16” ................. 2 18 | 826711 Tube, brake, front .............. 1
2 112050 Screw, 1/4-20 x 5/8”, tapping .... 3 19 | 836961 Tube, brake, rightrear .......... 1
3 306325 Lockwasher, 5/16” .. FEEEERRERR 1 20 | 832584 Clamp, tee mounting ........... 2
4 | 306435 Screw, 5/16-18x11/4"......... 1 21 | 832585 Bracket, brake fitting ........... 1
5 306932 Nut,5/16-18 .................. 1 20 832587 Hose, flexible, 18” (457 mm) ....1
6 800227 Plug, pipe, 1/8-27, NPT ........ 2 23 886173 CyIinder, master brake,
7 809137 Clip .....oviiiii i 4
8 809196 Washer 1 complete ..................... 1
BSNET - oo 24 | 886182 Switch, stoplight ............... 1
9 809231 Grommet ..................... 1
25 | 888743 Tube, brake,rear .............. 1
10 | 810435 Clamp ..........coviivnnnn. 1 .
11 | 812445 Clamp ....................... 1 || 20 | 886371 Cylinder, wheel ................ 4
12 | 836960 Tube, brake, leftrear ........... 1 886371 Cylinder, wheel (front only)
13 | 817307 Grommet ...........ouurnn... 1 Turf Models 898537 & 898637 . . . 2
14 | 838257 Hose, flexible .................. 2 27 | 306501 Srew, 5/16-18x11/2........... 1
15 | 820008 Tee,union .................... 2 28 | 809423 Plug (Model 898445) ........... 1
16 | 820958 Tube, brake, front .............. 1 29 | 892471 Cylinder, wheel (rear only)
17 | 820959 Tube, brake, front .............. 1 Turf Models 898537 & 898637 ... 2

60

P891524




1” BORE MASTER CYLINDER PART NO. 886173 AND BRAKE ROD
MODELS 898438, 898439, 898449, 898537, 898632B, 898635A and 898637

3/4” BORE MASTER CYLINDER PART NO. 886875 AND BRAKE ROD
MODELS 898445, 898462B, 898465B, 898536 and 898636

!
17 S NOTE: IDENTIFICATION NUMBER '
\ S B1TVS 1627 ON CASTING AND AN &
&Y \ 13 OPTIONAL MACHINED BOSS WITH A @ 10
&7 16 RECESSED EXPANSION PLUG \\ﬂ
\ 14 ON THE END OF THE CASTING @ \
RESERVOIR.
12 9
\ (NOTE: 2 11/16” LONG,
3 SILVER FINISH)

Ref. | Part No. Ref. Part No.
No. No. Description Req'd No. No. Description Reqd
1 103867 Washer, 5/16” ................. 1 12 | 800227 ePlug, pipe, 1/8-27, NPT ....... 1
2 120177 Lockwasher, 3/8" .............. 2 13 | 810443 eWasher .................cvnt. 1
3 130981 Nut, jam, 7/16-20 ............. 1 14 | 810444 eWasher ..........c.ccvvennnn. 1
4 306328 Pin, cotter, 3/32”x3/4” ......... 1 15 | 811918 eRod, push (1"bore) ........... 1
. 5 306562 Nut, 3/8-16 ........ RREEEEREEEE 2 823752 eRod, push (3/ ] bore) __________ 1
I U R G 2 || 16 | 830817 +Fitting, brass, banjo ........... 1

ug, pipe, 1/6—=/, NFl ....nnee 17 | 839140 eBolt, mastercylinder........... 1

S o i S indororake 1 18 | 886444 eKit, repair (1" bore) ............ 1

1" bc,>re ______________________ 1 886874 eKit, repair (3/4"bore) .......... 1

829158 Rod, master cylinder brake . .. . .. 1 19 | 811928 eeBoot... LR 1

Y e - 1 20 | 886519 ePlugset,filler................. 1

10 | 823089 Spring, brake pedal return ... ... 1 21 | 829155 eelLabel,warning ............... 1

11 | 886173 Cylinder, master (1” bore) ....... 1 22 | 829558 eeGasket, fillerplug ............ 1
886875 Cylinder, master (3/4” bore) ..... 1

« INDENTED PART NAMES INDICATE THESE PARTS ARE INCLUDED IN PRECEDING ASSEMBLY

P891524

61




DRIVE TRANSMISSION

893361

62




DRIVE TRANSMISSION

Ref. Part No. Ref. Part No.
No. No. Description Reqg'd || No. No. Description Req'd
1 120166 Lockwasher,1/2 ............... 2 42 1815165 eHub, second & high, clutch ..... 1
2 130538 Screw, 7/16—14x11/4 ......... 4 43 |815166 eSleeve, second & high, clutch .. 1
3 301988 Nut, 1/2-20 ..........c.cvunnn. 2 44 815167 ePlate, shifting ................. 3
4 303269 Lockwasher, 7/16 .............. 4 45 |815168 eSpring ....... ..ot 2
5 800198 Nut, lock, 1/2-20 ............... 1 46 |815169 eRing, retaining ................ 1
6 809180 Washer ....................... 1 47 |815173 eGasket, frontbearing .......... 1
7 815180 Spacer ...........cevuviinnnn. 1 48 |815174 eRetainer, frontbearing ......... 1
8 833743 Link, shifter ................... 2 49 |815175 eGasket, rearbearing .......... 1
9 880572 Transmission, complete ........ 1 50 |815176 eRetainer, rearbearing ......... 1
894438 Transmission, complete (diesel) . 1 51 815177 eSeal,o0il .............. ... .. .. 1
10 | 111071 eoPlug, filler ............coiiuit 1 52 |815178 eGasket, PT.O. ................ 1
11 111074 ePlug, magneticdrain .......... 1 53 |815179 ePlate, PT.O. .................. 1
12 | 120177 eLockwasher,3/8 .............. 7 54 |816503 eWasher, thrust, .048”
13 | 301431 eScrew, 3/8-16x21/2 ......... 1 (1.2mm)............... As Req'd.
14 | 306322 eScrew, 5/16-18x7/8 .......... 4 55 |822238 eSleeve, interlock, 1.263"
15 | 306325 sLockwasher,5/16 ............. 9 (32.1mm) ... 1
16 | 306416 eScrew, 5/16-18x1............ 1 56 |822239 eSleeve, interlock, 1.267”
17 | 306435 eScrew, 5/16-18x11/4 ........ 3 (322mm) ... 1
18 | 306450 eScrew, 5/16-18x3/4 ........... 57 823544 ePlug, expansion .............. 2
19 | 603102 ePin, spirol, 1/8x11/4 ......... 2 58 |879798 eCase, transmission, complete .. 1
20 | 800131 eBall,5/16,steel ............... 2 59 |103867 eeWasher,5/16 ................ 1
21 | 807624 ¢O’'riNG .......oiiiiiiiiainn 2 60 |305070 eePin,taper ................... 2
22 | 809211 eSlinger,0il ................... 1 61 |131794 eeScrew, 3/8-16x2 ............ 6
23 | 809254 eRing, retaining ................ 1 62 |306562 eeNut,3/8—-16 ................. 7
24 | 814627 eBearing, ball w/retaining ring ... 1 63 |306932 eeNut,5/16-18 ................ 1
25 815137 ePin...........coviviiiiiatt. 1 64 (306981 eeWasher,3/8 ................. 7
26 | 815138 eSpring ......covvvvvvveeannnn. 1 65 |815133 eeStud.................nn. a1
27 | 815139 eSleeve, interlock, 1.259” 66 815134 eeStud................ovinn.t. 1
(B2mm) ... 1 67 |879799 elLever, shift, low & reverse ...... 1
28 | 815140 eSleeve, interlock, 1.255” 68 |879800 selLever, shift, second & high ..... 1
(31.9mm) ... 1 69 |879801 eGear, reverse idle, complete .. .. 1
29 | 815141 eSleeve, interlock, 1.251” 70 |548080 eeBearing,needle.............. 1
(31.8mm) ... 1 71 |879804 eGear, main drive, complete .. ... 1
30 | 815142 eSleeve, interlock, 1.247” 72 |815171 eeBearing,needle .............. 1
(31.7mm) ... 1 73 |888029 eRing, synchronizer, blocking ....2
31 | 815143 eSleeve, interlock, 1.243" 74 |889525 eGear, second, complete ....... 1
(31.6mm) ... 1 75 |832233 eeBearing,needle .............. 1
32 | 815150 eWasher, thrust, .024” (.6mm) ...2 76 |889526 eGear cluster ................. 1
33 | 815151 eShaft, reverseidler ............ 1 77 |548080 eeBearing,needle.............. 1
34 | 815154 eWasher, thrust, .036” (.91mm) .. 3 78 |893775 eGear, main drive (diesel) ....... 1
35 | 836225 eJackshaft .................... 1 79 |815171 eeBearing, needle (diesel) ....... 1
36 | 815156 ePlate,locking ................. 1 80 |809211 eeSlinger, oil (diesel) ........... 1
37 | 815157 eFork, low & reverse shifter ..... 1 81 |814627 eeBearing, ball
38 | 815158 eFork, second & high shifter .. ... 1 w/retaining ring (diesel) ....... 1
39 |835910 eShaft,main................... 1 82 |809254 eeRing, retaining (diesel) ........ 1
40 | 815160 eBearing,ball .................. 1 83 815164 eRing.............oiiiinnnn. 2
41 | 815161 eGear, low &reverse ........... 1 84 |841285 Pivot, clutchrelease ............ 1

« INDENTED PART NAMES INDICATE THESE PARTS ARE INCLUDED IN THE PRECEDING ASSEMBLY.

63




TWO-SPEED HYPOID DIFFERENTIAL, SPEEDOMETER GEARS,
BRAKE DRUM, BRAKE LINES and DUST SHIELDS W/SHOES
MODELS
898536, 898537, 898630A, 898632B, 898635A, 898636 and 898637

Note: Brake parts are shown for
continuity only. They are not
included with the differential.

P890270

64




TWO-SPEED HYPOID DIFFERENTIAL, SPEEDOMETER GEARS,

BRAKE DRUM, BRAKE LINES and DUST SHIELDS W/SHOES
MODELS

898536, 898537, 898630A, 898632B, 898635A, 898636 and 898637

Ref. Part No. Ref. Part No.
No. No. Description Req'd No. No. Description Req'd
1 112050 Screw, 1/4-20 x 5/8, tapping .. ... 1 48 | 836427 eCollar, thrust ................. 1
2 805860 Nut, wheel retaining .......... 10 49 |836429 eCollar,engaging .............. 1
3 820008 Fitting, hydraulic brake tee ... ... 1 50 |836431 eCover,front .................. 1
4 832584 Clamp .......ovvrviennrienenn. 1 51 |836439 eTag, 11.16:1ratio ............. 1
5 832587 Hose, hydraulic brake, 52 | 836440 ePinion, 18tooth ............... 1

18" (457 mm) ... 1 53 |836441 eGear,49tooth ................ 1
6 |834161 Adapter, brakeline ............. 2 54 |836657 eFork, shift .................... 1
7 836636 Drum,brake ................... 2 55 |836658 eShaft, shift ................... 1
8 836959 Bracket, tee mounting .......... 1 56 |836662 eBushing, guide ............... 1
9 836960 Tube, brake, LEFT ............. 1 57 |836666 eShaft, ax|g’ LEFT,
10 |836961 Tube, brake, RIGHT ............ 1 2231/32” (583 mMmM) ........... 1
1 889905 Shield w/shoes, complete, RIGHT 1 58 | 836667 eShaft, axle, RIGHT,
12 |889906 Shield w/shoes, complete, LEFT . 1 28 29/32” (739 MM) ........... 1
13 | 891537 Differential, 11.16:1 Ratio ....... 1 50 | 836674 oWaShEr ....ovveeeneenns. 2
1; 1??3;31 “gaShef, 516 ...t 22 60 |836693 eBearing, ball .................. 3
oPlug .. 61 |836694 eSeal,‘O'ring ................. 2
16 | 304636 Pin, cotter, 1/8x11/8 ......... 2 62 |836695 eBearing, tapgered roller ......... 2
17 | 306322 eScrew, 5/16-18x7/8 ........ 28 63 |836700 eGear, speedometer, driven .. ... 1
13 gggigg ::;\7:::’;82?8" S 18 64 |836701 eGear, speedometer, drive ... ... 1
20 |306423 eScrew, 5/16-18 x 1 3;4 ......... 2 gg ggggg; :g:z:'tf; S 1
21 306435 eScrew, 5/16-18x11/4 ......... 1 || o | oo o
22 | 307776 eScrew, 3/8-16X23/4 .......... 3 || T | e v caen !
eBaffle, oilscoop ............... 1
23 | 548201 eScrew, set, 5/16-18 x5/16 ..... 1 69 |838539 eSeal, oil >
24 | 548204 eScrew, set, 3/8-16 x5/16....... 1 70 |887744 «Ge Py
. ar,cluster ................. 1
25 | 548952 elockring .......... ... 1 71 | 812004 eeBushin o
26 | 800198 eNut, 1/2-20, crownlock ......... 2 %o | 87745 eGear dr?vé}n ------------------- ;
27 | 800718 eNut, hex lock, 3/4-16, special ... 1 73 | 812006 ooBusi'Iing """"""""" o
B | e g0 g || 74 |88906s eRetainer, complete wiseal .2
30 | 805837 eLocknut, special ............ 10 75 |889781 eHub ............ e 2
31 |805843 eNut, 3/4-16, castle ............ 2 76 806274 eeScrew, wheel retaining ... 5
32 | 807366 eButton, shifter ................ 1 77 |889864 eHousing, axle, LEFT ........... 1
33 | 808303 eGasket .................oiins 8 78 | 889865 eHousing, axie, RIGHT ......... 1
34 809018 eBushing, speedometer gear .. .. 1 79 889925 OCOVGT. ....................... 1
35 |809180 eWasher, special ............... 2 80 812004 eeBushing..................... 1
36 | 809254 eRing, retaining ................ 1 81 |891089 eJackshaft .................... 1
37 |809257 eRing, retaining ................ 1 82 | 891829 eHousing, carrier w/gears ....... 1
38 |811992 eShim,clustergear............. 3 83 |103867 eeWasher,5/16 .............. 14
39 |811993 eBearing, thrust................ 1 84 |111074 eePlug..............coovninnnn 1
40 |812009 eBearing, ball .................. 1 85 [111758 eeStud................c...ne. 10
41 812335 eSeal,o0il ........... ...l 1 86 |306322 eeScrew, 5/16-18x7/8 ....... 14
42 |815012 eSpring ......coovivvrnnnnnnnn 1 87 | 517226 eeBushing..................... 2
43 | 831099 eSeal ............ciiiiiiit 2 88 |836443 eeCoOVer .........ciiivnainnans 1
44 |836420 eSpacer, pinion ................ 1 89 |548937 elLockwasher .................. 1
45 | 836421 eShaft, input................... 1 90 |800695 eRing, retaining................ 1
46 |836422 eShaft, main................... 1 91 517156 eSpacer ............ccevvennnnn 1
47 | 836426 eCollar, axle bearing............ 2 92 |810435 Clamp ........covviieinenn. 1

« INDENTED PARTS NAMES INDICATE THESE PARTS ARE INCLUDED IN THE PRECEDING ASSEMBLY

65



POWER TAKE OFF GEAR BOX

N_

Ref. | Part No. Ref. Part No.
No. No. Description Req'd No. No. Description Req’d
1 815188 Gasket ....................... 1 13 | 812899 eBearing,ball.................. 1
2 880808 P.T.O. Gearbox, complete ....... 1 14 | 815012 eSpring ..............couiiin.. 1
3 120166 eLockwasher,1/2 .............. 1 15 | 815013 eButton ....................... 1
4 301988 eNut, 1/2-20 .................. 1 16 | 815085 eFork, shifter .................. 1
5 306367 eKey, woodruff, #9 ............. 1 17 | 815182 eGear, PT.O.sliding............ 1
6 800257 ePlug, expansion, 19/16 ........ 1 18 | 815184 eShaft, PTO................... 1
7 805307 eShim ........................ 1 19 | 815187 eSeal, P.T.O.shaft ............. 1
8 806711 ePin,dowel ................... 2 20 | 817397 eArm, P.T.O.shifter............. 1
9 807624 ¢O'ring ............iiiiinn.. 1 21 | 879807 selLever, shifter ................. 1
10 | 809259 eRing, bearing retaining ........ 1 22 | 879808 eCase, PTO. ................. 1
11 | 809260 eRing, bearing retaining ........ 1 23 | 815186 eeBushing..................... 1
12 | 812419 eShim,.024 ................... 1

66

¢ INDENTED PART NAMES INDICATE THESE PARTS ARE INCLUDED IN THE PRECEDING ASSEMBLY.

P892987




HYDRAULIC PUMP

* Not lllustrated

Ref. Part No. Ref. Part No.
No. No. Description Reqg'd No. No. Description Reqd
1 888042 Pump, hydraulic ............... 1 4 826615 eeSeal .............coiiiin 1
2 306560 eKey, woodruff#5 .............. 1 5 827395 *Fitting, 90°, pump to hose ... ...
3 887017 eSealkit .............cooovittn 1 6 832478 *Fitting, straight, pump to hose ..

« INDENTED PART NAMES INDICATE THESE PARTS ARE INCLUDED IN PRECEDING ASSEMBLY.

893361, 893778

67




68

HEAVY DUTY POWER TAKE OFF WITH DRIVE SHAFT
MODELS
898536, 898537, 898630A, 898632B, 898636 and 898637

Vg

FRONT
OF
VEHICLE

P892987



HEAVY DUTY POWER TAKE OFF WITH DRIVE SHAFT
MODELS
898536, 898537, 898630A, 898632B, 898636 and 898637

Part No. Ref. Part No.
No. No. Description Reqg'd No. No. Description Req'd
1 120177 Lockwasher,3/8 ............... 6 24 |840848 Decal, Safety Warning .......... 1
2 131794 Screw, 3/8—16x2 .............. 4 o5 |831300 Shaft, PT.O. ..........ccovnnn 1
3 132520 Nut, #10-32 .........ccovvnnnnn 2 26 |831354 Channel ...............covvnnn 1
4 304632 Nut,3/8-16 ..........ccovvenn. 2 270 | 880808 PTO Gearbox ................. 1
5 306325 Lockwasher,5/16 .............. 2 28 |120166 eLockwasher, 1/2 .............. 1
6 306328 Pin, cotter, 3/32x3/4 ........... 1 29 |301988 eNut, 1/2-20 ................t. 1
7 306367 Key, #9, woodruff .............. 2 30 |805307 eShim .......ccvvvniiinnnnns 1
8 306375 Nut, 1/4-20 ..........ccvvennn. 1 31 |817397 eArm, PTOshifter .............. 1
9 306396 Lockwasher,1/4 ............... 1 32 |885866 Block pillow ................... 2
10 | 306835 Screw, 3/8-16x11/4 .......... 2 33 |887174 Bracket&cover ............... 1
11 | 306435 Screw, 5/16-18x11/4 ......... 4 34 |830839 eSpring, PT.O.cover ........... 1
12 | 306450 Screw, 5/16-18x3/4 ........... 2 35 | 888404 Yoke & shaft FRONT .......... 1
13 | 300646 Screw, 1/4-20x3/4 ............ 1 36 | 826284 eKit, drive shaft repair .. As Req'd.
14 | 306562 Nut,3/8-16 ..............cont. 6 37 |827033 eYoke ...t 1
15 | 306981 Washer,3/8 ................. 10 38 | 888405 eYoke & shaft, complete ........ 1
16 | 308090 Washer,1/4 ...........ccoovnnnn 1 39 |888406 U-jointassembly, REAR ........ 1
17 |800289 Screw, 3/8-16 x3/4,set ........ 2 40 |548482 ePlug, expansion .............. 1
18 | 807442 Fitting, lubrication, 90° .......... 1 41 |807439 eFitting, lubrication ............. 1
19 | 808689 Bracket,cable ................. 1 42 | 826284 eKit, drive shaft repair .. As Req'd.
20 | 813379 Pin,clevis..............ooveenn 1 43 | 827033 eYOke .........ciiiiiiiiianns 1
210 | 815188 Gasket, PTO .................. 1 44 840245 eYOKE .........oiiiiiiiiannn 1
22 | 826702 Bracket, cable support.......... 1 45 |893067 Cable, shifter .................. 1
23 | 828034 Spacer ...........ceeiiiieein 2 46 |834996 eKnob,cable .................. 1

« INDENTED PART NAME
0 Refer to Power Take Off.

S INDICATE THESE PARTS ARE INCLUDED IN THE PRECEDING ASSEMBLY.

69




DIFFERENTIALS 6.5:1 and 10.25:1 (327 ENGINE)
MODELS
898438, 898439, 898445, 898449, 898462C, 898465B and 898469B

70




DIFFERENTIALS 6.5:1 and 10.25:1 (327 ENGINE)
MODELS
898438, 898439, 898445, 898449, 898462C, 898465B and 898469B

Ref. Part No. Ref. Part No.
No. No. Description Req'd No. No. Description Reqd
1 304636 Pin, cotter, 1/8x11/8”.......... 2 40 | 814475 eeBearingcone, roller .......... 2
2 306325 Lockwasher, 5/16” ............. 8 41 | 886706 eeSlinger set, oil, complete ...... 1
3 306932 Nut,5/16-18 .................. 8 42 | 885033 eAxle, RIGHT ................. 1
4 800198 Nut, 1/2—20, crownlock ......... 1 43 | 815403 eeBearing cone, roller .......... 1
5 805843 Nut, 5/8—18,castle ............. 2 44 | 827018 eeRing, backing................ 1
6 805875 Key,hub ..............coovvnns 2 45 | 885034 eAxle, LEFT ..............c0vtn 1
7 808303 Gasket,bearing ............... 2 46 | 815403 eeBearing cone, roller .......... 1
8 809156 Washer, special ................ 2 47 | 827018 eeRing, backing................ 1
9 809180 Washer, special ................ 1 48 | 886204 eHousing, RIGHT .............. 1
10 | 879476 Seal and re_tainer .............. 2 49 | 812218 eePlate ...........cviiiiiinnn. 1
11 | 814488 eSeal,bearing ................. 1 50 | 834979 eePlate, upstop ................ 1
f | 885041 Differential, complete, 51 | 887187 eeU-bolt, (2—inch) w/nuts ....... 1

(6.5: 1 ratio) Model 8984658 ....1 52 | 548061 eeeNut, 7/16—20 lock ........... 2
f | 885042 Differential, complete, 53 | 887188 eeU-bolt, (2 1/2-inch) w/nuts ... 1

(10. 25: 1 ratio) Models 898438 54 | 548061 eeeNut, 7/16-20 lock ........... 2

898439, 898445, 898449, 898462C 55 | 886205 eHousing, LEFT ............... 1

and 8984698 ................ - 1 56 | 812218 eePlate ..............ooeiennn 1
12 103807 sashor, SME > 57 | 827486 esValve, breather .............. 1
14 | 304055 eScrew, 5/16-18x13/8"........ 6 S | S bait ooy winuts L. !
15 | 306405 eWasher, 3/8" ................. 4 60 | 548061 esoNut, 7/16-20 I0CK ... ..... o
16 | 320122 eCup, roller bearing S TERREREREE 2 61 | 887188 eeU-bolt (2 1/2-inch) w/nuts ... 1
17 | 551094 eScrew, 3/8-16x13/4" ......... 4 62 | 548061 eeeNut, 7/16-20 2
18 | 800290 eNut, 5/16-18,lock............. 6 63 | 886991 eGear ’carrier 6 51rat|o) """"
19 | 800356 ePlug, fillerdrain ............... ,2 Modél 898465I§ ’ 1
20 | 805320 -Sh!m, 005 oo As Req’d 879962 eGear, carrier (10.25:1 ratio) Models
2 | B i, e s ggg,g 898438, 898439, 898445, 898449,
23 | 806251 eScrew, special ................ 8 o ..ngﬁglzng acr::risegrmsgB """" 1
B | e e e boming .11 || 84 | 308555 weScrew Seex " . ]
26 | 814465 6GASKEt .....ooreenuiiiiiinins 2 22 gfizgz “gea"r‘g con, carmer ..o g

«Shi , eeGear, axleshaft ..............
27 | 814466 4Shim. 008 .- e eqd || 67 | 814482 eeGear, differential planet ... 4
29 | 814468 +Shim, 030 ............ As Req'd 68 | 814483 0oSPACET ... ....cuniiiriniinn: 4
30 | 814469 eShim,.003 ............ As Req'd 69 | 814484 eeSpacer ..................... 1
31 | 814470 «Shim,.005 ............ As Req'd ;(1) g}ggﬁ’g “g';t:‘;v'os%':g% G 2
32 | 814471 «Shim,.010 ............ As Req'd oo ,special ...
33 | 814474 «Cup, roller bearing ........... C| 2 72 | 816823 eePlate, retainer ............... 2
34 814476 .Cup, roller bearing ____________ 2 73 816824 eePlate, |0Ck|ng R 2
35 | 814477 eSeal,rearaxle ................ 2 74 | 816825 eeShaft, differential gear ........ 4
36 | 815323 eTag, ratio (6.5:1) .............. 1 75 | 830226 eeGear, worm (6.5:1 ratio)

815490 eTag, ratio (10.25:1) ............ 1 Model 898465B .............. 1

37 | 816515 eShim,.003 ............ As Req'd 814204 eeGear, worm (10.25:1 ratio)
38 | 818226 ePlug........ccovviiiiiininn 1 Models 898438, 898439, 898445,
39 | 879892 eGear, worm, w/bearings & slinger 898449, 898462C and 8984698 . 1

(6.5:1 ratio) Model 898465B . ... .. 1

879961 eGear, worm, w/bearings & slinger

(10.25:1 ratio) Models 898438

898439, 898445, 898449, 898462C

and898469B .................. 1

« INDENTED PARTS NAMES INDICATE THESE PARTS ARE INCLUDED IN THE PRECEDING ASSEMBLY

f Differential assembly does not include reference numbers 1 thru 11. These items are wheel bearing seal
and retainer, wheel hub mounting hardware, and drive shaft retaining hardware.

¢ Not Offered.

71




72

HYDRAULIC LIFT SYSTEM

58
59 SEALKIT
60
61 SEAL KIT
62
63 SEAL KIT

P893020



HYDRAULIC LIFT SYSTEM

. Part No. Ref. Part No.
No. No. Description Reqg'd No. No. Description Req'd
1 103867 Washer,5/16 ..............cv 9 46 | 832120 Fitting, selectorvalve ........... 1

300646 Screw, 1/4—20x3/4 ............ 5 47 | 832285 Extension,handle .............. 1
3 306325 Lockwasher,5/16 .............. 5 48 | 832395 Fitting,tee ............... .00 1
4 306375 Nut, 1/4—20 ......... .o 7 49 | 889155 Valve, hydraulic cylinder ........ 1
5 306388 Nut,3/8-24 ................... 1 50 | 832798 ePlate,stop ............ .o 1
6 306396 Lockwasher,1/4 ............... 9 51 | 832408 Coupler, male half ............. 3
7 306464 Screw, 5/16-18x21/2 ......... 2 52 | 832409 Coupler, femalehalf ............ 3
8 306450 Screw, 5/16-18x3/4 ........... 3 53 | 832414 Ring,retaining ................. 2
9 306463 Pin, cotter, 1/16x1/2 ........... 1 54 | 840852 Decal, hydraulic control ......... 1
10 | 306932 Nut,5/16-18 ................o. 2 55 | 522110 Hose, selector control to “tee”,
11 | 308090 Washer, 1/4 ............c.unnn 8 22" (B59MM) .. ..veiiees 1
12 | 306562 Nut, 3/8-16 ............... ... 1 56 | 833813 Hose, valve to coupler,
13 | 316907 Screw, 1/4-20x23/4 .......... 2 42" (1067 MM) .......ovnnennns 1
14 | 329913 Screw, 1/4—20Xx3 .............. 2 57 | 522107 Hose, pump to tank
15 | 522110 Hose, “tee” to coupler, 191/2” (495mm) .............. 1
227 (559 MmM) ... 2 58 | 882993 ¢OCylinder, hydraulic, with threaded
16 | 522200 Filter ........covviiiinannenens 1 ram shaft & clevis secured with
17 | 545809 Oilfilterbase .................. 1 SetsSCrew .........coovenniinnn 1
18 | 548171 Knob, selectorvalve ............ 1 50* | 883236 eRepairkit,seal ............... 1
19 | 800113 Plug, 1/2NPT .........covnnnns 1 OR
20 | 800317 Nipple ......covvviiiiinenens 1 60 | 882993 0Cylinder, hydraulic, with gland
21 | 807472 Grip,handle ................... 1 (end cap) held in place with
20 | 809265 Pin, hair ....... ... 4 retainingring .............oes 1
23 | 814079 Pin,clevis ...t 2 61* | 884574 eRepairkit,seal ............... 1
24 | 817320 Clamp ... .covvevneennnee s 1 OR
o5 | 821893 Trim, bulk, 12 (3.7 M) .. As Reqg'd. 62 | 882993 0Cylinder, hydraulic, with barrel
26 | 822419 Washer,stop .................. 1 slotted & gland (end cap) held in
57 | 823118 Fitting, O—ring, valve to cylinder .. 1 place with lock wire . ........... 1
o8 | 823119 Fitting, 90°, hose to cylinder ... .. 1 63* | 886001 eRepairkit,seal ............... 1
29 | 823225 Pin,connector ................ 1 64 | 884675 Pivot, valve, handle ............ 1
30 | 823701 Fitting,90° ........ccovvvnennnnn 1 65 | 886270 Valve,control .................. 1
31 | 826490 Handle,control ................ 1 66* | 884599 eKit, seal, control valve ......... 1
32 | 826558 Fitting, 90° .........coviinnnn 4 67 | 886346 “T’latch ..............coovnnn 1
33 | 826640 Connector, handle tovalve ...... 1 68 | 887066 Strainer...................oenn 1
34 | 827401 Bushing, filter base to elbow . .... 1 69 | 887085 Dipstick assembly .............. 1
35 | 827486 Valve, breather ................ 1 70 | 890108 Tank ..........covviiiiiennens 1
36 | 832124 Hose, valve to coupler, 71 | 888418 Bracket, coverpanel ........... 1
14 1/4”7 (362mMmM) ........... 1 72 | 832856 eBushing,fliplock .............. 1
37 | 828052 Hose, valve to cylinder, 73 | 837270 eDecal, information............. 1
301/4” (768 mm) ............. 1 74 | 308089 Washer, #10 .................. 1
38 | 828056 Fitting,90° .........coovnnnnnn 1 75 | 832900 Hose, cylinder to coupler, female,
39 | 828057 Fitting, 90°,0-ring ............. 1 also, cylinder to coupler male
40 | 840847 Decal, hydraulics .............. 1 387 (965 MM) .. cvvveiieens 2
41 | 829515 Spring, “T"latch ............... 1 76 | 835101 Fitting,90° ..........covnvnnnns 2
42 | 829516 Cam,floatlatch ................ 1 77 | 829937 Fitting, reducer, hose to coupler .. 2
43 | 829521 Button,latchrod ............... 1 78 | 306328 Pin, cotter, 3/32x3/4 ........... 2
44 | 830810 Pin,clevis.........o..onnen 2 79 | 832511 Hose, valve to pump,
45 | 832113 Fitting, adapter, male 90° ....... 2 383/4°(985mMmM) ...t 1

« INDENTED PARTS NAMES INDICATE THESE PARTS ARE INCLUDED IN THE PRECEDING ASSEMBLY
* Not lllustrated
0 Make sure correct seal kit is obtained.

73



TURN SIGNAL SET PART NO. 897132

74




TURN SIGNAL SET

PART NO. 897132

Ref. Part No. Ref. Part No.
No. No. Description Req'd || No. No. Description Req'd
897132 Turn signal set, complete ....... 1 25 | 885964 elLamp, frontturnsignal ......... 1

1 103867 eWasher, 5/16” ................ 2 26 | 825850 eelens,black.................. 1
2 306310 eLockwasher, #8 ............... 2 27 | 825851 eelens,amber................. 1
3 | 306325 eLockwasher, 5/16" ............ 2 28 | 837670 eeBulb, #1156 ................. 1
4 | 306375 eNut, 1/4-20 .................. 2 29 | 885965 eWire, flasher ................. 1
5 | 306416 eScrew,5/16-18x 1" ........... 2 30 | 826726 eeConnector,single contact ..... 1
f75 gggigg 'Eggiw,al/:i?/}]@ ----------- 2 31 | 886148 eLight, stopandtail ............ 1
* w ) ’ 32 | 312288 eeScrew, #6-32x5/8" .......... 2

external shakeproof ........... 6 33 | 822049 eeBulb, #1157 ................. 1

8 | 306932 eNut, 5/16-18 ................. 2 34 | 826726 eeConnector, single contact .. ... 1
3 | Soaoe e 2 || 35| 829099 ekt lens and gasket .......... 1
o fae T 36 | 829100 eelens .............ccciiiannn 1

11| 320107 Tie, wire, 7" (178 mm) ......... 2 1| 37| 887822 eWire, buzzer ................. 1
12| BO0898 ARG 2 || 38| 88089 sLight, stop and tail, RIGHT ... 1
14 | 809152 eWasher sp.e'c.i.al. """""""" 2 39 | 306375 eeNut, 1/4-20 ................. 2
P SEEHIS e 40 | 306396 eeLockwasher, 1/4” ............. 2

15 | 824974 elnsulator .................... 1 L S

16 | 825358 eClamp, wormdrive ............ 1 41 | 800069 eeBolt, carriage, 1/4-20x 1" ..... 2
17 | 825501 eFlasher ...................... 1 42 | 822049 eeBulb, #1157 ........... RERERS: 1
18 | 825939 eLight, indicator ................ 1 43 | 826190 eeTubing, convoluted, .350 i.d. x 50
19 | 826726 eConnector, single contact ... ... 2 (152M) ............. As Req'd
20 | 828945 eCover, taillight ................ 1 44 | 826726 eeConnector, single contact ... .. 2
21 | 832649 eGuard, taillight ................ 1 45 | 832633 eelens, tailight ................ 1
22 | 825877 eConnector, six contact ......... 1 46 | 832634 eeLamp, #57 .................. 1
23 | 839197 eBracket, turnsignal............ 1 47 | 832664 eeScrew, taillightlens ........... 4
24 | 884385 eWire, hazard light ground ...... 1 48 | 891884 eHarness, extension............ 1
* 884741 eGrapho 112x and bottle ........ 1 49 | 892107 eSwitch, turnsignal ............ 1

« INDENTED PART NAMES INDICATE THESE PARTS ARE INCLUDED IN PRECEDING ASSEMBLY

75




HEADLIGHT, STOPLAMP, and TAILLIGHT

3-WHEE
L
MODELS
Ref. Part No. Ref. Part No.
No. No. Description Req'd No. No. Description Req'd
1 306375 Nut, 1/4-20 ................... 4 9 884385 Wire, indicator light ground . . . ... 1
2 306488 Lockwasher, 1/4”, 10 | 886023 Lamp,stop .................... 1
external shakeproof ............ 2 11 312288 eScrew, #6-32x5/8" ........... 2
3 306992 Lockwasher, 1/4”, 12 | 829131 eGasket ...................... 1
internal shakeproof ............. 2 13| 829132 elens .................oun.. 1
4 320107 Tie, wire, 7" (178 mm) .......... 2 14 | 837670 eBulbb #1156 ................... 1
5 800024 Screw, 1/4-20x11/2”, PTH. ...2 15 | 886148 Light,rear..................... 1
6 825939 Light, hazard warning indicator .. 1 16 | 812288 eScrew, #6-32x5/8” ........... 2
7 826726 Connector, single contact . ...... 1 17 | 822049 eBulb, #1157 .................. 1
8 837303 Headlight, rectangular, Model 18 | 829099 eKit, lensandgasket ........... 1
WAGNERH6545 .............. 2 19 | 829100 elens, license illuminator ....... 1

76

« INDENTED PART NAMES INDICATE THESE PARTS ARE INCLUDED IN PRECEDING ASSEMBLY

P897171, P892156




REAR FENDERS, MUD FLAPS
AND
SPLASH GUARDS

MODELS: 898438, 898465B

898462C T
|
3

20

MODELS: 898449, 8984698

Ref. Part No. Ref. Part No.
No. No. Description Reqd No. No. Description Reqg'd
1 103867 Washer, 5/16" ......... ...t 1 12 | 604174 Washer .............oovvveenns 6
2 120177 Lockwasher, 3/8" ............ 12 13 | 800026 Screw, 1/4—20 x 3/4”, P.T.H. 12
3 306325 Lockwasher,5/16” ............. 4 14 | 800177 Screw, 5/16—18 x 3/ P , P.T. H

4 306414 Screw, 3/8-16x1" ............. 4 15 | 800279 Nut, speed, 1/4—20........... 12
5 306416 Screw, 5/16-18x 1" ............ 3 16 | 821002 Flap, frontfender .............. 2
6 306562 Nut,3/8-16 ................. 12 17 | 889985 Fender, RIGHT (rear)........... 1
7 306834 Screw, 3/8-16x3/4" ........... 2 18 | 825128 Washer .............c.oivnnnn 3
8 306932 Nut, 5/16-18 .............cnnns 4 19 | 836711 Tray, fueltank ................. 1
9 306981 Washer, 3/8" ......... ...t 12 20 | 837690 Guard, splash ................. 2
10 | 548175 Washer, 1/4” ........... ...t 6 21 | 839234 Guard,splash ................. 1
11 | 551094 Screw, 3/8—-16x13/4" .......... 6 22 | 889984 Fender, LEFT (rear) ............ 1

P893832

77




REAR BUMPER MODELS 898439, 898449

and 898469B
Ref | Part No.
No. | No. Description Req'd.
1 120177 Lockwasher,3/8 ............. 4
2 306414 Screw, 3/8-16 x1 ............ 8
3 306562 Nut, 3/8-16 .................. 8
4 306981 Washer, 3/8 ................. 8
5 838612 Bumper..................... 2
6 838613 Bracket, bumper (right) ....... 1
7 898614 Bracket, bumper (left) ........ 1

REAR BUMPER MODELS 898438, 8984658,

and 898445
Ref | Part No.
No. | No. Description Req'd.
1 120177 Lockwasher, 3/8 ............. 3
2 306414 Screw, 3/8-16 x1 ............ 3
3 306562 Nut,3/8-16 .................. 3
4 306981 Washer,3/8 ................. 3
5 883883 Bumper..................... 1
TOW HITCH
MODEL 898438
Ref | Part No.
No. | No. Description Req'd.
1 891785 TowHitchSet ............... 1
2 120177 eLockwasher, 3/8"............ 4
3 306414 eScrew, 3/8-16x1” .......... 4
4 306562 eNut,3/8-16 ................ 3
5 306981 eWasher,3/8” ............... 2
6 0 eHitch,tow .................. 1

® INDENTED PART NAMES INDICATE
THESE PARTS ARE INCLUDED IN THE
PRECEDING ASSEMBLY.

0 Not offered separately

78




CONNECTORS AND ELECTRICAL COMPONENTS

Ref. | Part No. Ref. Part No.
No. No. Description Reqg'd. No. No. Description Req'd.
1 120052 Lockwasher, #10 .............. 2 15 | 825877 Connector, female, 6-contact ... .1
2 300646 Screw, 1/4-20x3/4 ............ 4 16 | 825970 Boot,terminal ................. 1
3 | 306531 Nut,#10-24 ...........ccovnvnns 2 17 | 825999 Terminal, fuse clip, 3-way ....... 2
4 800296 Screw, #10-24 x 3/4”,PTH......2 18 | 826005 Connector, male, 2-contact ..... 1
5 | 306375 Nut, 1/4-20 ............ccevens 4 19 | 826726 Connector, male, 1-contact ..... 1
20 | 837296 Connector .................on. 1
6 | 306396 Lockwasher 14 -7 || 21 | 886090 Homwhardware ..o 1
8 308090 Wa sher’ 1/4 T o 22 | 828613 eBracket, horn mounting ........ 1
9 825996 Fusehoi der . 1 23 | 893395 Terminal, battery .............. 1
PEIRT e 24 | 306325 elLockwasher, 5/16-18 .......... 1
10 889673 Solenoid .......... .o 1 25 306932 Nut, 5/16-18 & ovvveeeeeinnns 1
11 | 120052 eLockwasher, #10 ............. 2 26 | 841895 Cover, battery terminal ......... 1
12 132520 eNut, #10-32 ............ ... 2 27 826000 Fuse,20amp ......... As Req'd.
13 | 306325 eLockwasher,5/16 ............. 2 833038 Fuse,30amp ......... As Req'd.
14 | 306932 eNut, 5/16-18 ................. 2 28 | 825880 Connector ............ As Req’d.

« INDENTED PARTS NAMES INDICATE THESE PARTS ARE INCLUDED IN THE PRECEDING ASSEMBLY.




DECALS

6T —
7 D __16 ek
N
J 840845 18-8.50 X 8 (4 PLY) 20 PSI (138 KPA)
18-9.50 X 8 (4 PLY) 20 PSI (138 KPA)
18-9.50 X 8 (6 PLY) 27 PSI (186 KPA)
23-10.50 X 12 18 PSI (124 KPA)
) 24-13.00X 12 15 PSI (110KPA) .
c E 17
840847

AN 1116 _
£ 16 (_) 23X 10.50-12 (...) 24x1300-12
[ < MH| <& mH

D
3
<&
3
C

1 2| 3 1 213 N/MIN  N/MIN| 1 2 3 1 2 3
32| 51| 84| 10.1 16.4 26.7| 2717 1100 20| 32| 52| 63| 10.
NOTE: PREVENT HYDRAULIC SYSTEM DAMAGE %2 2; Zg g‘i }gg g:; 2558 ;%0 :g I
: ] 6| 42| 69| 8. 4 219 2023 6| 26| 43| 52| 8
'SECLEANED ANDPLUCGED INTO ReTuRY. 23| 37| 61| 74| 119 194  To76 800 | 14| 23| 38| 46
i IDENT AL ENGAGEMENY OF SELLCTOR VALVE, f:; 32 f;g S e % 13 20 33 g:g
“watom omven o 1.4] 23] 39| 45 g 500 09| 14| 24| 28

X3

[— ~
— {
. \
3— TURF-TRUCKSTER
Ref. Part No. Ref. Part No.
No. No. Description Req'd No. No. Description Reqg'd
1 837270 Decal, hydraulicremote ......... 1 11 | 840851 Decal, power take-off ........... 1
2 838427 Decal, Cushman (white) ........ 1 12 | 840852 Decal, hydraulic control and
3 838586 Decal, Turf-Truckster ........... 2 shiftpattern ................... 1
4 840748 Decal, guardwarning........... 1 13 | 840856 Decal, tire inflation ............. 1
5 840754 Decal, Warning, pressure ....... 1 14 | 840858 Decal, hitch exclusion warning ... 1
6 840846 Decal, throttle & governor ... .... 1 15 | 838495 Striping, red and white 3. 80” x 20’
7 840847 Decal, hydrulic connection roll (96 mm x 6.1 M) .. .. As Reqd.
withfloat ...................... 1 16 | 840845 Decal, dieselfuel .............. 1
8 840848 Decal, Warning, PTO cover ..... 1 17 | 009039290 Decal,CE ................. 1
9 840849 Decal, ground speed vs. PTO ... 1 18 | 009034880 Decal, fan warning .......... 1
10 | 840850 Decal, auxiliary transmission . ... 1

80




EC COMPLIANT PARTS

PERKINS DIESEL
14__ =

o

q

Ref. Part No. Ref. Part No.
No. No. Description Req'd. No. No. Description Req'd.
1 555568 Tie,wire ..............ooonn 12 13 | 840872 Bracket, PTO guard, front ....... 1
2 306328 Pin, cotter, .09 x3/4” ........... 1 14 | 840873 Bracket, PTO guard, rear ....... 1
3 800149 Screw, #10 x 3/8, 15 | 840874 Bracket, PTOshaft............. 1
tapping, PTH .............. ...t 1 16 | 840962 Bracket, switch ................ 1
4 800177 Screw, 5/16-18 x 3/4, PTH ..... 4 17 | 840964 Pin, clevis, special ............. 1
5 800296 Screw, #10-24 X34 ........... 2 18 | 841528 Timer, delay ...... PP 1
6 888503 Servicekit ........... .., 1 19 | 892975 Harness, seat,short............ 1
7 813840 Clip ... 4 20 | 893384 Harness, seat,long ............ 1
8 826726 Connector,male ............... 1 21 1893051 Switch...........coviiiiintn 1
9 814924 Clamp ...........ooiivin, 1 22 | 893536 Harness, jumper,orange ........ 1
10 | 831846 Nut,isolation .................. 4 23 | 840857 Decal, remote hydraulics ... ... ... 1
11 | 835480 Relay,30amp ................. 1 24 | 009039290 Decal,CE .................. 1
12 | 840859 Decal, warning—operating ....... 1 25 | 158135-01 Switch,seat ................ 1

81




HAND THROTTLE, GOVERNOR CONTROL,
and SHIFTER CABLE

2
GOVERNOR CONTROL ~ @Y\ HAND THROTTLE
5
5\ 5
3—
2__ 6
s O
_-11
16 \
< 7
CHOKE
CABLE
9 (KAWASAKI)
8| ' t
BN
g
Ref. Part No. Ref. Part No.
No. No. Description Reqg'd || No. No. Description Reqg'd
1 111898 Clamp,cable .................. 2 8 840846 Decal, goernor and throttle ...... 1
2 120052 Lockwasher, #10............... 6 9 831890 Screw, #8-32x3/8 ............. 1
3 306514 Screw, #10-24x1/2” ........... 2 10 | 842378 Swivel, controlcable ........... 1
4 306531 Nut, #1024 ................... 4 11 842476 Cable, throttle control ........... 1
5 800271 Screw, #10-24x 1/2",P.TH. ....2 12 | 869149 Cable, governor control ......... 1
6 817104 Stop,wire ..................... 1 13 | 842267 Cable, choke (Kawasaki only) ... 1
7 827821 Knob ......................... 2 14 | 302944 Nut, 9/16-18,jam .............. 1

P893822, P893362

82




SHORT BLOCK (327 ENGINE)

s

FRONT
OF
VEHICLE
Ref. | Part No. Ref.| Part No.
No. No. Description Req'd. No. No. Description Reqg’d.
889973 Short block, complete ........... 1 6 889031 eRod, connecting............... 3
1 836235 eCrankshaft ................... 1 7 834785 eeBolt, connecting rod .......... 2
2 837069 eKey, crankshaft ............... 1 8 837095 eeNut, connecting rod .......... 2
3 888571 ePiston, w/pin,std. ............. 3 9 889040 eBearing set, connecting rod, std. 1
4 888574 eRing set, piston, std. ........... 1 10 | 833458 eeBearing, connecting, rod std. ... 3
5 888577 eBearing set, crankshaft, std. .... 1 11 | 889974 eBlock,cylinder ................ 1

« INDENTED PARTS INDICATE THESE PARTS ARE INCLUDED IN PRECEDING ASSEMBLY

83




CRANKSHAFT AND PISTON (327 ENGINE)
/%

R\q 15

S
2

6

Al

84




CRANKSHAFT AND PISTON (327 ENGINE)

Ref Part No. Ref. Part No.
No. No. Description Req'd. No. No. Description Req'd.
1 |800626 Key, hi-pro woodruff ........... 1 889037 Ring set, piston, 0/s 1.00........ 1
2 |833277 Bearing,sleeve ................ 1 11 |888577 Bearing set, crankshatft, std. .. ... 1
3 |834789  Flange, crankshaft timing 888578 Bearing set, crankshaft u/s 0.25 . 1
beltpulley ..................... 1 12 |833460 eBearing, crankshaft, std. ....... 4
g gggggg glﬁg;sggtnkéh'aﬁ ---------------- ] 13 |888579 Washer set, thrust, std. ......... 1
’ Pt 888580 Washer, set, thrust, o/s 0.125.... 1
3 ggggg; E:')'/e%rg'::;fggﬂ timing bett ........ ] 888581 Washer, set, thrust, o/s 0.25 . ... 1
8 |837089 Screw, M10x 1.25x 18 mm ... .. 6 :g 889031 Rod, connectlr)g ............... 3
9 |sss8571 Piston, wipin, std. .............. 3 834785 eBolt, connectingrod ............ 2
888572 Piston, w/pin, 0/s 0.25 .......... 3 16 |837095 eNut, connectingrod ........... 2
888573 Piston, w/pin, 0/s050 .......... 3 17 |889032 Flywheel ....... REEEEEREEEEEREE 1
889038 Piston, w/pin, 0/ 0.75 .......... 3 18 1837060 eGear, flywheelring ............ 1
889039 Piston, w/pin, 0/s 1.00 .......... 3 19 1889040 Bearing set, connecting rod, std. . 1
10 [888574 Ring set, piston, std. ........... 1 889041 Bearing set, connecting rod,
888575 Ring set, piston, 0/s 0.25........ 1 Uus0.25 ......coiiiiiiiiia 1
888576 Ring set, piston, 0/s0.50........ 1 20 |833458 eBearing, connecting rod, std. ...3
889036 Ring set, piston, 0/s0.75........ 1 21 1838922 Screw,M12x1.25x25mm ..... 1

+INDENTED PART NAMES INDICATE THESE PARTS ARE INCLUDED IN PRECEDING ASSEMBLY.

85



CYLINDER BLOCK AND OIL PAN
(327 ENGINE)

Ref.| Part No. Ref.| Part No.

No. No. Description Req'd. No. No. Description Req'd.
1 |825624 Clamp, hose .......... As Req'd. 13 |834767 Plug, tight, No.1 .............. 4
2 |833678 Hose,crankcasevent .......... 1 14 1834769 Orifice, cylinder block oil ....... 1
3 834768 Plug, taperscrew .............. 1 15 |889975 Pan,oil ....................... 1
4 834770 Ebow .................. ..., 1 16 |833465 eGasket, oil pan drainplug ...... 1
5 834771 Union ............c..coiiunnn.. 1 17 1833466 ePlug,drain ................... 1
6 |837066 Pin,ringtop ................... 2 18 1892819 Dipsticktubeset ............... 1
7 |837067 Pin, straight rear upper ......... 2 19 [320107 eTie, wire, 7° (178 mm) ......... 1
8 |837068 Bushing ...................... 3 20 |548022 eScrew, tapping, 5/16-18 x3/4 ... 1
9 |[837080 Screw, M6x1.0x12mm ......... 15 21 |820889 eClamp,hose ................. 2
10 {837093 Nut,M6x1.0.................. 2 22 |840452 eHose, dipstick ................ 1
11 1889974 Block,cylinder................. 1 23 |892494 eTube,cilfill................... 1
12 |834766 eBolt, maincap ................ 8 24 1892761 eDipstick,oil................... 1

* INDENTED PART NAMES INDICATE THESE PARTS ARE INCLUDED IN PRECEDING ASSEMBLY.

86




VEHICLE

CYLINDER HEAD (327 ENGINE)

e

FRONT
OF

Ref. Part No. Ref. Part No.
No. No. Description Req'd. No. No. Description Req'd.
1 |833438 Filter,oil ...................... 1 11 |837077 Stud ...l
2 |834757 Bolt (cylinderheadset) ......... 8 12 |888584 Cap,oilfiller...................
3 |834765 Cover, cylinderhead ........... 1 13 |890031 Head,chlinder.................
4 |833468 eGasket, cylinder head cover .. .. 1 14 |833470 eBushing, valve guide exhaust . ..
5 |833469 eWasher,seal ................. 3 15 |833470 eBushing, valve guide intake ....
6 |834762 eNut, cap (cylinder head cover) .. 3 16 |834758 oPlug, tight, No.1 ..............
7 1836973 Gasket, cylinderhead .......... 1 17 834759 ePlug,, tight, No.2 .............
8 |836977 Hose, oilfillercap .............. 1 18 |834761 eeRing, shaftsnap .............
9 837074 Stud ..................iie... 1 19 (834763 eTube ........................
10 {837076 Stud ......................... 3

+INDENTED PART NAMES INDICATE THESE PARTS ARE INCLUDED IN PRECEDING ASSEMBLY.

87



88

FRONT
OF
VEHICLE

CAMSHAFT AND
VALVES
(327 ENGINE)

21

25

24



CAMSHAFT AND VALVES

(327 ENGINE)

Ref Part No. Ref.| Part No.

No. No. Description Req'd. No. No. Description Req'd.
1 | 889033 Arm,rocker ................... 6 14 |834798 Spring, compression, rocker shaft 6
2 1833454 Gasket .......... ...t 1 15 |836969 Pulley, camshaft timing belt ... .. 1
3 | 833455 Seal,valvestem ............... 6 16 |837057 Ring, camshaftthrust........... 1
4 | 833456 Valve,exhaust................. 3 17 |837058 Seal, type “T"0il .........ccoott 1
5 | 833457 Valve,intake .................. 3 18 |837064 Pin,straight ................... 1
6 | 834790 Camshaft ..................... 1 19 |837071 Nut,rockerarm ................ 6
7 | 889034 Shaft, rocker, No.1 ............ 1 20 |837077 Stud, rockershaft.............. 4
8 | 834799 ePlug, straightscrew ........... 1 21 |837087 Screw, rockershaft............. 4
0 | 834793 Seat,valvespring.............. 6 22 1837090 Screw,camshaft ............... 1
10 | 834794 Retainer, valve spring .......... 6 23 |837286 Washer,camshaft.............. 1
11 | 834795 Lock, valve spring retainer .... 12 24 |889035 Shaft, rocker,No.2 ............ 1
12 | 834796 Spring, compression ........... 6 25 |834799 ePlug, straightscrew ........... 1
13 | 834797 Screw, valve adjusting .......... 6 26 |841850 Screw, cam thrust bearing ...... 1

«INDENTED PART NAMES INDICATE THESE PARTS ARE INCLUDED IN PRECEDING ASSEMBLY.

89




TIMING BELT (327 ENGINE)

837091

Screw, M10 x 1.25 x 32 mm

Ref.| Part No. Ref.| Part No.
No. No. Description Req'd. No. No. Description Req'd.
1 |836962 Belt, timing.................... 1 3 1889972 Tensioner, timingbelt ........... 1

90




TIMING BELT COVER (327 ENGINE)

Ref. Part No. Ref. Part No.
No. No. Description Req'd. No. No. Description Req'd.
1 | 833462 Gasket, engine rear oil seal 11 |836963 Cover, timing belt, upper ........ 1
retainer .........ccoviieiiiains 1 12 |836964 Plate,oilseal .................. 1
2 |833463 Seal, enginerearoil ............ 1 13 |836965 Grommet,No.2 ............... 3
3 |834774 Grommet,No.1 ............... 1 14 |836966 Grommet,No.3 ............... 1
4 |834777 Grommet,No. 4 ............... 2 15 |836967 Collar,No.1................... 3
5 834781 Collar,No.3................... 4 16 |836968 Collar,No.2............... ... 2
6 |834783 Pointer, timing (calif. spec.) ...... 1 17 |836972 Retainer, rear engine oil seal ....1
834960 Pointer, timing (std. spec.) ...... 1 18 837070 Stud .......... ...l 2
7 1834784 Collar ... 2 19 |837082 Screw,M6x1.0x14mm ....... 3
8 |836232 Gasket, timing belt, upper ....... 1 20 |837083 Screw,M6x1.0x20mm ....... 2
9 |836233 Cover, timingbelt, No.2 ........ 1 21 |837085 Screw,M8x1.25x20mm ...... 5
10 836234 Seal,dust..................... 1 22 1837094 Nut,M6x1.0.................. 2




OIL PUMP
(327 ENGINE)

/

1

Ref.| Part No. Ref.| Part No.
No. No. Description Req'd. No. No. Description Req'd.
1 1833438 Filter,oil ...................... 1 9 834800 eCover,0ilpump............... 1
2 1833447 Seal, type“T’o0il ............... 1 10 |834801 eGear, oil pumpdrive ........... 1
3 833448 O-ring.............ciiiinnn... 1 11 |834802 eValve, oil pumprelief .......... 1
4 833449 Gasket,oilpump............... 1 12 |834803 eSpring, compression .......... 1
5 |833450 Seal,dust..................... 2 13 |834804 eRetainer, oil pump relief valve .. 1
6 |[833451 Gasket, oil strainer flange ....... 1 14 |834805 ePlug......................... 1
7 1888567 Switch, oil pressure ............ 1 15 |834806 ePlug, taperscrew ............. 1
8 889976 OO0Pump,oil ................... 1 16 |889044 Strainer,oil .................... 1

* INDENTED PART NAMES INDICATE THESE PARTS ARE INCLUDED IN THE PRECEDING ASSEMBLY.

92




INTAKE & EXHAUST MANIFOLD (327 ENGINE)

Part No. Ref Part No.

No. No. Description Req'd. No. No. Description Req'd.

1 | 833018 Gasket, intake manifold to head . 1 10 |836995 Hose, water by—pass No. 1...... 1

o | 833164 Gasket, exhaust manifold to head 1 11 |836996 Clip ....ovvireeeiiiiii e 2

3 | 837096 Nut,M8x1.25.............cvnn 3 12 |836997 O-ring, water by—pass.......... 1

4 | 834827 Manifold, exhaust .............. 1 13 |836998 Cover, intake manifold .......... 1

5 | 834828 Plug, taperscrew .............. 1 14 |836999 Valve, thermostat .............. 1

6 | 834829 Plug,bleeder .................. 1 15 1837072 Nut,M8x1.25................. 6

7 | 837079 Stud, exhaust manifold ......... 1 16 |837075 Stud, intake manifold ........... 1

8 | 837086 Screw,M8x1.25x23mm ...... 2 17 1837078 Stud, exhaust manifold ......... 2

9 |836976 Manifold,intake................ 1

EXHAUST GAS PLATE (327 ENGINE)
2
/ S 7
FRONT S P
OF '§ -
VEHICLE 1

Ref.| Part No. Ref.| Part No.
No. No. Description Req'd. No. No. Description Req'd.

1 |834864 Gasket, EGRvalve............. 1 > 1834865 Plate, EGRholecover.......... 1

93




STARTER (327 ENGINE)

Ref.| Part No. Ref. Part No.

No. No. Description Reqg'd. No. No. Description Req'd.
1 |[120177 Lockwasher,3/8 ............... 2 15 (834919 Bolt, through .................. 2
2 |306325 Lockwasher,5/16 .............. 1 16 |889057 Starter,complete .............. 1
3 |306414 Screw,3/8-16x1.............. 2 17 |889078 Clutch, starter ................. 1
4 800428 Nut,M8x1.25................. 1 18 |889079 Housing, starterdrive........... 1
5 834908 Lever, starter pinion drive . ...... 1 19 1834907 eBushing ..................... 1
6 834909 cover,endframe............... 1 20 |889080 Yoke,starter .................. 1
7 1834910 Screw,w/washer............... 2 21 |889081 Frame, starter commutator end .. 1
8 |834911 Plate, starterlock .............. 1 22 |834916 eSpring, starterdrive ........... 1
9 834912 Gasket ....................... 1 23 [834920 eProtector, dust, starter ......... 1
10 | 834913 Nut, magnet switch............. 1 24 1889082 Holder, starterbrush ........... 1
11 | 834914 Nut, magnetswitch............. 2 25 1889083 Switch,magnet ................ 1
12 |834915 Ring,snap .................... 1 26 |889084 Armature,starter............... 1
13 |834917 Bearing,armature .............. 1 27 |891651 *Starter,complete .............. 1
14 (834918 Collar ........................ 1

* INDENTED PART NAMES INDICATE THESE PARTS ARE INCLUDED IN PRECEDING ASSEMBLY.
* Not illustrated. Used on models 898474 and 898475 only.

94




FUEL PUMP (327 ENGINE)

Ref. Part No. Ref. Part No.
No. No. Description Reg'd No. No. Description Reqd
1. | 834861 Insulator, fuelpump ............ 1 5. | 892940 Kit, fuelpump ................. 1
2. | 834862 Gasket, fuelpump ............. 2 6. | 892941 ePump,fuel ................... 1
3. | 834863 Rod, fuelpump ................ 1 7. | 825624 e<Clamp,hose.................. 2
4. | 837072 Nut,M8x125mm............. 2 8. | 830425 eHose,fuel ............ As Req'd.
Ref. Part No. Ref. Part No.
No. No. Description Reqg'd No. No. Description Reqd
1. | 836989 Pulley, water pump 1 4. |889771 Pump,water ................. 1
2. 1837072 Nut, M8 x 1.25mm 2 5. |833446 eGasket, waterpump .......... 1

3. |837073 ScrewM8 x 1.0 x28 mm 3

« INDENTED PARTS INDICATE THESE PARTS ARE INCLUDED IN PRECEDING ASSEMBLY.

95




CARBURETOR GASKET
KIT
(327 ENGINE)

Ref.| Part No. Ref.| Part No.
No. No. Description Reqg’d. | | No. No. Description Req'd.
1 1834858 Cap,idlelimit.................. 1 4 | 836978 Olnsulator,heat ............... 1
2 1837097 Nut,special ................... 1 5 [836979 O0O™—ring .................... 1
3 |834860 Gasket kit, carburetor 6 | 889085 Carburetor (Calif. specification) .. 1

(49-state specification) ........ 1 897085 Carburetor (49-state specification) . 1
834925 Gasket kit, carburetor (Calif. spec.) . 1

96




VACCUM
HOSES
(327 ENGINE)

Ref. Part No. Ref. Part No.
No. No. Description Req'd. No. No. Description Req'd.
1 |834764 Hose,250mm ................. 1 6 834837 Clamp ..........ccvvviiinnnnn. 2
2 (834832 Jet,No.1 ............. ...t 1 7 837061 Hose ...............ciinnnn 1
3 834834 Hose,150mm ................. 1 8 837062 Hose ..................ooo..nn 1
4 |834835 Tee ......c.iviiiiiiiiiiiiian 1 9 [837063 Hose .................cooinn 1
5 /834836 Clamp ...........cciviiiint, 2 10 |889977 Hose, oilfillercap .............. 1

97



IGNITION COIL AND SPARK PLUGS
(327 ENGINE)

Ref. Part No. Ref. Part No.
No. No. Description Req'd. No. No. Description Req'd
1 1834873 Coil, ignition ................... 1 5 835825 Plug,spark.................... 3
2 834874 Clamp ..........ccovvviiinnn. 1 6 |888590 Distributor, complete ........... 1
3 |834875 Wire, coil resistive ............. 1 7 1889099 Wire set, resistive .............. 1

4 1834876 Clamp .............ccvvuvunn... 1

98




ALTERNATOR (327 ENGINE)

Ref. Part No. Ref. Part No.
No. No. Description Req'd No. No. Description Reqg'd
1 103867 Washer, 5/16” ................. 1 21 |833236 Pulley, 5 1/4” (133mm) ......... 1
2 1120177 Lockwasher,3/8" .............. 2 22 |822660 Sleeve,spacer ................ 1
3 | 306416 Screw,5/16-18x 1" ............ 1 23 |833135 Sleeve,spacer ................ 1
4 | 306325 Lockwasher, 5/16" ............. 4 24 |836447 Idler,pulley .............oion.n. 1
5 | 306450 Screw, 5/16-18x3/4" .......... 2 25 |883239 Alternator ...............ooonn. 1
6 | 306562 Nut, 3/8-1"6 .................... 2 26 |103867 eWasher, 5/16” ................ 1
7 306932 Nut, 516" ...... IR 2 27 1306325 0Lockwasher, 5/16” ..., 1
g 21 153;% 2‘;‘;‘;}':\’;/ 3;;31’;? """"""" 1 28 |306909 eLockwasher, #12 shakeproof ... 1
R St 29 1800413 eNut, M6Xx1 .................. 1
i el glf'stﬁ;nag‘emam’ bracket filer ... 1 30 800414 eScrew, M8 x 1.25x30mm...... 2
""""""""""" 31 /816867 eFan ...........ciiiiiiiiennnl
12 | a0de Ky W a5 X somin .1 || 32*[823683 eHamess, altemator wire ....... 1
14 | 800488 Lockwasher, metric 10mm ...... 1 33 |823689 eResistor, alternator ............ 1
15 | 800566 Screw, M10 x 1.25 x 60mm ..... 1 34 1826468 eDecal...........ciiiiiiiiinnn 1
16 | 800567 Screw, M8 x 1.25 x 55mm . .. .... 1 gg gggg;; °gulley, altelrlnator -------------- 1

17 | 800698 Nut, 3/8-16, flangelock ......... 1 eSpacer, pulley ................
18 | 839958 Screw, 3/8-16 x 1 3/4, carriage ... 1 37 0 eNut, Delco #1915172 .......... 1
19 | 841027 Belt,V, .440SAE .............. 1 38 0 eWasher, wave, Delco #1941978 1
20 | 892399 Bracket, mounting ............. 1 39 00 eAlternator .................... 1

« INDENTED PART NAMES INDICATE THESE PARTS ARE INCLUDED IN PRECEDING ASSEMBLY

* Not lllustrated

0 May be obtained from Delco Service Centers

00 Not offered

99



GOVERNOR (327 ENGINE)

@i
VEHICLE E)

100




GOVERNOR (327 ENGINE)

Ref. Part No. Ref. Part No.
No. No. Description Req'd No. No. Description Req'd
1 | 111893 Screw, governor............... 1 24| 160410 eCarrier and weights ........... 1
2 | 838780 Balllink, throttle ............... 1 25| 302288 eScrew, 1/4-20x 1" ............ 2
3 | 132520 Nut, governorspring ........... 2 26| 306396 elLockwasher, 1/4”.............. 2
4 | 303459 Screw, 1/420x11/2".......... 1 27| 306506 eLockwasher, #6 ............... 2
5 | 306396 Lockwasher, 1/4” .............. 3 28| 306915 eScrew, #6-32x5/16” .......... 2
6 | 306487 Screw, 1/4-20x5/8" ........... 2 29| 306966 ePin,roll ...................... 1
7 | 306966 Pin,roll ...t 1 30| 839230 eBushing ..................... 1
8 | 308090 Washer,1/4” .................. 1 31]| 548325 elockring.............cooo..t. 1
9 | 548201 Screw, 5/16—-18x5/16”set ... ... 2 32| 800227 oPlug .........ciiiiiiiiiiaann 1
10| 553046 Key, woodruff.................. 1 33| 800558 eScrew, set 3/8-16 x5/16” ...... 1
11| 833095 Spacer ..........cooveiinnnnn 1 34| 833054 eHead,governor ............... 1
12| 833097 AM ... ...ttt 1 35| 833056 eGasket, governor ............. 1
13| 833101 Spring, extension .............. 1 36| 833102 eSeal,oil ............ ...l 1
14| 833236 Pulley,51/4” (133 mm) ......... 1 37| 835271 eNut,special .................. 1
15| 833366 Bracket, models 898462C, 38| 835272 elLever,auxiliary ............... 1

8984658, 898469B ............ 1 39| 833049 eeReservoir, governor .......... 1

888398 Governor,complete ............ 1 40| 833103 eeBearing,needle .............. 1

16| 111812 eYoke,spool .................. 1 41| 888397 eShaft, governor .............. 1
17| 111813 eSeal,shaft ................... 1 42| 833066 eeShaft, governor ............. 1
18| 111814 eWasher, thrust ................ 1 43| 833104 eeRing, retaining ............... 1
19| 111816 eWasher,thrust ................ 1 44| 833345 eeBearing,ball ................. 1
20| 111817 eSpool,governor............... 1 45] 889195 elever..............ciiiinnn 1
21| 112840 eBearing, thrust................ 1 46| 888530 Rod, control .................. 1
22| 114444 eSpring ........coovviieiainn. 1 47| 889179 Bracket, models 898630A, 8986328
23| 130728 eNut,1/4-20 .................. 1 and 898635A ................. 1

« INDENTED PART NAMES INDICATE THESE PARTS ARE INCLUDED IN PRECEDING ASSEMBLY

101




CARBURETOR 49 STATE
(327 ENGINE)

;

TORQUE TO 60 LB.~IN.
(6.78N-m)

14

102




CARBURETOR 49 STATE

327 ENGINE
Ref. Part No. Ref. Part No.
No. No. Description Req'd. No. No. Description Req'd.

897085 Carburetor,complete ........... 1 27 834953 eScrew, adjusting .............. 1

1 |522583 eSeal,O-ring.................. 1 28 |834954 eGasket, mainjet .............. 1
2 |800009 eScrew, #10-24x3/8........... 2 29 |834955 eGasket main passage plug ... .. 1
3 |833383 elLever, throttleplate............ 1 30 |834956 eGasket,airhorn .............. 1
4 1833981 edJet, firstmain (1.10mm) ....... 1 31 |834957 eSpring, throttle adjusting ....... 1
5 1834244 Clip,tube ................. ... 2 32 |834958 ePlug, mainpassage ........... 1
6 |834245 eTube,inlet ................... 1 33 |834959 eSolenoid, throttle valve ........ 1
7 1834927 eValve,power ................. 1 34 |834941 ee“O"—riNg ... 1
8 |834931 eGasket,case ................. 1 35 |834962 eClamp ..........cciiiiiininnn 1
9 |834932 eGasket, diaphragm housing ....2 36 |834965 eSCrew ...............iiiiannn 3
10 | 834933 Spring, idle adjusting .......... 2 37 |834966 eScCrew .............cciiinnnn 1
11 |834934 ePin,floatlever ................ 1 38 1834968 eGasket .............. .ol 1
12 |834935 Clip, retaining ................ 4 39 |835382 eJet, main (1.04mm) high altitude 1
13 | 834936 eScrew,pumparmset .......... 1 40 |889086 eCover,bowl .................. 1
14 | 834937 eNut, throttlelever ............. 2 41 |889087 edet,slow ........... ...t 1
15 | 834938 eScrew, idle adjusting .......... 1 42 1889088 eFloat .............. ...t 1
16 |834939 elLockwasher .................. 2 43 889090 eDiaphragm ................... 1
17 | 834942 eGasket ............ ... 1 44 |889091 eValve .......... ..o 1
18 |834943 eSCrew ...........ccvennnnnnnn 2 45 |889095 eBowl, float ................... 1
19 | 834944 eScrew,w/washer.............. 6 46 |889096 eValve, solenoid ............... 1
20 |834945 eSCrew ..........c.ccvveirinnnn 3 47 1889098 eValve,needle................. 1
21 /834946 eBoot............. ... 1 48 |834929 eeGasket, needle valve seat .. ... 1
22 |834947 eSpring, powervalve ........... 1 49 |893166 eDiaphram, choke pull-off ....... 1
23 |834948 eWasher ................. ... 1 50 |841146 eeGasket, choke pull-off ........ 1
24 1834949 eWasher ................ ...t 1 51 |841144 Spring, choke pull-off .......... 1
25 |834950 eSCrew ..........c.cvvieniinninn 1 52 1841143 eCover, choke pull-off .......... 1
26 |834952 eNut...............ciiiiiinnn 1 53 |841142 eScrew, choke pull-off .......... 3

« INDENTED PART NAMES INDICATE THESE PARTS ARE INCLUDED IN PRECEDING ASSEMBLY

103




o g N o
I@/; AN ™ —
~ // // \

/

CALIFORNIA CARBURETOR
(327 ENGINE)

TORQUE TO 60 LB.—
IN.
(6.78 N-m)

104




CALIFORNIA CARBURETOR

(327 ENGINE)
Part No. Ref. Part No.
No. Description Req'd. No. No. Description Req’d.
889085 Carburetor, complete ........... 1 30 |834956 eGasket,airhomn .............. 1
522583 eSeal, O-ring.................. 1 31 |834957 eSpring, throttle adjusting ... .... 1
800009 eScrew, #10-24x3/8........... 2 32 |834958 ePlug, main passage ........... 1
833383 elever, throttleplate ............ 1 33 |834959 eSolenoid, throttle valve ........ 1
833981 eJet, first main (1.10mm) ....... 1 34 |834941 €e“O"—MiNQG .....cvvviviinennnns 1
834244 oClip,tube ................ceon 2 35 [834962 eClamp ........coviiiiiniannns 1
834245 eTube,inlet ................... 1 36 834963 eHose,vacuum ................ 1
834927 eValve, pOWEr ................. 1 37 |834964 eHose,vacuum ................ 1
834931 eGasket, €ase ................. 1 38 |834965 eSCrEW ........oovienraniinns 3
834932 eGasket, diaphragm housing ... 2 30 (834966 eScrew ...............o.oii. 1
10 1834933 «Spring, idle adjusting .......... 2 40 |834967 eSCIEW ............c.oeinnnn. 2
834934 Pin, floatlever ................ 1
12 1834935 Cli taini 4 41 |834968 eGasket ....................n 1
Clip, retaining . ........oooxe-s 42 |835382 eJet, main (1.04mm) high altitude 1
13 | 834936 eScrew, pumparmset .......... 1 43 |889086 eCover, bowl 1
14 | 834937 eNut, throttlelever ............. 2 44 |889087 edet sI;)w """"""""" 1
15 | 834938 eScrew, idle adjusting .......... 1 P ST et
16 | 834939 eLOCKWAShEr .........ovvnen... 2 jg gggggg :Eligithr'égirh -------------------- !
17 |834942 eGasket ........... ... ...t 1 | | 32 [8ETWEV TRICET AT e
47 1889091 eValve .............cooiiinenn 1
18 | 834943 eSCrew .........ccovuivnnrnnnn 2 -
19 | 834944 eScrew, w/washer .......ooovnn. 6 48 |889094 ePositioner .............. ... 1
20 [834945 @SCrEW .. .oovvreeeennnnnnnns 3 49 |889095 OBOW|,f|Oat ................... 1
21 834946 eBOOt.......ciiieeiiiiiiiiiin. 1 50 |889096 eValve, solenoid ............... 1
22 |834947 .Spring, power valve ........... 1 51 |889097 eValve ............ ..o 1
23 | 834948 eWasher ...............ccoun 1 52 |889098 eValve,needle................. 1
24 834949 eWasher ................c..ovne 1 53 |834929 eeGasket, needle valve seat .. ... 1
25 [834950 eSCreW ............cocovuernnns 1 54 |893166 eDiaphram, choke pull-off ....... 1
26 [834952 oNUt........oovvvriineenninnns 1 55 |841146 eeGasket, choke pull-off ........ 1
27 | 834953 eScrew, adjusting .............. 1 56 |841144 eSpring, choke pull-off .......... 1
28 |834954 eGasket, mainjet .............. 1 57 |841143 eCover, choke pull-off .......... 1
29 | 834955 eGasket main passage plug ..... 1 58 |841142 eScrew, choke pull-off .......... 3

« INDENTED PART NAMES INDICATE THESE PARTS ARE INCLUDED IN PRECEDING ASSEMBLY

105




CARBURETOR KIT
(327 ENGINE)

Ref.| Part No. Ref.| Part No.
No. No. Description Req'd. No. No. Description Req'd.
1 |897086 Conversionkit ................. 1 6 |888849 eWire,connector............... 1
2 1825624 eClamp ....................... 2 7 |890879 eHose ........................ 1
3 834859 eGasket ...................... 1 8 1522009 eeBushing..................... 2
4 1836979 &“O"ring ...............ciu.... 1 9 1800569 eeRing, external retaining ....... 2
5 869011 eHose ........................ 1 10 |897085 eCarburetor, 49state ........... 1

* INDENTED PART NAMES INDICATE THESE PARTS ARE INCLUDED IN PRECEDING ASSEMBLY

106




DISTRIBUTOR (327 ENGINE)

Ref. Part No. Ref. Part No.
No. No. Description Req'd No. No. Description Req'd
1 | 826590 Hose,vent ............ As Req'd. 17| 834854 Washer, steelplate............. 2
2 | 833475 Condenser, distributor .......... 1 18| 834855 Bolt,w/washer................. 2

3 | 834839 Screw, w/washer............... 2 19| 834856 Cover, dustproof .............. 1
4 | 834841 Plate, stationary, distributor ... .. 1 20| 834857 Terminal, pole connector plate . . . 1
g ggﬁgﬁ g‘i’:r‘:\g w/washer............... f 21| 837088 Screw, M8x1.25x28mm....... 1

A 22| 888588 Rotor, distributor .............. 1

: ggjgjg nggr %%‘;95"0’ -------------- 2 23| 888589 Cap, distributor ............... 1
o | 834846 Spring ,governc;r. A 1 24| 888590 Distributor, complete ........... 1
10| 834847 Spring, governor, B ............ b 25| 889053 Breaker, distributor ............ 1
Screw ' ' ) 1 26| 834838 eScrew ...........iiiiiiinn. 2

11| Bdvas Sorew ey || 27| 834840 Cover, ust proo, distrbutor .. 1
13| 834850 Terminal, distributor ............ 1 28| 888587 ePointkit...................... 1
14| 834851 Clamp,cord ...........covnun.. 1 29| 889054 Cam, distributor ............... 1
15| 834852 Cap,cam ...........c.ovvunnnn. 1 30| 889055 Advancer,vacuum ............. 1
16| 834853 Washer ...t 1 31| 889056 Housing, distributor ............ 1

« INDENTED PART NAMES INDICATE THESE PARTS ARE INCLUDED IN PRECEDING ASSEMBLY.

107




CLUTCH
(327 ENGINE)

108




CLUTCH

(327 ENGINE)
Part No. Ref. Part No.
No. No. Description Req'd No. No. Description Req'd

1 | 120166 Lockwasher, 1/2” .............. 3 23| 833311 Plate,cover .............. ...
2 | 120177 Lockwasher, 3/8" .............. 2 24| 833312 Plate,cover .................
3 | 300977 Screw, 1/4-28 x5/8" ........... 2 o5 | 833625 Bracket, mounting .............
4 | 303269 Lockwasher, 7/16" ............. 1 26 | 838639 Bracket, hoist .................
5 | 304364 Nut, 7/16-14 ................on 1 27 | 837084 Screw, M8x 1.25x16mm.......
6 | 306325 Lockwasher, 5/16" ............. 7 28837531 Cam ........ciiiiiiiiiiiins
7 | 306375 Nut, 1/4-20 ..........ccoivnnn 1 29 | 837533 Plate, clutch switch mounting ...
8 | 306396 Lockwasher, 1/4” .............. 3 30 | 888304 Housing,clutch ................
o | 306414 Screw,3/8-16x1" ............. 2 31 | 807442 eFitting, 90°lube ...............
10| 306487 Screw, 1/4-20x5/8" ........... 1 32| 831000 eBushing ...........cooveennn
11 | 306982 Washer, 7/16” ............ ...+, 1 33/ 888348 Sleeve ..........cooiiiiiiiinn.
12| 308090 Washer, 1/4” .................. 3 34 | 888508 Actuator .............ciiiennnn
13| 311396 Screw, 7/16-14x21/4"......... 1 35| 888564 Cover, clutch (pressure plate) ...
14| 800138 Screw, #10 x 5/8, self tapping ... 1 36| 889032 Flywheel ..............connennn
15| 800225 Screw, #10—24set ............. 1 37| 834786 «0Gear, flywheelring ...........
16| 800428 Nut,M8x1.25................. 1 38 | 837060 «00Gear, flywheelring ..........
17| 800546 Screw, M12 x1.25x 35mm ....2 39 | 888503 Service screw Kit,
18| 800562 Screw, M12x 1.25x75mm ..... 1 (includes two — #4—40 x 1 3/4 screws) .. ...
10| 800586 Rollpin .......ccooviiiiiiiann 3 40 | 800587 eNut, #4—40 w/washer ..........
20| 890808 Switch, starting safety .......... 1 41| 889057 Starter,complete ..............
21| 832983 Lever,clutch .................. 1 42 | 889793 Disc,clutch ............. ...t
20| 833277 Bearing,sleeve ................ 1 43 | 890808 Switch, starting safety ..........

« INDENTED PART NAMES INDICATE THESE PARTS ARE INCLUDED IN PRECEDING ASSEMBLY.

109




SHIFTER LINKAGE
(327 ENGINE)

Ref.| Part No. Ref.| Part No.
No. No. Description Req'd. No. No. Description Req'd.
1 [103867 Washer,5/16 .................. 2 8 1888694 Llink, shifter (low and reverse) ... 1
2 120166 Lockwasher,1/2 ............... 2 9 1888697 Plate ......................... 1
3 301988 Nut, 1/2-20 ................... 2 10 |888798 Transmission, complete ........ 1
4 1306328 Pin, cotter, 3/32x3/4 ........... 6 11 1889281  Link, shifter (second and high) . . . 1
5 306981 Washer,3/8 ................... 6 12 1889722 Rod, shifger (low and reverse) . . . 1
6 |[800254 Washer,spring ................ 4 13 1889723 Rod, shifter (second and high) .. . 1

7 |833743 Link, shifter ................... 2

110




EXHAUST SYSTEM
(MANUAL TRANSMISSION MODELS)
(327 ENGINE)

9

Ref.| Part No. Ref.| Part No.
No. No. Description Req'd. No. No. Description Req'd.
1 306325 Lockwasher, 5/16” .............. 4 7 800571 Nut, 10mmx 1.25,grade 8 ...... 3
2 | 306435 0Screw, 5/16-18x11/4" ........ 4 8 | 813688 Clamp,tubing .................. 1
2 gggggi ggz:évfg /?;1?8')(' aa T 4 9 |833188 Tailpipe ......vuiiiiiiiiiiaiis 1

flangeléck _____________________ 2 10 | 833208 Gasket, exhal..lst ................ 1
5 | 548911 ONut, 5/16-18, whizlock ......... 2 11 | 884985 Support, parking brake .......... 1
6 800488 Lockwasher, 10mm ............. 3 12 | 888332 Muffler,complete ............... 1

0 Replace with the same size and type hardware that was removed.

i




AIR FILTER
(327 ENGINE)

Ref.| Part No. Ref.| Part No.
No. No. Description Req'd. No. No. Description Req'd.
1 892679 Air Filter,complete ............. 1 2 840352 eElement, airfilter .............. 1

* INDENTED PART NAMES INDICATE THESE PARTS ARE INCLUDED IN PRECEDING ASSEMBLY

SWITCHES

(327 ENGINE)

&

Ref. Part No. Ref. Part No.

No. No. Description Req'd. No. No. Description Req'd.
1 833085 Belt,V ........................ 1 4 888566 Switch, radiator temperature ... .. 1

2 833438 Filter,oil ....................... 1 5 888567 Switch, oil pressure ............. 1

3 833615 Sender, water temperature ... ... 1

112




SWING OUT BATTERY BOX AND SPLASH GUARD
MODELS
898438, 898439, 898445, 898449, 898462C,
898465B, and 898469B

Ref. Part No. Ref. Part No.
No. No. Description Reg'd || No. No. Description Reqg'd
1 103867 Washer,5/16 .................. 6 11 | 812313 ‘J bolt, battery holddown . ....... 2
2 306325 Lockwasher,5/16 ............ 10 12 | 821893 Trim, 12’ (3.6 M) ........ As Req'd
3 306375 Nut, 1/4-20 ................... 3 13 | 825128 Washer, special ................ 4
4 306396 Lockwasher,1/4 ............... 3 14 | 837667 Bracket, holddown ............. 1
5 306416 Screw, 5/16—18x1............. 6 15 | 837689 Bracket, battery support ........ 1
6 306450 Screw, 5/16-18x3/4 ........... 2 16 | 837690 Panel,splash.................. 1
7 306932 Nut,5/16-18 ................ 10 17 | 838758 Spacer ...........c.couuuuunnnn 1
8 308090 Washer,1/4 ................... 3 18 | 891007 Bracket,latch ................. 1
9 548902 Screw, 5/16—18 x 1, flangelock .. 1 19 | 891004 Compartment, battery .......... 1
10 | 800017 Screw, 1/4-20x1,P.TH. .......3 20 | 891003 Bracket, inletduct .............. 1

BATTERY CARRIER and
HOLDDOWN
MODELS: 898536, 898537, 898630A, 898632B,
898635A, 898636 and 898637

Ref | Part No.
No. No. Description Req'd.
1 103867 Washer,5/16 ................ 2
2 306325 Lockwasher,5/16 ............ 6
3 306932 Nut,5/16-18 ................ 6
4 800177 Screw, 5/16—18 x 3/4, P.T.H. ... 4
5 812313 Bolt, battery hook ............ 2
6 815847 Angle, battery holddown ... ... 1
7 822968 Carrier, battery .............. 1

113




RADIATOR AND WATER OUTLET
(327 ENGINE)

114




RADIATOR AND WATER OUTLET

(327 ENGINE)

Ref. Part No. Ref. Part No.

No. No. Description Req'd No. No. Description Req'd
1 | 300646 Screw, 1/4-20x3/4" ........... 3 20| 834028 Hose ................. As Req'd.
2 | 306325 Lockwasher,5/16” ............. 2 30| 837081 Screw,thermostat.............. 1
3 | 306375 Nut, 1/4-20 ................... 4 31834813 Clip .vvvvvriiiiii s 3
4 | 306396 Lockwasher, 1/4” .............. 8 32| 837086 Screw,M8x1.25x23 .......... 2
5 | 306419 Screw,1/4-20x1/2" ............ 1 33| 837538 Hose ................ e 1
6 | 306450 Screw, 5/16-18x3/4" .......... 2 34| 834817 Tee ......c.ciiiiiiinininnnns 1
7 | 306932 Nut,5/16—-18 .................. 2 35| 838340 Cooler, 0il (ATM) ............... 1
8 | 308090 Washer,1/4” .. ... ... ... .. ... 6 36| 888449 Screen ............ciiiieann 1
9 | 523213 Clip, cushioned ................ 1 37| 834820 Hose .........ccoiiiiiiiiiinnn 1
10| 800177 Screw, 5/16-18 x 3/4” PTH. ....4 38| 834821 Plug,hose .................... 1
11| 800789 Kit, oil cooler mounting ......... 1 39| 888497 Mount, radiator ................ 1
121 817320 Clamp .......ccovviiiinnennnns 1 40| 834825 Clamp,hose .................. 1
13] 820889 Clamp .......cvvvvvrnnannnn 2 41| 888566 Switch, fanfancontrol .......... 1
14] 825624 Clamp ..... ..o 8 42| 836409 Pipe, waterby—pass............ 1
15| 828162 Bolt, M6 x 1.00x 16mm......... 4 43| 836974 Outlet,water .................. 1
16| 830219 Connector ............ ... 2 44| 836975 Thermostat ................... 1
17| 830425 Hose ................. As Req'd. 45| 833445 eGasket, wateroutlet ........... 1
18| 831846 Nut,isolation .................. 4 46] 836991 Clip ...cviiiiiiii 1
19| 833075 Hose, radiator (lower) .......... 1 471 836992 Hose ...........ciiiiiiiiinnn 1
20| 833076 Hose, radiator (upper) .......... 1 48| 836993 HOSE ........coiiiiiiiiiiiinnn 1
21| 833376 Bracket,bottle ................. 1 491 836996 Clip ....oovvviiiii 2
22| 833441 O-riNG......covvivienenrennnns 1 50| 888748 Fan,complete ................ 1
23| 889050 Reservoir,coolant.............. 1 51| 832130 eDecal,safety ................. 1
24| 889051 Cap, coolant reservoir .......... 1 52| 833607 eDecal,safety ................. 1
25| 833512 Foam ...........ciiiiiniiiinnn 1 53| 889048 Radiator,complete ............. 1
26| 833513 Draincock .............ooiinn 1 54| 833442 eO—1iNG ... .ciiiiiii 1
27| 833610 Decal, information ............. 1 55| 833443 ePlug,draincock .............. 1
28| 833615 Sender, water temperature ...... 1 56| 889049 eCap,radiator ................. 1

« INDENTED PART NAMES INDICATE THESE PARTS ARE INCLUDED IN PREVIOUS ASSEMBLY.

115




THIS UNIT 15 NCT A MOTOR VEHICLE VeiThin | 2
THE DEFINITION Ci THE NATIONAL TRAFFIC |7
MOTCR VEHICLE SAFEIY ACI. IT IS NOT
DESIGNED OR MANUFACTURED FOR USE ON
ROADS, STREETS, AND HIGHWAYS, NOR IS
IT APPROPRIATE FOR SUCH USE. T IS NCT
MEANT TO BE LICENSED AS A MOTOR
VEHICLE.

821071

| WARNIVNG"—

[ /1, WARNING

e S0 14 A 151 ¢ 0
i 1 PR PO o 10 1o o ot

FAILURE TO OBEY A WARNING NAY RESULT IN INURY TO YOU OR OTHERS.
™S weoLe 5 OF SUFFICIENT SIZE AND WEIGHT TO CAUSE
OF UPSET 08 cmuswu

Apply parking broke-p
Dracadurs in perarar s Menve Ter paraing. on e imein

DECALS

[ ——— )
el —14 § 4
£D
- R
Ty
NI g R
) ¢
4 ¢ 9
o T
v Rl
s Yok
Lot o E‘
{

|

Jpe—

| AwamNNGg |
4 LEAN MASTER CYLINDER FILLER CAP BEFORE

Cl

REMOVING. CONTAMINATES MAY CAUSE BRAKE
FAILURE USE ONLY D.0.T. 3 FLUID FROM A
SEALED CONTAINER.

[ A\ waRNING
DO NOT DRIVE VEHICLE WITH ENGINE
SPEED INCREASED BY HAND THROTTLE.
LOSS OF VEHICLE CONTROL MAY RESULT. 10

A
A’

WARNING ALTERNATOR-BATTERY

SERVICE
ionwr. DamACt

13

AN

[ A\ WARNING

TO PREVENT POSSIBLE SEVERE
BURNS TO YOU OR OTHERS. DO
NOT REMOVE PRESSURE CAP
WHEN HOT. CONTENTS UNDER
PRESSURE. CHECK AND ADD
FLUID AT RESERVOIR.

1\ WARNING

KEEP DS CLEAR, ELECTRIC FAN
NAY ENGAGE WITHOUT WARNING,
EVEN WITH IONTION OFF) gy

[ A\ WARNING |

BE CERTAIN AUXILIARY
TRANSMISSION IS FULLY
ENSAGED BEFORE APPLY
ING PARKING BRAKE.
PARKING BRAKE WiLL
NOT STOP OR HOLD VEH
ICLE WHEN THE AUX-
ILEARY TRANSMISS|ON
IS NOT FULLY ENGAGED
838700

18

SAFETY 2
THE PARKING BRAKE WILL NOT STOP OR  ®
HOLD THE VEMICLE WHEN THE AUXILIARY &
TRANSMISSION IS NOT FULLY ENCAGED

A\ WARNING

DO NOT INSTALL STH WHEEL
vgﬁ“ LCCESSORV 889623 ON THIS

55 INC ORI
TCH ACCESSORY COULD RESULT
IN VEHICLE INSTABILITY.

T
15

HI
WARNING

3 -

= APPLY HAND BRAKE OR FOOT BRAKE -
PARKING BRAKES ARE

WARNING :
NOT AUTOMATICALLY APPLIED
J

TO ENGAGE '

_tnn POWER TAKE-OFF
839696

N\
17 " POWER TAKE-OFF
“ {7éNaace PULL QUT KNOB

AUXILIARY

o TRANSMISSION

Ref. Part No. Ref. Part No.

No. No. Description Reqg'd No. No. Description Reg'd
1 816991 Decal, alternator warning . ...... 1 11 828081 Decal, auxiliary transmission . ... 1
2 821071 Decal, identification ............ 1 12 | 828082 Decal, governor and throttle .. ... 1
3 822819 Decal, park beake warning ...... 1 13 | 832130 Decal, radiator pressure ........ 1
4 825622 Decal, brake fluid warning . ...... 1 14 | 832426 Decal, hydraulic control ......... 1
5 825629 Decal, operation safety ......... 1 15 | 837406 Decal, hitchsafety ............. 1
6 825912 Decal, shiftpattern ............. 1 16 | 838695 Decal, auxiliary transmission ... .1
7 826307 Decal, operation safety ......... 1 17 | 838696 Decal, power take-off ........... 1
8 826538 Decal, hydraulic system safety . . . 1 18 | 838700 Decal, warning (aux. trans.) ..... 1
9 826620 Decal, operation safety ......... 1 19 | 833607 Decal, fan warning .......... a1
10 | 826728 Decal, throttle safety ........... 1

116




&2

FUEL PIPE AND CLAMP
(327 ENGINE)

3
: »_ o [
<=6 :|
=1 l
|
!
|
! 1
Part No. Ref. Part No.
No. No. Description Reqd No. No. Description Req'd
1 | 833472 Gasket (calif. spec.) ............ 2 4 | 834922 Clip, hose (calif. spec.) ......... 2
833472 Gasket (std.spec.) ............. 4 5 | 834923 Hose, fuel (calif. spec.) ......... 1
o | 833473 Bolt, union (std. spec.) .......... 2 6 | 834924 Connector (calif. spec.) ......... 1
833473 Bolt, union (calif. spec.) ......... 1 7 | 892940 Kit, fuelpump ..........oovnnn 1
3 | 889978 Pipe, fuel (both specifications) ... 1

117




FOOT THROTTLE and LINKAGE
327 ENGINE

)
9 i
e
/

17
\{13
21

118




FOOT THROTTLE and LINKAGE

327 ENGINE

Ref. | Part No. Ref. | Part No.
No. No. Description Req'd No. No. Description Reqd
1 306320 Nut,5/16-24 ................... 3 19 |833428 Pedal, throttle ................. 1
2 306325 Lockwasher,5/16 .............. 1 20 |833600 Tread,pedal .................. 1
3 306414 Screw, 3/8-16x1 .............. 2 21V | 834091 Rod, throttle ................... 1
4 306966 Pin, roll, 1/8 x3/4” ............. 1 220 | 835270 Pad, throttle pedal ............. 1
5 306981 Washer, 3/8 .................. 4 23 |888530 Rod,control ................... 1
6* | 320107 Tie,cable 7”7 (178 mm) ......... 1 24 |888554 Bracket ....................... 1
7 521679 Bushing ............coiiint. 2 25 |889021 Throttle assembly .............. 1
8 800053 Nut, lock, #10-24 .............. 2 26 |306372 ePin,cotter, 3/32x3/4 .......... 1
9 800271 Screw, #10-24x12PTH. ......2 27 |813007 eBushing...................... 1
10 |800254 Washer,wavy ................. 1 28 |889018 eShaft ............ ...ttt 1
1 800292 Nut, centerlock, 3/8-16 ......... 2 892448 eShaft, models 898630A,

12 817119 Spring .......covvvvviiiat. 1 898632B and 898635A ........ 1
13 | 817495 Pin,connecting ................ 1 29 |889179 eBracket ...................... 1
14 | 817707 Spring .......ovvvviiiiiiaenn 1 30 |890001 eKit, throttle bracket ............ 1
15 |825368 End,controlrod ............... 1 31 | 306463 eePin, cotter, 1/16 x1/2 ......... 1
16 |830165 Bushing ...................... 1 32 |836730 eeRetainer, throttle bracket ...... 1
17f 1833109 Rod, throttle . .................. 1 33 00 eeBracket, throttle .............. 1
18t | 833144 Rod, throttle ................... 1 34 818092 Spring ......covviiiiiinannnns 1

« INDENTED PART NAMES INDICATE THESE PARTS ARE INCLUDED IN THE PRECEDING ASSEMBLY.

* Not lilustrated.

f Model 898630A

+ Models 898465B and 898635A

V Models 898632B, 898462C and 8984698
0 Models 898630A and 898632B

00 Not Offered Separately

119



CLUTCH LINKAGE
327 ENGINE

1
10

Ref. | Part No. Ref. | Part No.

No. No. Description Req'd No. No. Description Req'd
1 103867 Washer,5/16 .................. 4 12 | 825590 Bracket, parking brake .......... 1
2 306319 Nut,3/8x24 .................. 1 13 1825918 Spring .................ooun... 1
3 306325 Lockwasher, 5/16 ............. 2 14 1830708 Bracket, clutch return spring . .. .. 1
4 306328 Pin, cotter, 3/32x3/4” ..........3 15 |[831297 Yoke, adjusting ................ 1
5 306416 Screw, 5/16-18 x1 ............. 2 16 832983 Lever,clutch .................. 1
6 306932 Nut, 5/16-18................... 2 17 833321 Link,clutch, ................... 1
7 548911 Nut,5/16-18................... 2 18 | 884985 Support, parking brake ......... 1
8 548604 Screw, 5/16-18 x3/4 ........... 2 19 | 301431 Screw, 3/6-16 x21/2 .......... 1
9 800254 Washer, spring ................ 2 20 800292 eNut,lock, 3/8-16 .............. 1
10 812360 Pin,clevis,5/16................ 1 21V | 888331 Rod,clutch.................... 1
11 |1 814079 Pin,clevis .................... 2 220 888806 Rod,clutch.................... 1

* INDENTED PART NAMES INDICATE THESE PARTS ARE INCLUDED IN THE PRECEDING ASSEMBLY.

V Models 898632B, 898462C, 898630A, 898469B and 898365A

0 Model 898465A

120




DRIVE SHAFT
MODELS
898438, 898439, 898445, 898449, 898462C, 898465B,
898469B and 898635A

Ref. Part No. Ref. Part No.
No. No. Description Req'd No. No. Description Reqg’d
1 888615 Drive shaft complete, models (10) | 888317 eeYoke and shaft, models
8984390, 898449, 898469B ...... 1 898438, 898445, 898462C
888613 Drive shaft complete, models and898465B ............... 1
898438, 898445, 898462C 11 | 892736 Drive shaft complete, model
and 8984658 .................. 1 B9BB35A ... 1
2 |892649 eU-joint, shaft, and yoke (rear) ... 1 12 | 892649 eU-joint, shaft, and yoke (rear) . .. 1
3 | 807439 eeFitting, lubrication, 1/4-28 ... ! 13 | 807439 esFitting, lubrication, 1/4-28 ... .. 1
4 826284 eeKit, drive shaft repair ......... ! 14 |826284 eeKit, drive shaft repair ......... 1
5 826285 eeYoke ...........iiiiiiinn 1
. 15 826285 eeYoke ............cooiiiiinnn 1
6 840245 eeYoke, universal .............. 1 :
- . 16 | 840245 eeYoke, universal .............. 1
7 888410 eU-joint shaft, disc and yoke 17 1892734 eU-jcint shaft, di d vok
(front), models 898439, 898449, eU-joint shatt, disc and yoke,
and 8984698 . ............... 1 (front), model 898635A ........ 1
888411 eU-joint shaft, disc and yoke 18 |826284 eeKit, drive shaft repair ......... 1
(front), 898438, 898445, 898462C 19 885783 eeYokeanddisc ............... 1
and898465B ..........ouunn.. 1 20 |892650 eeYoke and shaft, ............. 1
8 826284 eeKit, drive shaft repair ......... 1 21 |304632 Nut,3/8-16 .................... 1
9 885783 eeYokeanddisC ............... 1 22 | 800289 Screw, set, 3/8-16 x3/4 ......... 1
10 | 888333 eeYoke and shaft, models 23 | 837450 Sleeve, nylon, model 898635A .. 1
898439, 898449, 898469B ... 1

« INDENTED PART NAMES INDICATE THESE PARTS ARE INCLUDED IN THE PRECEDING ASSEMBLY.

121




CALIFORNIA ON-ROAD FUEL SYSTEM
CARBURETOR MOD. 744
MODEL 898465B

122




CALIFORNIA ON-ROAD FUEL SYSTEM

CARBURETOR MOD. 744
MODEL 898465B
Ref. Part No. Ref. Part No.
No. No. Description Req'd. No. No. Description Req'd.
1 133835 Plug.........cvvviiinii... 2 19 |832774 Filter,fuel ..................... 1
2 |300646 Screw, 1/4-20x3/4 ............ 1 20 |834036 Connector,hose ............... 1
3 |306375 Nut, 1/4-20................... 1 21 |834037 Connector,hose ............... 1
4 1306396 Lockwasher,1/4 .............. 1 22 1837037 ValVe .........oveiuirennnnnn.. 1
5 308090 Washer, 1/4 .................. 11 23 [837038 Seal........oiiiiiiiiiii. 1
320107 Tie, wire, 7" (178 mm) ........ 20 24 [837283 Insert, fuel .................... 1
6 |800017 Screw, 1/4-20x1PTH. ...... 10 25 |837284 Hose, fuel fillerneck ............ 1
g g}‘égg; g'r"’(‘)’r‘:]%‘é-t ---------------------- 1 26 |837559 Mount, canister ................ 1
9 |s25358 Clamp ..o 838658 Decal, C.A.R.B.1994........... !
10 | 826590 Hose, fuel............. As Reqd. 27 1886755 Channel .................. ... 1
11 |827788 Hose. fuel .. ..o oo As Req'd. 28 (888389 HOSe ......................... 1
12 (829151 Canister ...................... 1 29 (522009 ~eBushing ........ ERRSARRETELEE 1
13 (829157 Cap .....ocvviiiiaaiiiiiin 1 30 |800569 eRing, external retaining ........ 1
14 | 830220 Screwl #12x2 P.T.H. tapp|ng U 31 |888569 Pump, fuel ......... ... .. 1
15 |830248 COVEr ......ovvnvinenennnennns 1 32 |889077 Bracketandstrap .............. 1
16 | 830425 Hose,fuel............. As Req'd. 33 |889085 Carburetor .................... 1
17 1831039 Hose, fuel............. As Req'd. 34 |890144 Fuel tank, complete ............ 1
18 | 831205 Elbow, fuel pick-up ............. 1 35 |890755 Reservoir,checkvalve.......... 1

« INDENTED PART NAMES INDICATE THESE PARTS ARE INCLUDED IN PRECEDING ASSEMBLY

123




SERVICE

DATE

SERVICE DONE

INITIAL

124




DATE

SERVICE DONE

INITIAL

125




KAWASAKI
WIRING DIAGRAM

COLOR CODE:
B - BLACK W/B - WHITE W/BLACK STRIPE
BL -BLUE W/BL - WHITE W/BLUE STRIPE R
BR - BROWN W/BR - WHITE W/BROWN STRIPE B
w R
G - GREEN W/G - WHITE W/GREEN STRIPE R Y STARTER RELAY
OR - ORANGE W/R - WHITE W/RED STRIPE M v 879945
PK - PINK WiBL A
R-RED CB; BR o
W - WHITE
OR
FAN RELAY
FUSE PANEL OR
898438
898
5%&9'> Baas0s 886707
898449
w
%
T o) gy 2 FUEL SHUT OFF RELAY :
B 843167
898439 w FANSWITCH a
preord ’> oeese Wi 8;57%7 |
898449 “:[]:';' N @] —afpr o—w |
RADIATOR FAN
BR BL
t+ _h FUEL GAUGE SENDER SreH |
FUEL SHUT OFF
TLIGHT L ] = HARNESSASSEWBLY PN RELAY I
ot e | || rfivih medethe ;@ =1
w
: { / I
STARTING SAFETY I |
I SWITCH
| | 890808 B |
I %fsf— |
L‘_ 4_] e [RADIATOR - |
ofeR  BRBL NOT WITH Besos L} |
ALL MODELS -
| sEE ENGINE OWNERS MANUAL FOR DETAILS | \{_A%QS?SS“—} aﬁ—J :
| —— | FUEL PUMP | 820689 | T B;_——
B BL | [ o O | 842530 | | 833038 — |
BR T SPARK
PLUG  !GNITION o [ IGNITER| o [ |
o Y | | | |
NO.1 CYL
| === T ._' , | | ! NOTE & I :
| g E | I |
| : | §SARK iaNiTioN | ' !
| cal | |
BR R | | = NO.2 CYL |
| . Y | | |
I I — i~ ,_ 2 1
| | | = o PRESSURE 7 XY | : I
BR R | | | ' | |
L-h l | | |
r | = WATER TEMP |
| | SENDER 833615 R— |
Il TERMINAL 629787 TO STARTER ' BR |
| | | — Pk —
I | ADAPTER 843258 L BR N
| | __ (KAWASAKI ONLY) | —_— || —m——=—=—==
i 1 S Y
il | so— v2 L Y10 eo—y ENGINE HARNESS AY
W - 2 eR 863580
l ‘ 898445 [~ 886367 L & yw R BR /
LD s A e ——
TAIL LIGHT, RH Iy | | sogeey |- 88s64s ___BL/:( BUR Y \imA WIBR e | P
898438 BR R | R E
avB3s l‘ o | BR : 896430 l‘ as2954 @=—BR i
98445 |~ 88808 . BL 898
898449 w—i | | | oo R—-@ B g EK
898536 | J—
preed SR : vl || eessar - e83078 F—0o—R—10 ENGINE
PK W/B B
| : FRAME #p—@——— wR| T MAIN HARNESS ASSEMBLY
PK B R STARTER 886709
l | nval 4 jiinEEN
| | soz054 BL [ -
O o == T~ecare MYy - -
| | ENGINE lll—@P—J L[HEW cgmﬁsn | ryii
| , 12V BATTERY | —s
| 889230 — W/BR
| .- - | S WiR
PK Px PK
| Pyl i
| BL BL
BR BR
L= R R

126




KAWASAKI
OTES: WIRING DIAGRAM (con't.)

WIRE AY WITHOUT BUZZER - 887247

WIRE AY WITH BUZZER - 887822

DOMELIGHT HARNESS WITHOUT ROTATING LIGHT - 887631
. DOME LIGHT HARNESS WITH ROTATING LIGHT - 888168
WARNING LIGHT PARTS - 828470 LENSE, 828471 GASKET,
828473 BULB and 885999 LIGHT ASSEMBLY

SERVICED AS PART OF ENGINE HARNESS - 893580 HEATER/DEFROSTER
o
868301 - o
R
HEATER SWITCH
BRAKE
888315 w9 CONTROLLER IGNITION SWITCH
LIGHT SWITCH [ G
885848 | FROM TRAILER
‘ | BRAKE RECEPTACLE ROTATING
| LIGHT AY
Il
' |
ss7s:n aeasoz I |
FUELGAGE /7 gg | | el W B
| 886023 STOPLIGHT HARNESS 886477 ]
v | | T e e
G
aalaet-a| | @’B-ﬂj ©— BR ———————— | —=®n - BR-
ﬁ%;'s“o o= | Wi | GND W/CAB STOPLIGHT. B
| WHEEL S—w _ wW—o——|
B o | ® - HORN BUTTON \';!_/_
885880 | — B—CT3 c1—BL — BL—
e Y oY I I _ HORN CONNECTOR " DOMELIGHT HARNESS 887514
~ 887631 9383 | 880365 DOME LIGHT
887633
| | — A WHEEL ROTATING
IGNITION SWITCH | BR HORN MICROSWITCH LIGHT SWITCH 8L 8L—
wia 832580
837205 ace I | 825217 Tugclv ﬁlg':\lAL
EEL
=u] ‘m@"m A | i HORN HARNESS 897133 FLASHER
i+ R : fuy INDICATOR smas
B START | I é B © l' 325939
PRI TER PK st i | NOTE 1 BR
886770 gg—Y—Cl:i =< B | E CURRENTLY NOT USED BL
WAS OLD STYLE HAZARD
ie= BR 85680 | L BR a STHe BL
@=— B —=0 —]v w wBY G |Y “:__;[‘— 7] KEPT FOR SERVICE OF — NoT BUZZER
R | X 1 on /  OLDERMODELS 887622
© \, O IW/G| >ﬂ:|
888455 | 1 el | | oL | OR OR OR a:]
v —
©— W/BR ~m=mec- WIBR PK| twirl | | | ! _E@’ FLASHER
888557 L\ B BL | C BR
™ WATER TEMP R BR e BL—
SWITGH-GAGE | BR f RY ﬂ)=(ﬂ:;d\—
NOTE 3 DOMELIGHT SWITCH
WATER TEMP :K_I B oR | |-ED— B ﬁﬂ:ﬁ/ oL 832094 =-BL4
BUZZER OIL PRESSURE [Dj:gg ; B— | E3—B—0 | i3 OR BL
888455 WARNING LIGHT T [ NOTE 4 B
| e | L BR
DIMMER SWITCH n
—
YR VD—E%V BR w BR
oA EE% - . _BgFﬂ—_——: T
e G% FUSE HOLDER OR - | I b A|— W
| ] ———i :
888502 I wig —l r\ HARNESS | 1caDLaMPS
AMMETER T | . WIPER MOTOR 837303
833280 T [ HARNESS n
" w w 886448 |
—BEAM | ? ! G
DT | | + L
STOPLIGHT )
25040 3 WIPER MOTOR
& SWiTcH | PK| jwm el | 886497 HEADLIGHTS WITH
| X BL, DIMMER SWITCH J
HOUR METER s Y1 (e {eR] [ R |
886802 | BL: e S
|BR BR| Y [ FRONT TURN
M | G LH SIGNAL
| R| BL L 885964 -
U=
1l ,
1l ‘
L I_J
- BA2 | HARNESS HEADLAMPS
R -
B |
G
w |
W/BR
WB —m |
° |
PK
v B
BL Y % O £ BL
— R r
| FRONT TURN
_ - —_— - — — — — — RH SIGNAL
885064

127




PERKINS DIESEL
WIRING DIAGRAM

COLOR CODE:
B - BLACK W/B - WHITE W/BLACK STRIPE
BL - BLUE W/BL - WHITE W/BLUE STRIPE
BR - BROWN W/BR - WHITE W/BROWN STRIPE
G - GREEN W/G - WHITE W/GREEN STRIPE SoLENOID ALTERNATOR PULLEY AY
OR - ORANGE W/R - WHITE W/RED STRIPE \ 893633
PK - PINK
R - RED
W - WHITE
STARTER— |
MOTOR
884391
TAIL LIGHT, LH
886148 w I+ |
Y | !
OR | |
B8R FUEL GAUGE SENDER | PK wR | |
1 833057 | |
FUEL PUMP
[l 891476 R { wiB
I | R |
| | g,
B £ WBL 1 | Feoases
4 we | | SINGLE SPEED FAN
BR R | | [WATER M
W/G olL TEMP
W—® ppessyre | SENDER |
Y = | | K SWITCH | 833615 |
| N e
BL B | L H_?
N O | ==
BR | | WiBL | _____ 1 .
PK—o= R I GLOW
| s o T | oa | (TR
STARTING SAFETY i
R swllrcu PK 3 | 999 ¢
| | 825743 | G [
R Y
B | | R ! v B—= ™ FUEL SHUTOFF
| | @ | wr | < SOLENOID
| | (@OAMPYWBL Wi | 1 (WITH ENGINE)
OR | | (20AMP) G a “gBL |
Fﬁ N | (30AMP) Y v $ N | B ______ SINGLE SPEEDFAN_
IR | (I FUSES v | | sINGLESPEED ~ MARIATOR
¢ ? 20 AMP — 826000 — | RADIATOR FAN SWitEH |
IR | | —f? | } 30AMP 833038 | HARNESS 863635 ok
I | e = L |
| . - - — — = = === = %_L
Nl R =
Il : } L 1 RADIATOR |
BR N Y FAN ASSEMBLY |
0 _U | | o B B sgarre |
ol T R i ==
[
| B | Il o
| | . R R 30A RELAY -4
TAIL LIGHT, RH —
886148 | Y | AN | é ﬁ v/@\EE" | {_l_ —————
BR
! : 87 B E W/RT ——————— _ | |
PK Lo b lwe | JNEPWR e e e e
| 892811 & TO BRAKE wie GR /|
| P | e CONTROLLER | N R Il
| | 2y [E i ik R
I | | B
| | 12V BATTERY N [ i
829800 889230
| L - _ - _ Wi — B 5
I = PR— K T—FK
| BL BRB > BR BL
| —— e — A——
NOTES:
1.WIRE AY WITHOUT BUZZER - 887247 WG WG
2.WIRE AY WITH BUZZER - 887822
3.DOMELIGHT HARNESS WITHOUT ROTATING LIGHT - 887631 (20 amp) w/BL W/BL R
4.DOME LIGHT HARNESS WITH ROTATING LIGHT - 888168 G G R i
5.WARNING LIGHT PARTS - 828470 LENSE, 828471 GASKET, (20amp) G G BR
828473 BULB and 885999 LIGHT ASSEMBLY v v H
6.FOR STOPLIGHT ONLY. CONNECT ORANGE WIRE TO BLACK WIRE (30 amp) Y v v Y R
FOR TURN SIGNAL ACCESSORY CONNECT ORANGE WIRE TO BLUE WIRE R BR
7.NOT USED WITH SINGLE SPEED FAN FUSE PANEL @ 30 AMP RELAY

128




PERKINS DIESEL
WIRING DIAGRAM (con’t.)

HEATER/DEFROSTER
BLOWER AY
689594
HEATER SWITCH 888301 e— B
888315
'|.l— e OR -8B
b—@=— OR =]
OR
LIGHT SWITCH
WIBL
865848 BL T | FROM TRAILER
BL | | BRAKE RECEPTACLE ROTATING
HOT ENGINE BL .
WARNING LIGHT OR ‘ 6L |
SEE NOTE § e NOTE? | |
Cco—B
868502
887631 N ;o =Wy laL | STOPLIGHT o—W B
™ WIoR | | o w STOPLIGHT HARNESS 896477 G
S (O —4}—.&
® — — — —— = tlj
888502 = | | @—B—CD ©=—BR \_____.___,J—Bnﬂ:EP;/ED-BR
SINGLE | GND W/CAB STOPLIGHT B
SPEEDFAN _ LI B =gt | | © _ noaNauTToN e—w . w——t
WATER TEMP 5194 j— - 816653 B—3 O BL- BL-
| | SWITCHIGAGE 888022 A 8 | [ 3 WHEEL I '}
1, O
<r3t—1—— __ HORN CONNECTOR DOMELIGHT HARNESS 887514
WATER™U 8% aox 591455 CONNECT TOWBL LEAD [ | | WiR | 880365 D%’g;gélgm
TEMP - — —— —— [ — <) OF HOT ENGINE WARNING LIGHT WiB 4-WHEEL ROTATING.
Bsggzgze;z 885860\ WG I l BR HORN M|CROSWITCH LIGHT g\é\gTCH BL—
eo— BAT 5 l TURN SIGNAL
R EEL SWITCH
wiB ] l \ HORN HARNESS 897133 FLASHER ssmi0a ™ |
IGNITION — | INDICATOR amas
SWITCH  START N | | BR B—@—-Il- el.zlg;%HB
837205 IGN PK { g NOTE 1 BR
ﬁ] SPEEDOMETER . BL| | i CURRENTLY NOT USED on BL
887631 WAS OLD STYLE
893840 886770 \ | | B A HAZARD LIGHTS BL
?Y_Y’m __—Z':\  KEPT FOR SERVICE OF -NoTE 2 %%%22
4e—BR |—{-oR OLDER MODELS
ssea<9 i — Y | | e l R}c:l o on
B—] B | PK B - —OR-E@
| I Y l Bh Fngsrﬁn
49 TACHOMETER NOTE? vim NNE: | G o
RN | | WG oR Yy @ Bl
TACHOMETER] R B 3 [ wR BR l e NOTE 3 DOMELIGHT SWITCH o~ B BF
893789 | OIL PRESSURE o] | w BL | BL E32084 —]
WARNING LIGHT\E[:E;:S% — t B—o DD—B—,EI‘E:D— OR —r
WIOR” =W T NOTE rd
Al l
R R = 1 3 DIMMER SWITCH—_,
FUSE HOLDER W/BL ] | 817309
825996 Y i |
G
FUSES OR T —
20AMPS
826000 OR ol | |
88502~ B - |
R
- A BL| B
AMMETER — R —| R WIPERMOTOR f}
>— Y [ W /3 HARNESS
oo o) | | o] RS
|ND|0ATon\n:(e— BL } .
G | ~
B WIPER MOTOR
e N | LoR | W B8R M =] 886497 HEADLIGHTSWITH ~ ©
HOUR | Y | DIMMER SWITCH \_
PRE-HEAT
PARNESS  METER ' wiB | |em |
segesy 650802 | 3 BL—o £9-G
PREHEAT ‘ G | WiR BL | FRONT TURN
————— WITCH — BL LH SIGNAL
— pais l PK R |_| 885064
- GLOW T BL
LAMP | !
834513 | t
—————— 1
— WR— r 8
T R | I/HAR[;!ESS HEADU\I:\;IPS
| Y Y — I+ BL-
— R — — | FRONT TURN
RH SIGNAL
885964
R
B
BL: BL
R Y BL BL
M BR g0 B8R sr_[00 Y
w/BL BR Al i BR
B G Al a G
START START G R G R
IGN Y R Y
OR R G
OR
IGNITION SWITCH FUSE PANEL @ TURN SIGNAL SWITCH

129




327 ENGINE
WIRING DIAGRAM

COLOR CODE:
B - BLACK W/B - WHITE W/BLACK STRIPE NOTES:
BL - BLUE W/BL - WHITE W/BLUE STRIPE ; zvv:gg ﬁz }/’VV:IH%%;ZBEJF%Z%H - 887247
N B ) H - 887822
3 GREEN we. wﬂﬁ%i’;‘éﬂ%ﬁe 3.DOMELIGHT HARNESS WITHOUT ROTATING LIGHT - 8876
4.DOME LIGHT HARNESS WITH ROTATING LIGHT - 888168
OR - ORANGE W/R - WHITE W/RED STRIPE 5.WARNING LIGHT PARTS - 828470 LENSE, 828471 GASKET,
PK - PINK 828473 BULB and 885999 LIGHT ASSEMBLY
R-RED
W -WHITE
898462C
8984658 I— 834308
8984698
898630A
8986328 57 OIL PRESSURE ALTERNATOR ALTERNATOR
s |- s b S o et
BG
1 i wo— E
ssaasz0 |- 008090 w—j @ , lw
BR g HI MMTes |
TAILLIGHT.LH I_F i FUEL GAUGE SENDER [] | |
8984698 | I | I o 888849 '
8980528 }' 886148 ] CARBURETOR = /——,
898635A I ' | |— —_——— —l .||'_ =B |
i1 | MODIFICATION 687 (CALIFORNIA EMISSION PACKAGE) | |
| I S |
_ B
1N : { | —'-571:’ [ ] rcAnaunETo;ﬁ _ I
| | mesisTor | I |
1l =] COILAY N |
ORBR BRBL | e | eassra | — l
| p=a _ |
B - o |
| SPARKPLUG WIRE (SERVICE ONLY) RADIATOR A 1T |
| CYL # LENGTH PARTNO. FAN MOTOR LiplrnR_
B BL | 1 236 833476 886748 | |
Y I 2 19.7 833477
BR STARTING SAFETY | 3 185 833478 | |
o = i
| — — — _—:f- | I SP%;I;;;UG | I
| PK—==
= oo || e £ HHiE
] F l | |
| = L - |
I | | | | rapiaTor | waTER TEMPERATURE  WR | l
BR R | , FAN SENDER
| | SWITCH | |
| | | | 888566 | |
! ‘ I WIBR | |
8 £ } | : : STARTER RELAY | |
(N | | e - |
A
Il I l | R | |
| | | 5—2 |
! | | =R ||
! | N I e s o 8 B e B wR ———— |
(R UL
R
U II | 8984698 pk| WBR|G R ENGINE HARNESS ASSEMBLY
oA ! BL| |pk| | 898630 “ a63305 A iy WiB 888306
U:[E, : [ 898635A ’\ R—?V@)—/ B el Eﬁ
PK . R
w1 R st aser o wr ] et
TAILLIGHT,RH vl WBR-®
| =2
8984658 | Il 886347, w G WR
:332323 888089 FRAME »-ﬂ—@—\—l STARTER i Ww/B
898635 | | | 8 R 889057 B MAIN HARNESS ASSEMBLY
- %j N &
| I 832954/B é é - mul
| | - oo TO BRAKE [T wen s | | b/
| | —— 2 3 CONTROLLER | L SR
| | ENGINE 12V BATTERY 889230 ‘ | S
WIBR
l L_ _____________________ | W/R wB
| PK B B
| PK PK
Y Y
B B
| BL BL
BR - —r s

130




327 ENGINE

WIRING DIAGRAM (con’t.)

R
R B
B8 R
Y
W/BL
B B
G
or HEATER/DEFROSTER
FUSE PANEL oR OER Y
1 888313 RBL o
888301 -E— B | Ge.7a:| £o— G
OR
R E— w - W IGNITION SWITCH
HEATER SWITCH = 13 o~ B
888315 T3 o
orR [ T T — T
LIGHT SWITCH ] W/BL G
885848 BT | | FROM TRAILER
| | BRAKE RECEPTACLE ROTATING
B, C—B LIGHT AY
OR ! |
©&— WR ‘ |
887631 888502 |
\ | I
£ B
_— STOPLIGHT _
FUEL GAGE it | l FOR CAB =W B
BL 833279 | 886023 STOPLIGHT HARNESS 886477 c}
—v | | e—Ww P S I—w—-@——-llr
B——_ _] D;/Gé
—) £ Y B-CD\:DCE'{__‘ | : @—B—C\B —— BR I ————— U BRT
s-e— BR a5 oy | GND WICAB STOPLIGHT B
e=—w W—=<——{
| ® __-HOBNBUTTON — '
-e—8 | I B—T3 CI—BL — BL
3-WHEEL T
TAcggggEﬂ B =-wWB | __ HORN CONNECTOR " DOMELIGHT HARNESS 887514
[ 880365 DOME LIGHT
| | 4 WHEEL 887633 ROTATING B
IGNITION SWITCH wiG | BR HORN MICROSWITCH UGHT SWITCH
837205 . AcC L | 825217 Tug‘rluv ﬁ_lgr‘wAL
4-WHEEL
D[BIUE Ace 16N a—H\ | T HORN HARNESS 897133 FLASHER
< A= s 886058 INDICATOR
B S8 sTaRT ¢ = w ; | B—o—H CISA
SPEEDOMETER é
T AN P | NOTE 1 a_—_{'_
86770 gr—Y—cG =< By ! l E CURRENTLY NOT USED AN OR;:,BR
BR WAS OLD STYLE HAZARD OR
i-e— BR /assaao | 1! = R GHTS
‘W/BL
888502 B '—"=©_||' | w 2 — j - /KEFgLTJ%‘:l %‘3’&% OF ~NOTE2 L Be%%zE;
/ @=- R—D2 S e B >E' )
B 888455 l W) BL ‘ OR OR a_—_]
©— W/BR === W/BR M PK]| r - BR [ FLASHER
=) N Iw. T . o
O=—==" ] a@ P
WATER TEMP BR G BL—
IATER TEMP Wz o R | T ! Y " " NOTE 3 DOMELIGHT SWITCH st
— LIGHT SWITC
ZZE| B oR | I-ED—— = Bl 832094 =B
ol PRESSURE-ED:I:% ; B —io | E—~ B —0 | ET OR————
WARNI\gNG LIGHT | NOTE 4 BL
L
| 18 DIMMER SWITCH—__
YR | /D—%EF
W, —_—— — —
S : e R [ =
826000 O Fus:g2 HOLDER oR r —e—tw || i F
888502~ wig | | I ——l f\ HARNESS
| Bo0iso.  HEADLAWPS
t
AMMETER | R- WIPER MOTOR
I W I /5 HARNESS |
mil | oru] e .
INDIGATOR = BL . L _:‘g
STOPLIGHT ~ LIGHT 0::b€°__ B | | T~ -
SWiToH | 825940 —ﬁ_ o ] WIPER MOTOR
@ ‘sestez | |8 R PK G| | - 886497 HEADLIGHTS WITH
| R 3 BL| | DIMMER SWITCH
Hour MeTER( Z*) 22— Wie | [BR| [R
886802 7‘ B i LT e | BL o o6
BR 880841 ) | BRI Y [ FRONT TURN
R BL | G LH SIGNAL
| | UL i
BL—3
‘ i BL———— 1 BL L
| | BR
i BR B
‘________________.__I |A OR ﬁ |
R HARNESS HEADLAMPS
BR | = | |— "ee0160 837303
R HORN
B | 886090 |
e
W/BR l ILL g
w/B | | -8
WR | B
B | Y
PK
* L
BL Y Y — £ BL
BR [
R | FRONT TURN
——,—,——————————— T T T T T T T T T RH SIGNAL
885964

131



KAWASAKI WIRING SCHEMATIC

AMMETER

FUSE
/ N N N~ . A e

— IGN SWITCH
STARTER BAT SEE
RELAY N SCHEMATIC
AT RIGHT
FUSE
e\,

STARTER

FUEL PUMP
SHUT-OFF
SOLENOID

— o

3

)
3
L
o}
z

FUSE VNN SWITCH

ON\o 1
FUSE I
AT FUSE FUEL
HOUR  GUAGE
METER SWITCH
BLOWER HORN E
SWITCH
SWITCH NATER
WINDSHIELD
WIPER
FUEL FUEL
HEATER PUMP
SENDER ( BLOWER

PERKINS DIESEL WIRING SCHEMATIC

FUSE
AMMETER SINGLE SPEED FAN
gy
h
| |
| i IGN svérrcu
BAT. £l
m SCHEMATIC SINGLE SPEED FAN
! reLay | a1 teN OVERHEAT
IN
| ! d ace | OVERMEAT WARNING |
| WARNING LiGHT
PREHEAT BUZZER
SWITCH
GLow 1 PRESSURE
LAMP WARNING
12v | | o | LIGHT
| | MoToR | TACHOMETER ! !
I HORN |
7 FUSE
HEATER
—— FUEL
oD GUAGE SWITCH ol
PULL- SWch  Houn PRESSURE
METER| wareR SWITCH
SAFETY | HORN
l SWITCH FUEL GUAGE | \watep SWITCH | pug
-~ STARTER | SENDER | JTEMB | PUMP
ALTERNATOR! SENDER
ShuToFe WIPE| HEATER
s
— MOTOR) 'ACCESSORY
BLOWER

132




KAWASAKI WIRING SCHEMATIC (con’t.)

IGNITION SWITCH SCHEMATIC
BAT BAT
STOPLIGHT ST { 1eN ST { ‘&N
'SWITCH i acc Acc
° "OFF" "START®
TURNSIGNAL POSITION POSITION
O — 1 MATIC. 2
FLASHER / AT RIGHT —]
! BAT BAT
FLASHER
s TRAILER BRAKE
IR SRS BRAKE CONTROLLER
ROTAT. RECEPTACLE {
s';llvsl{‘gH | T T ST } IGN ST+ | IGN
H RH ACC AcC
REAR D;E?Fl bRy £Rr "ON" "ACC"
BL R POSITION POSITION
sToP
S|
“BR"
TURN SIGNAL SWITCH
SCHEMATIC
FLA.SHER FLASHER
}
y LIGHT j e
e SWITCH % {-] }!« ? \; \ ;f { ; % j
1 LH  AH LH
DIMMER
SWITCH dthn| AEAR By é’é‘&n REAR g FRT
- REAR| REr AR | e
TURN SiG 2% NEUTRAL SI9P  HAZARD
RAH,FRT “BR BR*
LASHER TURN SIG
INDICATOR
FLASHER FLASHER
s b b : ;
: INDICATOR LR ¢ §pre L
HT JEE LiGHT ,_] }
MARKER MARKER o ] !
tH RH tH RH
siop ° GAGE  GAGE | TACH- thal B FRT FRT th | B EAT FRT
e K s R | S o R ol T
| | TEMP) T g LHTURN I RHTURN
. . ¢ . "BR" "BR"
COLOR CODE:
BL - BLUE R - RED
BR - BROWN Y - YELLOW

G - GREEN

PERKINS DIESEL WIRING SCHEMATIC (con’t.)

IGNITION SWITCH SCHEMATIC
BAT BAT

fwp o}

ST { { 1GN sT f [
) Acc acc
SOFE" "START"
POSITION POSITION
FUSE
STOPLIGHT — BAT BAT
SWITCH
—0
% FUSE M ] {
TURN SIGNAL TRAILER BRAKE st _| IGN st | Hoen
— SWITCH-SEE HE&RQ}(ECLE CONTROLLER ‘%:l?l” N :8%
FLASHER
+ AT RIGHT POSITION POSITION
{ 3__{ } TURN SIGNAL SWITCH
y T T SCHEMATIC
AH L AH
FRAT ERT
e FLAISHER FLAISHER
1 1
— § R —o j
ouen RN KY ¢ %
jm“. L E A P
Do I: o1 REAR| REAR G v gan | AEAR G
SWITCH T\O_ L R BL R
sW. NEUTRAL L HAZARD
BR W
LH,FRT RHFRT
ROTAT. FLASHER FLASHER
- HI-BEAM 1
LoHT, -] i INDICATOR T 1 1
SWITeH FLASHER OMGEng- LiGHT %oj } } ; {‘T i } \
BUZZER (e ] [ ]
D LIH RIH e By shr o
v LH RH REAR | REAR G HEAR REAR "Gy
DOME ROTAT|  FLASHE GacE| GRS HEAD-  HEAD- B | R ha | R
LIGHT LIGHT INDICATOR (FliEL) TACHOLMETER i SsTv?P LH TURN ssTveP RH TURN
, ‘ . W
COLOR CODE:
BL - BLUE R-RED
BR - BROWN Y - YELLOW
G - GREEN

133




WIRING SCHEMATIC 327
ENGINE
MODELS
898462C, 898465B, 8984698
898630A, 898632B and 898635A

AMMETER
A N N -
STARTER § BAT  |GN SWITCH FUSE
{ l ! ;2[9'1 [ L—&—! | scremaric
| | BELOW
SLOW cuT
| SOLENOID
| ACC
ST [ IGN oL
PRESSURE COOLANT
WARNING OVERTEMP
AT LIGHT UZZER
RES
TACH- -- HIGH cuT| £ oL WATER TEMP.
OMETER | enls ?';mn 3 J PRESSURE SWITCH GAGE
G SWITCH
+ BATTERY e
OUTTER
— anmon 151 VENT HORN
- RESISTOR |3 || | |SOLENOID l_
p— (MOD 687)|
| | 1 START
— SAFETY I_
p— CARBURETOR SWITCH
= FUEL ~ BLOWER HORN WATER
DISTRIBUTOR | ' GUAGE ~ SWITCH SWITCH R
IGNITION
— colL = — RAD. TEMP | WINDSHIELD r
STARTER SWITCH
dh M FUEL HEATER L
SENDER " g owER

—0 O M
STOPLIGHT >
SWITCH 3] N ]
|— —l v — TURN SIGNAL
I SWITCH SEE h
_| J FLASHER SCHEMATIC

FLASHER BELOW TRAILER BRAKE
— BRAKE CONTROLLER
DOME  ROTAT. r" _l RECEPTACLE

L LIGHT
SWITCH SWITCH

DIMMER
SWITCH

LHFRT RHFRT
TURN  TURN
sl sl

HI-BEAM
INDICATOR
LIGHT

TACH-
sTgP Sror lf\l'lGAT (IFEEL-E OMEE‘;H LH RH
U (A S L LiGHT  TEMP) OMETER HEAD- HEAD-
MARKER l MARKER l Acc (AMM) l LIGHT LIGHT LIGHT
3 l I l i l
IGNITION SWITCH SCHEMATIC TURN SIGNAL SWITCH
SCHEMATIC
il i FLASHER FLASHER
1 )
I3 { {-:\ IR # }{» m— /L j }
{ ‘/ T/ b | oA s oo
| Acc I I AcC I REAR | HEAR e v BEAR F;E'}H wror
ST IeN st lGN ger NEUTRAL @ HAZARD
OFF START BR R
POSITION POSITION
FU\‘SHER FLAISHER
d d
BAT BAT \o— [ SRR j\i é {b—.—o f & §
3 1} N I N
T EEAR | AEAR Y BEAR | REAR oy
" stoe ™ % sop
3 [ | W LHTURN A RHTURN
ST IaN ST IeN
ON ACC COLOR CODE:
POSITION POSITION BL - BLUE R - RED
BR - BROWN Y - YELLOW
G - GREEN

134




SERVICE

DATE

SERVICE DONE

INITIAL

135




DATE

SERVICE DONE

INITIAL

136




CUSHMAN'

TEXTRON TURF CARE AND SPECIALTY PRODUCTS
P.O. Box 82409 » Lincoln, Nebraska e 68501-2409



	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	

